~ PARTS MANUAL

PAYLOADER Q¥

TRACTOR-SHOVEL

4-wheel-drive

BEGINNING WITH SERIAL NUMBER
27 AC 1001 & UP

49 ,,27'\‘("[7 , f |

N\ ( -

PRICE $1.00

W FORM
e A PAYLOADER"
PM-H-90 1% THE FRANK G. HOUGH CO.- LIBERTYVILLE, ILL. %

SAY "HUFF"’
B’ 4 SUBSIDIARY—INTERNATIONAL HARVESTER COMPANY

JANUARY 1959



IT IS THE POLICY OF THE FRANK G. HOUGH CO. TO IMPROVE ITS PRODUCTS WHEN
EVER POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGA-
TION TO MAKE SUCH CHANGES OR MODELS PREVIOUSLY SOLD.

If you should need information not given in this manual, or required the services of a trained mechanic, we
urge you to use the extensive facilities offered by The Frank G. Hough Co. "PAYLOADER'" dealers. Dealers
are kept informed on the best methods of servicing and are equipped to provide service in the field or in an up-
to-date service shop.

Dealers carry ample stocks of The Frank G. Hough Co. essential "PAYLOADER'" parts.
Listed below you will find the name of The Frank G. Hough Co. dealers with whom your parts orders should

be placed and who should be called upon for any required information concerning proper operating and main-
tenance procedure.

OUR PAYLOADER DEALER IS:

When ordering parts, always give The Frank G. Hough Co. "PAYLOADER'" dealer both the name and part
number of the part required, and also the SERIAL NUMBER OF THE "PAYLOADER".

SO THAT YOU MAY HAVE IT BEFORE YOU, WRITE THE PAYLOADER, POWER UNIT, TRANS-
MISSION, HYDRAULIC PUMP AND HYDRAULIC VALVE SERIAL NUMBERS HERE:

PAYLOADER SERIAL NO:

(Stamped on plate on frame)

ENGINE UNIT SERIAL NO:

(Stamped on engine block)

REAR AXLE SERIAL NO:

(Stamped on differential housing)

FRONT AXLE SERIAL NO:

(Stamped on differential housing)

HYDRAULIC PUMP SERIAL NO:

(Stamped on pump body)
HYDRAULIC VALVE SERIAL NO:

(Stamped on valve body)

POWER TAKE-OFF SERIAL NO:

(Stamped on inspection plate)

TORQUE CONVERTER SERIAL NO:

(Stamped on plate)

TRANSMISSION SERIAL NO:

(Stamped on plate)




-~ o T mm - - B ik ac A .7

<

~
DIRECTORY
TO
MODEL H - 90 PAYLOADER PARTS MANUAL
This manual is used specifically for the following Series of H-90 PAYLOADER.
The serial number of a PAYLOADER consists of four parts which identify it:
MODEL NO. SERIES POWER UNIT NO.

HERCULES 26 , A B 1027
CUMMINS DIESEL 27 A C 1001
GENERAL MOTORS 27 A G 1001

IMPORTANT

Each part pictured in this manual is given an identification number which corresponds to the item
number in the parts lists of the group. These item numbers are given to identify the part and name of the
items wanted. Parts listed herein apply to machines beginning with serial number shown on theoutside
cover, unless otherwise specified in the serial number column or at the top of the page. Figures in the
"Qty" column indicate the number of that part used in the group -- not the total for the machine.

The bucket is always considered as the front end of the machine and right (R. H.) or left hand (L. H.)
sides are determined by the operator's position when sitting in the seat and facing the bucket.

Always give the following information on all repair parts orders.

1. The Part Number, Name and Quantity of Items needed.

2. The Serial Number and Model Letters of the machine.

3. When ordering parts for the Transmission, Drive Axle, Pump, Valve, or Engine, be sure to
give the Serial Number and Model Number of such units also. :

4. Give the Destination and Method of Shipment dewired along with any special invoicing instructions.




COMMERCIAL HARDWARE

Special code numbers are listed in the part number column by the contractor. Listed
below is the coded index to be used to identify the capscrews, nuts, flatwashers and
lockwashers. Such information shall be sufficiently complete to enable the customers
to make the replacement from commercial sources, if necessary. All special hard -
ware will have the regular six digit number.

CAPSCREWS - The letter ''S" followed by the part number indicates the diameter in
16ths and the length in 8ths. S-1 is fine pitch, S-2 is coarse pitch.

EXAMPLE: S-1820 is fine pitch, 8/16' in diameter by 20/8"
long or 1/2" NF x 2-1/2" SAE - Grade #5 steel.

NUTS - The letter ""H'" followed by an even number digit denotes coarse pitch and
type of nut. An odd number digit denotes fine pitch and type of nut. Remainder of
part number indicates size in 16ths.

EXAMPLE: H-18 denotes fine pitch, hexagon nut, 8/16"
diameter or 1/2 - 20 thread. Types of nuts
are digits 1 & 2 - Hex Nut, 3 & 4 - Jam Nut,
5 & 6 - Hexagon Slotted & 7 & 8 - Hex. Slotted
Thick.

WASHER, FLAT - The letters "WF" followed by the lst digit denotes type, (digit
#1 is Wrought, digit #3 is SAE) 2nd and 3rd digit denotes bolt size of flatwasher
in l6ths.

EXAMPLE: WF-18 denotes Wrought type washer
8/16" bolt size or 1/2" bolt size.

LOCKWASHER - The letters "WL'" followed by lst digit denotes thickness, (WL-1
is medium, WL-2 is light and WL-4 is heavy) 2nd and 3rd digit denotes bolt size of
lockwasher in l6ths.

EXAMPLE: WL-18 denotes medium thickness, 8/16" bolt size
or 1/2" bolt size of washer.

ii




TABLE OF CONTENTS

NAME PAGE
ACCELERATOR GROUP . ...t titieiennernnneeenooarosetsosesossscssscanasnons 10
AIR CLEANER GROUP..... ceeeen O S P 11
AXLE THROWOUT GROUP .............. e Cresseescsssaseans 43
BODY GROUP. cesesacneresenas Cieecaescteaeeenean N 3-4
BOOM - LINKAGE AND BUCKET GROUP e e cearesasas ceeses 93
BRAKE - FOOT PEDAL AND MASTER CYLINDER . . ..t ittt veneenonononacans 45
Hand Brake GrOUP .. ..ot i ittt etootanssseerassososssssssssasssns 15
Hydrovac and Hydraulic Connections Lines (Diesel) .................... 69-71
Hydrovac GIOUP v v ev v esnnuenonseooossessssosssssossaessnannnnsns 65-66
Vacuum Pump GIOUP .. vevtiennnereneettnessssenasssseeansossassenss 67
Vacuum Tank GIOUD ¢ oo eeseenerseasetsenssssenosessasansenanasssns 63
CYLINDER GROUP. .. ittt iiiettienniossnnsssssssssenanseennasosnnnsennns 91
DECAL AND TOOL GROU P . ... ittt ittt ittt it iarennesesssusnnnsonosananses 97
DRIVE SHAFTGROUP................ et et re ettt et e e 47
ENGINE GROUP (DIESEL)....... C ettt TR 7
EXTRAEQUIPMENT GROUP ......iittiiiieininnnnnnnnenennnnnsans e 98-99
FRAME GROU . ...ttt ittt iiintenansasasasosesesesstecensansnnannnas 5-6
FRONT DRIVE AXLE - HOUSING GROUP. .. ...ttt ttiietennnneecnnancnanansss 49
Differential Group. .. ..o ii vt ittt nieeeeeraneeeesasonsnsns 50-51
Shaft and Hub GroUP .. ..ot iiiiiiiiiiiiitirtetneeesesnnnenssenonnons 53
Brake GroUp ..ottt eeeeesesnoetoeennonsosossnseensasnns 54
FUEL TANK AND LINES FOR DIESEL ENGINE .......c0cn0e0een e receeanco s 9
GEARSHIFT LEVER GROUP .. . ..ttt iiiiiieiiiitiitinsecnetanseanennannnnss 41
HYDRAULIC DIAGRAMS ... i itittitienisessorotnasssacaneneoesonnnnns 78-84
NUMERICAL INDEX .. tttttittt ittt irnnrossannesssnsssecssssssosossannsss 100-106
OIL RESERVOIR GROUP .. ... ttttiiiiiitiientonennnnnennsensanonsnosocans 89
PUMP GROU . .ttt ittt it ittt ttennnneesonnnnneseeneesoeaneetocssscsanas 85
RADIATOR - SHUTTER AND VACUUM CONTROL GROUP ........c0vivenannns 13-14
REAR STEERING AXLE - HOUSING GROUP .. ...t .ttt ittt tnsteecssonaonanes 55
Differential Group .............. ettt e eei ettt it e 57
Shaft and Hub Group...... it e e e 59-60
Brake GIOUD toevtiinenetnsnetoaensenonnnesennnnss et eeiers e . 61-62
STEERING CYLINDER AND ATTACHING PARTS GROUP ............. Ceeeeeas 77
STEERING GEAR AND VALVE GROUP. ... ..ttt iiiitiineenennennascnineenns 75-76
STEERING LINKAGE GROUP ...t ttiitittnnrersosoenenasesoeenrosannnnnes 72-73
TRANSMISSION GROUP ... .titiiiiiiitiiitenotrennnsensosonnsnsssananannes 18-40
Torque Converter GroUP .. ... oottt irtieenenonoersenreennnnasasenenns 21
Front Cover and Converter Pump Cover GIroup........vvereerenennnnas 23
Torque Converter Housing Group ... vit ittt onnonesesonnennns 25
Implement Pump Drive GroUp .. .o oitnie e nenaeaseneeeasneaeenas 26
Input Driven Charging Oil Pump Group « .. .cvtiiiiietinnneesrenennnnns 27
Transmission Housing Group......oiiitiiiiiiiienennenneenirenananes 29
Forward and Reverse Planetary and Clutch Group ........ [P 31
Intermediate, High and Low Range Planetaries and Clutch Group........ 33
Transfer Gear Housing Group ......coitiiuintnnnrinenoreneenanennas 35
Transfer Gear GIOUP ... .uueriinnronenesonaneeesenaeeaananennnnnsn 36
Output Shaft, Disconnect Clutch and Flange Group ........veveveuennn.. 37
Valve Body Group ..o vieuisieiiinetenerneeeeesesesnsosnnnnsaeanaanens 39
Parking Brake Group ......u vttt eeeneeeeennnsroennneannnness 40
Oil Filter and Liines GroUP ...ttt it esneerocensnncannnaaaonns 19
TORQUE CONVERTER LINES AND COOLER GROUP . ... it tiinrnnnnennncnns 17
TRANSMISSION DISCONNECT AND VALVE GROUP. . .. ... iiiiieninnnnnnnnnnn, 44
VALVE CONTROL GROUP. ...ttt iititiiiiiiiiiteee et earaoaosoneenneeees 88
VALVE GROU . .. ittt ietiittneaseseenssssssneessnnacsssnanass 87
WIRING GROUP (DIESEL) ¢t v vittiivnirneenneeneensesnsosnesassossnaeennns 95-96
-
»




d0o¥D xaog
1 81g




BODY GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 136816 Rear Hood . / ../ ...... i
S-266 Capscrew - 378" % 3/4 e
141103 | Nat - 3/ NC toveeeeennnnennnn .. | Rear Hood To 4
WF-16 |Washer - Flat 3/8" .............. Main Frame 4
S-2610 Capscrew - 3/8" NC x 1-1/4"1g .. 4
Nut & Lockwasher - 3/8 std. NC . }Hood to Grille 4
WF-16 Washer - Flat 3/8 NF...... P 4
2 130216 Battery Box COVer ... ...ttt ionnensnsocnoccnsannn 1
WF-17 Washer - 7/16" 8td. Flat.....veeviinrniennnennonns . 2
CP-48 Cotter - 1/8" x 1M Ig tiuiiinieneenenennenroaenennns 2
3 128509 Bumper. ... i i i ittt et it 2
4 HL-3635 | Fastner (Battery Box Cover to Frame) ............... 2
Drive Screw - Type "U" 12 x5/8"1g ....cvuvnenenn. 4
132137 Seat Assembly ......... .. ittt iiii i 1
5 125089 2 - o3 1
6 114198 - T I 1
7 142604 |Front HOOG. .t o oiv it ienennnreneeennnnnnns e 1
8 110352 Grommet ... .. .. et it e i 1
9 146225 Floorboard - Rear......oiuiueeieeceenenneseennnnnas 1
10 146226 Floorboard - Front ... neneneonnens 1
11 146230 Support Bracket - R.H. ..ottt 1
11 146232 Support Bracket - L.H. ... .t tiiiiiiiennneernnnn, 1
12 146228 Support Bracket - Rear .........citiiiiirnecnnnnns 2
130207 Bevel Washer - Floorboard Mounting ................ 4
13 146233 Support Bar - Accelerator Linkage ............... .o 1
5-168 Capscrew - 3/8" NF x 1" lg - Floorboard Mountmg . 9
5-2612 | Capscrew - 3/8'" NC x 1-1/2" 1lg - Support Bracket to
Frame.............. F N e eseensarses .. 4
Lockwasher - 3/8" ... ... . iiiiiiiiniiinennnennnns 13
Nut - 3/8 " NF i iiiiiittniiernonnnsenneosesnnnnennnn 4
14 142605 FrontSide Panel - R.H. .. ...ttt ennnnnnnnnn 1
14 142606 Front Side Panel - L.H. ....ciiiiiiiiiienrenennnnn 1
S-268 Capscrew - 3/8'" NC x 1" lg. (Side Panels to Main
Frame and Front Hood) ..........c.ciiiiineennnnn 24
141103 Nut - 3/8NC t.iitiiinnninenernnnnananns creereane 24
WF-16 Washer - Flat........coiiiiiiiiiineerennnneennnnns 24
15 142603 Front Cover ...ttt ittt ereneeneenanas 1
5-268 Capscrew - 3/8'" NC x 3/4'" lg (Front Cover to Front
2 10T T 5
141103 Nut - 3/8"NC ..t ireiinnneenenannnnns et e 5
WF-16 Washer - Flat - 3/8".............. e 5
16 142602 Bumper Bars......iiiiiiiiiiiiiiiiaiiittiereaas 2
5-1812 | Capscrew - 1/2"NF x1-1/2"1g ...vviinenennnnnnnn.. 4
123311 Speed Nuts 1/2"NF ............. Gescesecvsnssanans 4
WL-18 Lockwasher - 1/2" 8td ... iivinrinnennennnnnnnnnnns 4
17 129836 Front Guard ....... ...ttt iiiiienniennnannnns 1
S5-1812 Capscrew - 1/2" NF x 1-1/2" lg (Front Guard to Main
B o o Y- 3
123311 Speed Nut - 1/2" NF +.itiinetinnnnnnenenneennnnnnss 3
WL-18 Lockwasher - 1/2" 8td .. ..iviiviinereneennnnnennns 3
18 130227 Side Skirt - R.H. .............. Ceeresitesacansaaans 1
19 130228 Side Skirt - L.H. ........... ettt 1
S-168 Capscrew - 3/8" NF x 1" 1g (Side Skirt to Front Gua.rd) 4
Nut & Lockwasher - 3/8" std ..... it 4
S-268 Capscrew - 3/8" NC 1" lg (Side Skirt to Main Frame) 2
141103 Nut - 3/8" NC ..iittiieineereeennennaseneenennnnnas 2
WF-16 Washer - Flat - 3/8" std ....cvivienrnennnennnnnnnns 2
20 128624 Side Panel - R.H. Small .........cc0vitiiienennnnnn. 1
21 149680 Side Panel - L.H. Small. .. .. .ciiiieeeiiiinineeennns 1
22 128618 Side Panel - Large .......ccoiventvennnesonncccnsans 2
23 107677 Bumper ... . i i i i i et 8
S-146 Capscrew ( Bumper to Side Panel) 1/4" NF x 1" ...... 8
Nut & Lockwasher - 1/4" NF Bumper to Panels ...... 8
24 HL-3635{ Fastner (Side Panelto Frame) ........covtvverevnnn. 8

(Continued on next page)




BODY GROUP - (Continued)

First Used On
ITEM PART Seri
o, feny PART NAME Qty. erial Numbers
FROM THRU
Drive Screw - Type "U'" No. 12x3/4"1g ............ 16
25 131912 Arm Cushion ......cceveiirenencneeesenoenacssnans 2
Capscrew - 5/16'" NC x 1-1/2" - Lockwasher......... 4
26 142608 Instrument Panel .......cceniintersrrenenrsnoannnes 1
135687 Snubbing Washer ................ Inst ¢ 3
S-145 Capscrew - 1/4" NF x 5/8" ..... 1;‘ r;‘me“ 3
H-14 |[Nut-1/4"NF......coocvinnnnnn. Mounti 3
WL-14 | Lockwasher - 1/4" std ........... unting 3
135688 Plate Assembly ...........0c.0uu 3
152189 Plug Button (For Accumulator Hole).................. 1

o@
b

-,-f,”«—-‘/\

i
i
/ il

=

Fig. 2
FRAME GROUP




FRAME GROUP

ITEM

PART

First Used On
Serial Numbers

FROM THRU
1 146685 Main FTame ...oieeecetoesreastnanncasannsansnsnns 1
2 141088 Grille . oviiiiinnieiinioeeennsesoensassasnsnsonnns 1
141194 "D" Washer - Grille Mounting.........coveiieneenn., 2
3 5-2818 Capscrew - 1/2" NC x 2-1/4"1g. ... Grille 2
Nut & Lockwasher - 1/2" NC ...... 3 To Frame 2
S5-2824 Cap8CreW .. oo iviverrnnnnenonnnns Grille 1
135566 | Washer - 1/2" .......iviinnnnnn. } Center 2
142887 Plug Nut - Grille ... .iviii it ieie it enenenas 2
4 149371 Counterweight........ ... i, 1
5 152584 Bolt - 1" NF x 10" lg. hex head ..., 4
H-116 | Nut - 1" NF 8Std veveeennennnnennn. ] 4
WL-116 | Lockwasher - 1" std .............. }Counterwelght 4
WF-316 | Plain Washer - 1" std............. 4
6 149637 Support - Rear Axle.......uoctitiereetrnrnaonnononss 1
7 129497 Bushing ... .. ittt ittt iiiiereeennnenns 2
8 128975 Pivot Pin oottt iiii ittt enaans 1
9 134658 Capscrew - Special .....iiiiiiiiinneiiinnronnnannen 8
H-114 Nut - 7/8"NF std .....ovvniviienniinnrnnns et 16
10 128975 Pivot Pin .. vii ittt iineinssrnnsnessnnss e 1
11 137771 Lock Plate ... oveiin ittt iiinnen s eennsss 2
12 5-2109 [0 ¥ - o 2
WEL-110 [Lockwasher ......ouotiininentorsrocenessessennnnnnas 2
118492 | Grease Fittings - 1/8 x 85 - Pivot Pins ....vvvvuens. 4
13 133696 Bolt = Special . vvvitin it ittt e 8
H-216 B (e 16
14 137919 Bracket - Transmission Support R.H. ............... 1
15 129702 Rubber Pad ........... et ettt r et 2
16 137920 Bracket - Transmission Support L.H. ............... 1
17 S-21016 [Capscrew - 5/8" NC x 2" lg .vouviiinrurnienennnnnnnn 12
WL-110 | Lockwasher - 5/8" std . ... .vcveirinrnnroannonnnnan 12
18 5-21024 | Capscrew - 3/4" NC x 3" lg. Nut & Lockwasher,...... 2
WEF-112 [ Flat Washer - 3/4" © ... iiitiiniinunninnonrnnsnenns 1
131059 Nut (o ittt ittt ittt sen e 2
WL-114 | Lockwasher - 3/4" std ..ooviieinevnnnrnrreaneannnns 2
19 128534 Pin - Boom Pivot ... ..t iitiiiiiiiitiinneneeennnons 2
20 128535 Pin - Bucket Cylinder.......c.ciiiiiiiiiennnnenenn 2
21 128536 Pin - Main Lift Cylinder ............ . ciiviurnennn.. 2
118491 Grease Fitting - Main Lift & Bucket Cylinder Pins .. 2
22 137771 Lock Plate - Pins ...c.ivuiunitiinnoreenanssannnosan 6
S-2109 CaPSCTeW e ittt iiiseionnsseeeensssneesssancssnsanns 6
WL-110 | Lockwasher.......coooiiteiunennrnnronnennneanesons 6
23 129487 PullUpHandle .....ciiiniiiiiniiiniiiiieinnaanenss 1
Capscrew - 1/4'" NC Flat Head 1-1/2"1g ............ 4
Nut & Lockwasher - 1/4"NC ........oiiiiieievnanns 4
24 110389 Expansion Plug.........oittiitieinneneninrnnnnnnnn 2
25 128746 Expansion Plug.........ciiutitiiiiniinrnnnnnnnnaan 2
26 129721 Half Cup....oovveinvirnennnnnns . 1
21 129905 |"V" Belt Pad................... }rransmission Mtg. | )
S-2832 |Capscrew - 1/2"NC x4"1lg ...voviinrniininnnnnnnn. 2
WL-18 Lockwasher - 1/2" std .. .. iiviiiniinnniinnnnnees 2
28 129960 Angle - Battery BOX ... vveuneeinnnceonnacsecnnnnas 2
29 127821 Rod - Battery BoX ...vuvieinnneentntninenensnsans 4
Nut - Wing - 1/4" NC totiviiiinnnninennonsenannns . 4
30 134638 Spacer - Rear Axle Support........ccoeiieeninnnnnnn AR
31 134639 Spacer - Rear Axle Support.......vcocvvvercrnnass ..| AR
32 139503 Impact StOp .ot i ittt ineiinrenseannootoeannans 2
S-166 CaPSCTeW o ittt it nesearoenosnssssssocsonssesanenss 2
WL-16 Lockwasher......coviiiiiiiinieiiinienoesnennnsennss 2
111516 Speed Nut ... ...ttt inannanerenannnons 2
Set Screw - 5/8" NC x 2-1/4" Sq. Hd. Dog Point ..... 2
H-410 L= o' T 2
139502 B o X o - e 1
33 149728 Plate - Battery Box ........c00iittinentnernncnnrnas 1

(Continued on next page)




FRAME GROUP - (Continued)

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
128892 | Plug ~ NUt «vvvvvnrvnenerrnesenoseosensonesncsncans 6
34 111428 Pin - Draw Bar ......ccevenverosocesesoseassossenses 1
CP-820 | Cotter - 1/4" x 2-1/2" 1 .ttt it it iirennnannnnn 1
35 149666 Stepladder . ..uvvivitivrennenennensocansesionaraann 1
S-1612 Capscrew - 3/B NF x 1-1/2" . .. .iiiiiniiennnnnnnnnns 2
WL-16 Lockwasher - 3/8" std ..........0vieitrnnnnananans 2
H-16 Nut = 3/8" NF it iiitneinneeneansenessneeenanennnens 2
150116 GIrommet ..ot ittt cneresenosesnsssnnensanassenass 1
453

Fig. 3
DIESEL ENGINE GROUP




DIESEL ENGINE GROUP

First Used On
Serial Numbers

Iggfﬁ PI\?g. T PART NAME Qty.
FROM THRU

1 143119 Engine - Cumminsg JN-6-BI .............ocivennn. 1
2 136654 | Bracket - Rear - Engine Mounting.............cvuten 2
3 S-2812 Capscrew - 1/2" NC x 1-1/2" ... .coviiiininiiiinnnn 8
4 WL-18 Lockwasher - 172" 8td . iviviivvennennennnancnnnenes 8
5 S-11018 [Capscrew - 5/8" NF x 2-1/4"..........iiniiinininnnn 2
6 123413 Nut = 5/8" NE . .vitieerreeernoansacssssssnanecnness 2
7 136860 | Support Bracket - Engine Spacer ........cocvueneannn 1
8 5-11040 [Capscrew - 5/8" NF X 5" ... . ciiueueenenrnnarunnnnns 2
9 123413 NUt - 5/8 T NF 4 ittt rsernsosansssessosssossssssons 2
10 137755 Exhaust Stack ....o.ivvuenentriieieeiiicnnoenans 1
11 127487 | CLAMP .. v erneen e eeeeeeesaeaeaeanneaeaenaeaanns 1
12 137753 PiPe tiiiiittriii ittt 1
S-1818 [ Capscrew - 1/2 NF x 2-1/4 - Exhaust Fla.nge Mtg. .... 3

WL-18 | Lockwasher - 1/2" std ... ..vuitnerniinenennieennnn 3

13 143256 Mounting Plate - Regulator ...........c0eeieeneennnn 1
14 5-268 Capscrew - Plate to Engine - 3/8" NC x 1" .......... 2
15 WL-16 | Lockwasher - 3/8" std ......civvuvrnnriannencneenes 2
16 5-1510 | Capscrew - 5/16 NF x 1-1/4"..... 3
WL-15 | Lockwasher - 5/16" std .......... 3

H-15 Nut ~5/16" NF .....oivivennnenn. Regulator To 3

S-1410 Capscrew - 1/4 NF x 1-1/4"...... Frame 1

WL-14 | Lockwasher - 1/4"s8td........... 1

H-14 Nut - 1/4" NF ....iiiiiiieninnnn, 1

ENGINE START & STOP GROUP

17 Starting Aid Assembly (See Cummins Engine Manual) . 1
18 137467 Bracket - Starting Aid Assembly ......ciiviiaiieann 1
19 Indicator Light (See Cummins Engine Manual) ...... .. 1
20 134319 T - 2
21 137486 ElDOW ot ttievneeersssesssesecenossssnsannansnans 1
22 HA-T9] | EIDOW .0 iiiiiietesrnvesnssseasenssassososnssonsacnse 1
23 137487 B 1
24 137488 Tubing - Primer to Pressure Gauge ...........co.... 1
25 137489 Tubing - Primer to Engine .........covveieenneen... 1
26 146664 Tubing - Engine to Primer ..........cc0iiinn, .. 1
27 137568 Union Nut....c. ittt titteenensonsrecacescoansns 2
28 137569 ElDOW tiviisiiineoenesnessassnacesassossocssnoasonas 1
29 117384 Clamp iv it iiirtieneniososensessasssossnsssscsnoons 1
S-245 Capscrew - 1/4"NC x 5/8"....... 1

H - 24 Nut - 1/4" NC..ovvvviinnnnnnenas }Clamp Attach 1

WL-14 | Lockwasher - 1/4"std........... 1

5-258 Capscrew - Control Attach - 5/16" NC x 1" .......... 3

H-25 Nut = 5/16" NC t.vtiiiiiiiiiirieterenesnsessnansos 3

WL-15 | Lockwasher - 5/16" std .....ovvtiieniriinnnnennnnnn 3




Fig. 4
FUEL TANK AND LINES GROUP




FUEL TANK AND LINES GROUP

First Used On

Serial Numbers
IlggM Pl\?g:r PART NAME Qty.
FROM THRU

1 142600 Fuel Tank ......ceceeneeeesoocseecoscanoannnnnnoas 1
2 142601 B T - 1
3 HA-1279 [Cap -Filler .......ietiieeenninnnns e eceaes 1
4 OR3-24 |M"OM RING. ..ttt ireireteerneosonenssensssssssassossos 1
5 5-165 Capscrew - 3/8" NF x 5/8" ... viriiiniennernnennnns 4
6 WL-16 Lockwasher - 3/8" std ......0iiiiinininnnnnnnnnnenns 4
7 HS-972  |FItting vevenvnrenennenensonensenenesseneneeneaenns 1
8 108775 Tube ............. ettt 1
9 134053 Clamp ........eiveiiennn. ettt te sttt e 1
10 142723 Rod Assembly.... .ttt ennennrnons 2
11 H - 28 Nut - 1/2" NE ot iteitieeeitnnnnencsnnnsnonannns 8
12 WL-18 Lockwasher - 1/2" s8td ......iiiiiiiiinnnninnnnnns 4
WF-18 Flatwasher - 1/2""std. ... ..ot iiiiitiinnnennnnnnn. 4

13 128253 Pad - Anti-Squeak ... iiiierriineennnnarsarennon 4
14 S-2814 |Capscrew - 1/2"NC x 1-3/4" ... .. iiiiiiiiiennennns 4
15 H - 28 Nut = 1/2" NC it tiiitiiieinrerensesanonaannnnnnnas 4
16 WF-18 Washer - 1/2" 8td oo ieiinniniiiniiiirineenenanans 4
17 WL-18 Lockwasher - 1/2" 8td . ..oiiiiiiiiiinonioninnnnnnnn 4

FUEL LINE - TANK TO FILTER

18 137066 Shut-Off CoCK tvvni i iiiiiineiiinenenenoeonernnsnnns 1
19 103489 Elbow - 90 8td ...ttt iennnnerononecaannoens 2
20 137334 Hose Assembly..... ..ottt it innnnnaenns 1
21 103498 Elbow - 452 8td .. .iirinriiin it 1
FUEL LINE - FUEL RETURN INJECTOR MANIF. TO TANK

22 141308 [Adapter - 900 . ... it it 1
23 150660 Hose Assembly - Fuel Return ...........c.ciuunnnn. 1
24 147823 Male CoOnnector .....veveeeneerunennnnoncanocnseenn 1
25 134053 Clamp - At Tank .....itiiiniiiinirenennaneaneennas 1
150671 Clamp - At Reservoir Mounting Plate................ 1

DRAIN LINE - PUMP TO FUEL TANK

26 150661 Hose Assembly - Pump to Fuel Tank ................ 1
27 115353 ElDOW 4 iieriesenansoeennessnsnsssenonoacannsans 1
111274 Clamp - At Tank ... ..iititiennneenecetonoennosanns 1

129355 L0 -« + ¥ P 1

S-246 BOlt ittt e i et 2

H - 24 0 N 2

WL-14 Lockwasher ... oiieeeiiiiinieiinnnesereienneneennns 2

116983 Clamp - Return Line ... . e o vvieninenrnenneernnnnness 3




2 \&g\
wg g
19 P f
Q_ j
[n)
o=
Fig. 5
ACCELERATOR GROUP
First Used On
ITEM PART Serial Numbers
NO NO. PART NAME Qty.
FROM THRU
1 HI.-1235 [Accelerator Pedal .........cciiniiiinnenerennanennns 1
2 119582 2 - 1
3 CP-38 L ¢ T 1
4 138426 Rod End ittt iiieie ittt enerenesnneenneeanennes 1
5 HI-1263 [ YOKE sttt ettt neeneeenennoeennnseennneeennessnnens 1
6 HL-1264 |Pin and Cotter ....vvutinnrnerennnennnnnnsenecanens 1
H-15 NUt = 5/16" NE o ittt ttietennnrreneeneeoneeeeennnnans 2
7 139422 Cross Shaft - Accelerator ........ccoiiiiviinnnnnn. . 1
8 HL-1241 |Spacer ............... N e eceena 1
9 HA-800 }Bearing ......... P 2
118494 Grease Fitting - Alemite #1911-B ................... 2
10 S-146 Capscrew ~ Bearing Attach .........cciviveninnnn... 4
Nut & Lockwasher - 1/4" NF ....... ettt 4
11 137347 Rod and Clevis Weldment ........c.ccuiverenvennennnnn 1
12 HIL-1264 [Pin and Cotter ......evureeeennnoeennneeennnaneeenns 2
13 137336 Lug Weldment . .. ..ot ittt iie it iioneneenenennannanss 1
14 143263 Mounting Plate Weldment.........c.iiiinrenennnnnn. 1
15 WF-16 Washer = 3/8" Std FLat ...vvviiinnnnennenenennnanns 1
CP-38 Cotter - 3/32" x 1" . ... ....ccuuun. e e te e earean 1
16 107734 |Return Spring «...cvviinn it enneenenenennnenns 1
17 137465 Clip = Spring ... iiiiit ittt ittt ntiennnnnennnnnnns 1
18 105068 Ball Joint .. vivtiiiintinnneeeeeneeneenoeesnnsannss 3
19 137346 Throttle Rod ................u... it er et 1
H-15 NUt = 5/16" NE ittt itttitenneennennennnenneennsn 4
WL-15 Lockwasher - 5/16" std ........ e ereeterersaeeeena 2

10




Fig. 6

AIR CLEANER GROUP

First Used On
IIT\IgM PNAg,T PART NAME aty. Serial Numbers
FROM THRU

1 137283 Alr Cleaner .. .. cvoievevevscesnsesosnssensnansonsas 2
2 112007 Cap - Air Cleaner ..... seeseccccaccaraesssaseveoas 2
3 112008 Clamp tieveeeeeenereeinsenessesnonseecnssnansonsns 2
4 137285 StaCK v ittt ittt ettt e s st ennn 2
5 114654 ) o - 1 - vesssssesenece 2
6 C - 48 Clamp - HOB€ ... iivtineinnensesseacsacnosonancnns 4
7 136692 Manifold - Air Intake .....coceveeeorocsoconsanses . 1
8 136912 Hose ..... Creeeeeeaes et ereceaeean Ceersecee e . 1
9 C - 64 Clamp....covuvns Ceireeee e 2
10 136776 Adapter - Manifold ......ciiiiiiiiiiiiiiieiiiiaeans 1
11 S5-2610 Capscrew - 3/8" NC x 1-1/4" ... ... iiitiiinennnnnn 4
12 WL-16 Lockwasher - 3/8" 8td c 4. viivveirrnennrncesonnnnans 4
13 137497 Radiation Shield ....... .. 0iivteieriiineerenacsnnnnes 2
i4 S-258 Capscrew - 5/16" NC x 1" ...ttt iiiiininnnnnnns 4
15 H - 25 Nut - 5/16" NC....... e etereseacst s s enaesaenananns 4
16 WL-15 Lockwasher - 5/16" std ......covereenernnnonannanss 4
17 S-258 BOLb e et eeseneeneneanennens ) 8
H - 25 NuUt..oooeeeeeeonsonosoannesos Air Cleaner Group 8

WL-15 Lockwasher ... neseeennns } Attachment 8

11



Y rzoseseer
T

s T
/;;:’;;{I/{{IIIIII;I ‘II//III/// /”/:4,
¢,,;z:::;,é;:??ﬁ//;/$/%%'//éf /

-

AP A, 5 1"/’//:’ A7,

el

57

5 58

60

Fig. 7
RADIATOR - SHUTTER AND VACUUM CONTROL GROUP

12




RADIATOR - SHUTTER AND VACUUM CONTROL GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
RADIATOR

1 148114 Radiator .. .ot eeeneenonosorossessaronanssones 1
2 HA-1274 [Cap s vttt v tieeenonssenorssesssenonnssnnsssssasnnes 1
3 108474 = Y P 1
WL-110 |Lockwasher - 5/8" std ....... Radiator 2

H-210 Nut - 5/8"NC ..ovvvnenvnnss Mounting 2

4 125942 Hose - Inlet ... iniveeinienencsnneccecnscaannnns 1
5 C - 40 L0 - » ¥« T 2
6 136936 Hose - Outlet ....cvetetinnetnreenosssassossansnass 1
1 142975 Tube - Outlet ... ..ttt eenensnnsessnns 1
8 120584 Hose - Outlet .....ivit ittt reennenoennsacnsosons 1
9 C - 44 Clamp i i vttt ienaeieinanseonannsenanasscnnnnssosns 4
10 111493 Drain CoCK ...t ittt iiiereneeosocsennsnssanssons 1
11 142976 Strap - Radiator......cciiiinninnnnenioenononnss 2
12 5-2810 Capscrew - 1/2""NC x 1-1/4"..... 4
WL-18 Lockwasher - 1/2" std ........... }Radiator Straps 4

H - 28 Nut - 1/2"NC tiieriiieiennnnenn 4

SHUTTER

13 142977 Shutter .. .ci.iiiereernoessacssaccosecannenosoannss 1
S-244 Capscrew - 1/4" NC x 1/2"1g .... _ 6

WF-34 |Washer - Flat - 1/4" ............ } Shutter Mtg. 6

WL-14 Lockwasher - 1/4" std ........... 6

14 148424 Control Bar Bracket ... .ot viiiiiiinneenenneanneonns 1
15 Machine Screw - #10-24 x 9/16" lg ...... Ceeiaieaeae 2
16 148425 Clevis - Special ..... ettt s 1
17 WF-15 Washer - Flat ..... .00t iiieieriereesernseannnnns 1
18 CP-34 Cotter Pin .. .vtiteinnrnneneneeesonacsoossssnsnnosns 1
19 H - 34 Nut = Jam ..t iineieeernesosenessossassanssscnsnsos 1
20 148426 Rod = Control v.iviiiinenreinenseaaconnncasesnnes 1
21 WF-14 Washer - Flat 1/4" ... . iiiienennenersnnncnsennnns 1
22 CP-28 Cotter Pin ... vtititiiincnessenesesssnssssonsssnss 1
23 148428 Bracket. ....v.viteiieerieireneesnsaenonoonannsnes 1
24 148429 Lock NUt v ivieiiiiiitinnesnesaeenosscecensocnannns 2
25 Screw—1/4-20x1/2" IgF.HM.S. ....iiiviennn. 2
26 148427 Bellcrank .......iitiiiteierosenconossoansennns e 1
27 WF-18 Washer - Flat. .. ..ottt iiiiiniininorenaniennanns 1
28 CP-36 Cotter Pin oo v vttt iineonnenosocesanesansssensonseoans 1
29 105068 Ball Joint .. ..ottt eecrtensasenonsecesanannsesas 1
30 WL-15 LoCKWaBher .. ... i vt intnersoossenccncnecsonsancans 1
31 H-15 NUut - 5/16 NFE tuv vt vrunrenneeoooenacencnsnocassons 2
32 142979 230 o ' 1
33 H-16 Nut = 3/8" NF ottt it i itiieeeeanesonscnssasssssnnans 1

VACUUM CONTROL

34 119224 b2 W, Power Cylinder 1
35 CP-36 Cotter.vvvvriinnrnnnnneennnnnns Mounting 1
36 142978 Power Cylinder (Includes Item 37 thru 56)............ 1
37 144685 Rod -Piston .........co0uu e Chee e 1
38 144690 Guard - Piston Rod ...... e eeee et e 1
39 144695 Spring........ ettt . e 1
40 144694 |Ring...... A e e 1
41 144691 GOV T v v v vt eerenennenssneenesssssnasasononasnsssas 1
42 144692 Shell L ivv ittt ieeaenereeasoaasoanseonanassennns 1
43 144693 D =1 AR
44 144688 End Plate Assembly. ... ovviiieniiieaneereneeneennnan 1
45 144689 End Plate & Bushing Assembly............ ...t 1
46 End Plate - NSS | ... .. ... .. .. iiiiiiiiiiiireannnnn, 1
Drive Screw - #4 x 1/4 1g. - (End Plate Attach)....... 4

47 144687 Retainer .. .oovnereneeeneeiesaaassnsennranceesnennes 1
48 144686 [RINE + v vvvrvnrreneaseanaanenneaneaeeanenacnaeruens 1
49 143008 Wick Packing ....cciiiieirennnnnranoosonccesssenss 1
50 144683 Plate - Piston - Front ........cccuiteeeionncenaeasns 1
51 144681 Packing =« PisSton. .. .civtiiiiinnneennaeeennasessas 1
52 144682 Plate - Piston - Rear. ... ..ot erecoesrsncsanennnoans 1

(Continued on next page)

13



RADIATOR - SHUTTER AND VACUUM CONTROL GROUP - (Continued)

First Used On

ial
Igz‘gM plx?(l;.T PART NAME Qty. Ser Numbers
FROM THRU
53 144684 REtaiNeTr o v ittt ivt it eeeoneonesessensoesassannesonas 1
54 144680 NUt ottt e ittt eseeesreseesasosssssnsesscnoasenson 2
55 144696 Spring - Piston .....iiiiiiriiiereet i tntiaaaaann 1
56 144678 Cylinder Assembly ....ouvttterinrnnnnniennonaneennns 1
LINE - VACUUM CYL. TO SHUTTERSTAT
57 136321 Bushing . KG T teteeretestseestiiiiiiiiiii e 1
58 142988 ElbOwW - 90 L. ittt ettt naesnonnsosessosssencnsoanns 1
59 cC-8 CLAIMIP « + v e e e e e e e et ettt e et et 1
60 142985 7 oY 1
61 116983 Clamp - Hose to Engine .....ovieteiennennnnansnnnns 1
62 C-8 L T - 1
63 142988 |Elbow - 900 ...t tttiiniiit it i 1
SHUTTERSTAT TO VACUUM PUMP
64 142983 Shutterstat e v .voveevessvassonseesasssnsssssssacsss 1
65 142988  |Elbow - 90% ...ttt 1
66 C -8 Clamp o ve it eonennnoeanansoessesasessssonenncennans 1
67 142984 2 0 - - 1
68 Cc-8 Clamp......... Ceeeeerriactsaaaaaaas BN 1
69 142986 Nipple .vieiiiiniieeeaniieaisnnnn, Meeesserressonna 1
70 142991 Bushing........... S se s et secesessenas 1
71 103508 Tee coovvvnnnnnns e et et 1
72 126559 |Nipple ..ivieiiiniirinnienrenanennnnnns 1

14



SEE_TOROMATIC DRIVE

14

GROUP

@

I5 P
\ SN
YN

S\ \)
~

\

/

Fig. 8
HAND BRAKE GROUP

First Used On
IEgM P}I;.g.‘T PART NAME Qty. Serial Numbers
FROM THRU

1 115086 Parking Brake Lever Assembly ..........c.coivveene. 1
2 150742 D 1
3 150743 Washer - Wave ......viviinreanesanasoccanssonssnns 1
4 WF-35 Washer - Flat... ..ot ietiniieiitriioenosceassonnens 1
5 150744 Retainer - Ring ..v.vtieetiniineenneeoanonenceannns 1
6 134704 OPACET ittt ittt 1
7 141455 22 < T 1
8 CP-37 Cotter Key ..o iviiiieiiinineerannnnnanssosecassonns 1
9 S5-1618 CapPSCTeW o it v steveroseencansennssaasnnsssenassnns 3
10 WL-16 Lockwasher.......ieiterencenenonssnnnnanosnnsans 3
11 H-16 1 3
12 134074 1 =T - R 1
13 130857 Rod - BraKe ...vvereereoeeeensseeaenssassassssansns 1
14 HL-1263 JCleviS ..o ieieeeeeeeassonerssessansasecssonnansens 1
15 HL-1264 [Pin & Cotter ........o0000unnn tesecseasatarcneeesas 1

15




24 23

©

oIl
COOLER

)
wmvmm/g\

«®

19

FRONT ——

Fig. 9
TORQUE CONVERTER LINES AND COOLER GROUP

16




TORQUE CONVERTER LINES AND COOLER GROUP

First Used On

IggM Plﬁg.T PART NAME Qty. Serial Numbers

FROM THRU
1 129130 Oill COOLer . viv i iiiit e eritaneeonacnseeoenoacsnsans 1
S-166 CapPBCTeW .t it ittt sanosassossseossnoesonnnnenss 4
H-16 NUbe o ottt ieseneeretecsneeneenaneoneasoneonennenas 4
WL-16 LoCKWaBSher ...ciiieeieieronecnnsonsesaanonsonensse 4
WF-16 Washer - Flat . .uiutiureneeeeonneesosrosncessesnns 4
2 103487 [St. ElL 900 .. . iietiiiii ittt it 1
3 132074 Nipple ...ttt ittt e 1
4 103440 Coupling ......coitiiiiiii ittt iiieiireennanannnnns 1
5 103496 St. ElL. 450 L. ittt iiiiittteneneeerennnnenennns 1
6 112002 Pet - COoCK.uvivtit ittt neesenonneenesonsoaaanans 1
7 P-14 Pipe Plug ....iiiiiniiiiiiiiiiiitnerinsnersennns 1
LINE - OIL COOLER TO CONVERTER - R.H.
# 8 132161 Connection - St .. ...t ititirvenoaneoeesoenonoennas 1
9 137288 Tube - Cooler End......coiiieivrnnrcocnssoensnnens 1
10 135669 Hose ....... et e e iees et ettt e 1
11 C - 22 L0 - T« + ¥« 2
12 137287 B T 1
#13 129995 |Elbow - 90%........viiiiiinennennn. et 1
134054 Clamp (Tube) +.oviiiiiiiiiiiiiiiiitnnneeeoannenass 2
LINE - CONVERTER TO COOLER -~ L.H.

#14 129995 Elbow - 90°...... Cheenareeas Ceeecreceseeranas 1
15 135667 Tube ....... Ceeee et eeeea et 1
16 135669 HOBE vt vt iieeiiieeeeeeeeeeeeoeeeennnnnnnnannnnnnns 1
17 C -22 Clamp (HOBE) tvivennnenenuneonenonsinonnannnenns 2
18 137289 U 4ttt it ittt eneeneeeoneeoeennneonoennoneseesanns 1

#19 132161 COoNNECtioN . vttt ittt taneraneoceeotonsonennnaes 1

LINE - CONVERTER TO GAUGE
20 109822 Nipple. ... eeaenn e ceesececeaece e 1
21 147089 |Adapter - Union 90° ...................... e, 1
22 129589 HOSB@ 1ttt it ittt ir i snteenansoanosnassassosanssansane 1
23 107861 Swivel - Union ....icitiiiinreererneconenronennsnns 1
24 129327 Pressure Gauge ........ cerereeenans Ceetersecen e 1
132159 Clamp = TUDBe .+t vi vt iint it ieinaennasnaannecennnesss 1
120622 Clamp covivntennnereennornonoaronnnsserannsnonns 1
134054 L0 - o'+ o RN 3
102818 [ - T+ T« J 3
S-268 Capscrew - 3/8" NC x 1" ... ..t tiiiiiiinnnnenannns 2
H - 26 NUut = 3/8" NC it ittt tiiterenereonseneseonnnannns 2
WL-16 Lockwasher = 3/8" 8td ......civvriennnnnnnnnnnnnns 2

# Includes 135366 Sleeve for Service.

17



Fig. 10
TORQUE CONVERTER - OIL FILTER AND LINES

18




TORQUE CONVERTER - OIL FILTER AND LINES

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
LINE - TRANSMISSION TO OIL FILTER (Inlet)
1 103732 Adapter Union 90 ........iiititttreenrnennenennnn 1
2 104349 HOS@ ... civvieteeteccerscatsveacnesansscossassosons 1
3 HA-790 |Adapter - Straight ........cciiiiittiiiinnennennnans 1
LINE - OIL FILTER TO TRANSMISSION (Return)

4 103732 |Adapter Union 90% . ...... ..ottt iiiinninenenn, 1
5 104349 Hose ............... e eresacssecessatetnturnanens 1
6 103732 |Adapter Union 90° ....... ettt . 2
7 140088 Straight Reducer Adapter.............. et 1
140089 Oil Filter - Includes Items 10 thru 17................ 1

8 141081 Body Assembly ........cciiii0innnnnn Cereeeeeaeae 1
9 140777 Bracket .......00vvinnnnnn [P Ceeesees e 2
10 140776 Bolt........... Cerei e, Ceesereer it 2
11 WL-15 Lockwasher ... ..iiiiiiiriniinerinrntnncaessaneonsas 2
12 141083 NUbe ottt erieeiienaenonnnocenosoesnsaneanns I 2
13 140773 Cartridge ........c.iiiiiiiiiierenrrnnennenncnnnnns 1
14 140774 Gasket - COVer .........ciiiiinrerennnnnnreecnnana 1
15 140775 Cover Assembly ..........cceiiuttiinnracnnannn, . e 1
16 141058 Bracket - Oil Filter Mounting - Diesel Only ......... 1
S-157 Bolt.....oovviinnnnnnn . 4

WL-15 Lockwasher............. .} Bracket Mounting 4

H - 35 Nut covieeennnnnnnns s 4

19



. (L

&

- \\ N

N\ Z

&
LS
S =
7
Y

Fig. 11
TRANSMISSION - TORQUE CONVERTER GROUP

20




TRANSMISSION - TORQUE CONVERTER GROUP

ITEM

PART

First Used On
Serial Numbers

NO. ‘NO. PART NAME Qty.
FROM THRU
142775 Transmission Complete - Includes Fig. 1l thru
D 1
148415 Seal & Gasket Kit.ovvuvenenionoiueniannnesonannans 1
1 138366 Turbine .....oceiiiineiennneneeensnscennnnnans .o 1
2 Washer - Stator Thrust (Order Item 3)...c.cvevennn. 1
3 135257 Stator - First ................ et tetr et 1
4 131596 | Spring - Freewheel Roller.........ccievivennnennnen 16
5 131741 Roller - Freewheel ............ e eeereaa e 16
6 131595 Washer - SPacing ....c.ooeeieiuerenseerennscsennnaas 1
7 131603 Stator - Second ...... ittt 1.
8 131607 Race - Freewheel ........ccivveienncnroconconnones 1%
9 131609 Ring - External Snap ........cceeveeeereencnnnannnns 1
10 131605 Spacer - Stator ........c.iiiiiiiiiiaeeenas teecenanns 1
11 131608 SPaCET t.iiiittiteiitiiiiti sttt 1
12 S-1810 | Capscrew - 1/2" NF x ¢ 1- 1/4"1g civiiiiiiiiiiennnn 6
13 131678 Strip - Locking ........ciiviiiaennn. Creeeeriaea 3
14 131670 | Pump Assembly - Converter ........eeceueeennanenn 1
15 131610 Bolt - 5/16" - NF x 1.30" 1g. (Special) .............. 24
16 Pump - Converter (Serviced in Assembly Only) ....... 1
17 150040 Bearing Assembly ........... 1
18 140072 | GasKet ...vvverinrniennnoneenoassenntoonsnnannnons 1
19 140073 Gear - Input AccesBOTy Drive.cceveeeerennnioenennas 1
L J

21




Sl

T

12
TRANSMISSION - FRONT COVER AND CONVERTER PUMP COVER GROUP

Fig.

22



TRANSMISSION-FRONT COVER AND CONVERTER PUMP COVER GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME QtY.
FROM THRU
1 131589 oY LR R 1
2 S5-1616 Capscrew - 3/8"NF x 2" 1g. ...coveunmnennuncenenn 12
3 131696 Cover - Transmission Front .......c.ccoveeeeccnas .. 1
4 132538 GaSKet ..vviveveerncoasossasasrosessssosansasonoan 1
5 131557 ‘| Bearing Assembly ........c..oveieeeen e P 1
6 5-289 Capscrew - 1/2" NC x 1-1/8"Ig..vnnciannnnen cenes 6
7 131678 | Strip - LOCKING +rvsvecnvncnennnornosnsnenecasnenns 3
8 131697 Shaft - Converter Drive .....cvevennerenreccccaccnns 1
9 H-15 Nut - 5/16" NF .0 tevresneveroasssosocssonsncsssosas 24
10 138367 Cover - Converter Pump ....cccovevsececronccescans 1
11 138365 BEATINgG .¢ovvvvvrvrosnsosacoanonssnsosasosrenoenns 1

23




[z d
r
ol K/

' Y\;\ .‘ - 'V :
B ),,‘ i L/

55
A
RN i
SRS - lﬂlb] . ?; o
ENICN 2SSV
I 7

- 7

Fig. 13
TRANSMISSION - TORQUE CONVERTER HOUSING GROUP

24




TRANSMISSION - TORQUE CONVERTER HOUSING GROUP

First Used On

II'EI‘}(E:)M PI%T PART NAME Qty. Serial Numbers
FROM THRU

1 WL-16 Washer - Lock - 3/8" ... . itiiiriiinnnenneenenannns 12
2 H- 16 Nut - 3/8" NF...... T PP i2
3 131601 20 Y P 1
4 138799 Washer - Lube Valve Seal ..........c.icntniiennnnn 1

5 131587 Valve - Lube Pressure Regulator.............c0.ou0 1
6 131591 1o < A R R R 1
7 131599 Gasket - Lube Valve COVET vivvvenrannnseorosnasoans 1
8 134726 COVET 4 it iieesnveonoseeesnensnnnssnnsscsssscasanns 1

9 WL-16 Washer - Lock 3/8“ ................ e resaei e 4
10 5-266 Capscrew - 3/8"NC x3/4"1g......cveiuinininnnnnns 4
11 131722 Gasket - Flange .. ....co0iiiiiiiinnnriieiieceeennes 1
12 139058 Flange - Converter Housing Drain .................. 1
13 WL-16 Washer - Lock - 3/8" ... ..ttt innnceeenannnannnes 2
14 S5-2612 | Capscrew - 3/8" NC x 1-1/2"1g ......voiiviiennnnnnn 2
15 139064 Clamp ... ooveteerenoseesnnseennsnanasesesnnssssnnns 2
16 139063 HOBE toitiienetetsnnnoenoiosnnasassassoasosssnsanns 1
17 139057 Tube - Converter Housing Drain..........cooevnnen. 1
18 131740 Ring - Hook Type Seal.........cciiviniiiinann, 2
19 150041 Sleeve - Converter Ground ..........ccciveeerennnenn 1
20 131738 Ring - Hook Type Seal.........ciiitttniiiieinaenns 2
21 150121 Shaft Assembly - Converter...... ceaees e reeeaeeeaas 1
22 Shaft - Converter ........... Order 1
23 Plug - Lube Orifice....... .. } Item 21 1
24 117610 BEATING .o vvevvoneensnasnenensaaseaasssocsssessns 1
25 131578 Ring - External Snap .....c.ccevesensencencsnnannann 1
26 132550 Ring - External Snap .......c.cvveevusnracansannnns 1
27 131631 Retainer - Bearing .....oeeerenreeenneenancesaonnses 1
28 5-267 Capscrew - 3/8" - 16 x 7/8" 1g...cvvenieienenincnens 6
29 140064 | Snap Ring....cverevereaneenrenernnsooscaconncnnans 1
30 149966 o711 1
31 147554 "O" Ring - Outer ....ovevteoarocacinaonnann e 1
32 149759 Retainer - Bearing ......veveveonrsoossctccoccansns 1
33 104706 BeaTing ....vovetennnenarooansosotsocnsosassananns 2
34 151455 Housing Assembly - Includes Items 35 thru 38 ........ 1
35 Plug - Pipe - 3/4" - 14 .. itiirinireranniinennanes 4
36 Plug - Pipe = 1" ... ittt iiiiirenirieaeaacnns 1
37 Housing - (Order Item 34) ...........civeiiveennnn, 1
38 Plug - Pipe - 1/2" - 14 Sq. Socket Head ............. 2
39 151435 - 1
40 Plug - 3/4" ot i i e st 2

25




g h Y.t,,: o {ﬁwumg 0 (/N
; oy S e :
\ 0 R ~Ie Ny, {

J!’(lf N;“E N
f {{/'r}f-w""

TR
'i';' ’i

R
,M—/’ N
7

Q
, AN
< 1

Fig. 14

TRANSMISSION - IMPLEMENT PUMP DRIVE GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU

1 5-2714 | Capscrew - 7/16" - 14x1-3/4"1g.......ccivvennnnn.
2 140039 Spindle - Auxiliary Driveldler............cc.vvvuun
3 140044 Gear Assembly - Accessory Drive Idler (Includes

ItemB 4 & 5) e ii it ineenrinnnereacnennonsssnnons 1
4 Gear - OrderItem 3 ...ttt iiiiinnerrnnss 1
5 131556 Bearing Assembly ... ...ttt 1
6 149965 Gear - OilPump Drive ... vviversrontnosonsesnnns 1

26




-f‘ }:..

W ;i?/ir’f 0

U A \a\\\'\/\/jil‘(\’“’ /) 4
(o sy &i{‘”\\ %
T AT e 3
. A A )
AN 0l o

™ e

)
~
¢

.
\\\‘\\\

N\

7

W ,
s g

p2as L.

Fig. 15
TRANSMISSION - INPUT DRIVEN CHARGING OIL PUMP GROUP

First Used On
Serial Numbers

Ig‘lgM Pl\?g.T PART NAME Qty.
FROM THRU

1 S5-2618 Capscrew - 3/8 - 16 x2-1/4"1g .....cvvevevnnnnennn 2

2 S§-2622 | Capscrew .~ 3/8 - 16 x2-3/4"1g ...covivvirinnnnnn.. 4

3 WL-16 Lockwasher - 3/8" ... ... ..iiiirrinneracnonnssn oo 6

4 131634 Pump Assembly - Input Oil (Incl. Items 5 thru 16)..... 1

5 131626 Cover Assembly - Oil Pump (Incl. Items 6 thru 8)..... 1

6 COVEL. st iviveieniennanonenns Order 1

7 Pin - Dowel........ocovveenn. } Item 5 1

8 131528 Bearing Assembly - Needle.............ccenvnennnn 2 s
9 131719 Gasket....ooviunroveeotooionnsesnnsanneassonanssons 1

10 131633 Gear - Oil Pump Drive.....voveerennnensoncescenns 1

11 131712 Body Assembly - (Incl. Items 12 and 13) ............. 1

12 131528 Bearing Assembly - Needle .............. . c0naun.. 2

13 Body - Input Oil Pump (Order Item 11) .............. 1

14 131632 | Gear - Oil’Pump Idler ......coovuvuvncnnnnenennsnns 1

15 WL-16 Lockwasher - 3/8". ... .. .iiieienrnrcnreinncnnnsnns 4

16 5-268 Capscrew - 3/8" - 16 x 1M Ig..ieiiiienienenninnnnnn 4

17 131611 Gasket ... vieriennisenneassssoansssscocnsnonnnans 1

18 131613 Coupling - Oil Pump Drive .........coevecreacnecann 1

27




Fig. 16
ON - HOUSING GROUP

TRANSMISSI

28



>

TRANSMISSION-HOUSING GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 131646 Gasket - Converter Housing .......ccevvveeneenennn. 1
2 131586 Breather ........iiiiiriinnnnreneerenansannnnasnes 1
3 WL-17 Lockwasher - T/16". ... ittt ininnenennanennns 13
4 S-2710 Bolt - 7/16" - 14x1-1/4"1g ........ sasesseerensane 13
5 140054 Housing - Transmission ..........cicciviiienecannn 1
6 131669 | Gasket - Transmission Housing .......ccoveenunaann. 1
7 WL-17 Lockwasher - 7/16". ..ot iiiitiiinnrennennnnnans 18
8 5-2711 Bolt - 7/16" - 14x 1-3/8"...... ettt 18
9 147805 Pin - Low & High Range Clutch Anchor .............. 1
10 WL-16 Lockwasher - 3/8" .......... High Range Clutch 1
11 5-2612 Bolt - 3/8" - 16 x 1-1/2" ..,. f Piston Housing 1
12 147805 Pin - Forward & Reverse - Range Anchor............ 1

29




17

- FORWARD AND REVERSE PLANETARY AND CLUTCH GROUP

Fig.

TRANSMISSION

30



TRANSMISSION - FORWARD AND REVERSE PLANETARY & CLUTCH GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
1 140079 Spacer - Reverse ClutchHub ................c0uuas. 1
2 132576 | Ring - Seal ...ivuiiinninininennenenenennenaannenens 2
3 140076 Piston - Clutch Apply -(Fwd. & Rev.).ovveriinnnnnn. 2
4 132577 Ring - Seal ............... Cetteceerant ot 2
5 140081 Carrier Assembly - Reverse Planetary (Includes Items
G thru 1l ...ttt nneeeneeannneneeonnnnns 1
6 Carrier - Reverse Planetary (Order Item 5) ......... 1
7 140080 Hub - Reverse Planetary .........c.cieivnnineneiens 1
8 132552 Washer - Pinion Thrust ........ .ot 8
9 152211 Pinion Assembly (Matched Set Of 4).................. 1
10 132554 Roller - Planetary Pinion..... Cevae et etee e .| 88
11 132557 Pin - Planetary Spindle ..... 4
12 132556 Gear - Forward & Reverse Sun........coouveenunssns 1
13 140051 Plate - External Splined Clutch...........ivivuna... 8
14 140078 Plate - Internal Splined Clutch. . .........oiiiiinnnn.. 8
15 140025 Pin - Spring Guide .. ...iciiiiiiiiiiiinniniinnnnaeas 12
16 140030 Spring - Forward & Reverse Clutch Piston ........... 12
17 147806 Anchor - Reverse Clutch (Includes 6 - 140829 Pins) . 1
140829 Pin - Anchor (Partof Item 17) .......ciiiiinennnnnnn 6
18 132572 Washer - Thrust ........ ...ttt enneerennnnanns 1
19 132570 Carrier Assembly - Forward Planetary (Includes Items
20thru 25) cvvenrnnnnnenenennn et iete e 1
20 Carrier - Forward Planetary (Order Item 19) ...l 1
21 132548 Washer - Pinion Thrust ..................... ... ... 12
22 152210 Pinion Assembly (Matched setof 6) ................. 1
23 132549 Needle - Planetary Pinion ................. sevecenee 120
24 132547 ([ Pin - Planetary Spindle ......c.cvitiieneniinenennnnn 6
25 132571 Bushing ........... .., ceseeicsennnnas 1
26 132562 [Gear - Reverse Ring .....ovvvvreninoeinnonennscncans 1
27 132551 Ring - Internal Snap ......coiiiiiiiiiiererennnnn, . 1
28 140075 Gear - ForwardRing ................ ereseserennna 1
29 5-267 Capscrew - 3/8" - 16 x 7/8" Ig...cvvniniunnnnnn . 6
30 132559 Retainer - Bearing.........coieieeeneriinnnnannn N 2
31 132542 Bearing Assembly .............. Cetecerer e 1
32 132555 Hub - Oil Transfer .........c.ccoiuiiernersoncncacsss 1

e

31

iR ia e




Fig. 18
TRANSMISSION - INTERMEDIATE, HIGH & LOW RANGE PLANETARIES AND CLUTCH GROUP

32




TRANSMISSION - INTERMEDIATE, HIGH AND LOW RANGE PLANETARIES & CLUTCH GROUP

First Used On
IglgM Pl\?(l;.T PART NAME Qty. Serial Numbers
FROM THRU
1 131677 Ring - Hook Type Seal ......coiviiinrrnnnnnennnanas 3
2 131651 Drum Assembly - Intermediate Range Clutch (Includes
Items 3 & 4)...ciiviiennnennnnnn et ee e 1
3 Pin - 1/4"x 1/4"............ Order 4
4 Drum - Clutch............... Item 2 1
5 132578 Ring - Seal.....vviiiiniiiiiniienennennncansenenans 1
6 140074 Piston Assembly - Intermediate Range (Incl. Items 7 &
) T e eeeteet et 1
7 131550 Ball. .. it i ettt e, 2
8 Piston - Intermediate Clutch {(Order Item 6) .......... 1
9 140046 Spring - Piston Return ...........oiiiiiiinennennnn. 1 ¢
10 131582 | Ring - Snap - Spring Retainer...............c.00vuun.. 1 -
11 131580 Ring ~ Snap - Drum Retainer ............c.coc0uuune. 2
i2 131592 Ring - External Snap.........ciiiieiiiieeinnenannas 1
13 131707 Shaft Assembly - Transmission (Incl. Items 14 & 15).. 1
14 Shaft (Order Item 13) .....iiiniiiinrennnennnnnnnnns 1
15 131616 B O o 1
16 140042 Hub - Intermediate Clutch ............cccviuinnnn, 1
17 140087 Plate - Internal Splined Clutch ............coiuvvn.. 4
18 140053 Plate - External Splined Clutch ........co0vvvuennn.. 3
19 140058 Carrier Assembly - High Range Planetary (Incl. Items
20thru 24) ...ttt it it et 1
20 Carrier - High Range Planetary (Order Item 19) 1
21 132548 Washer - Pinion Thrust ........0oviiinneiennnnnnnn. 12
22 152210 Pinion Assembly - (Matched setof 6) ................ 1
23 132549 Roller - Planetary Pinion ........voviineennnnennn. 120
24 132547 Pin - Planetary Pinion . .....oviiieiniininnnannnnns 6
25 140035 Gear - Low-Range Sun .........c.citevueeerrnnennnnns 1
26 131679 Ring - Internal Smap .........ciiitiiniivinnnsnonas 1
27 131593 Gear - High Range Sun ......coeiieinnnennennnanas 1
28 140041 Spacer - Carrier ..........covnvunn.. et eie e 1
29 140038 Housing - High Range Piston ...........c.000uunn. N 1
30 132576 Ring -~ Seal....oitiiiiiiiieiiineninnennnnananananas 2
31 140036 Piston - High Range Clutch ..........ioivinnnninnn., 1
32 132577 Ring - Seal .......iuiiiiiiieennnernnneesonnnennans 1
33 140075 Gear - HighRange Clutch ...............0iiiunnnn. 1
34 140078 Plate - Internal Splined Clutch ..........c0ciuuennn., 8
35 140051 Plate - External Splined Clutch ......vvevrernnnnnnas 8
36 140056 Anchor - Highand Low Range . .......covvrtvineennnas 1
37 140030 Spring - Piston Return .......c.o0o0ieinininnnnnnnnnn 12
38 140025 Pin - Spring Guide .............o0vunen. et 12
39 140055 Gear -~ Low-Range Ring ...........ci0vuunus creesan . 1
40 140048 Washer - Thrust-Assemble with grooves facing the
low SUn Gear «..vvvriiniieienenrnrnennnennnnnns 1 i
41 140043 Piston - Low Range Clutch ............coviinuunn... 1
42 140052 Carrier Assembly - Low-range Planetary (Inclu.des
Items 43 thru 48) ................ 1
43 Carrier - Low Planetary - (Order Item 42) ........... 1
44 131628 Pin - Planetary Pinion .. ..ottt innennnnennnnnnnans 6
45 132548 Washer - Pinion Thrust .........ciiiiiiiinnnenenn. 12
46 131675 Roller - Planetary Pinion ......o.veeinennnnnnnnnns 240
47 131708 S o T T 6
48 152212 Pinion Assembly (Matched Set of 6) ................. 1
33




AN \

Fig. 19
TRANSMISSION - TRANSFER GEAR HOUSING GROUP

34




TRANSMISSION - TRANSFER GEAR HOUSING GROUP

First Used On

IIEISM P@.T PART NAME Qty. Serial Numbers
FROM THRU

1 142774 Housing - Transfer Gear .........cuvuieennennnennnns 1

2 131668 Gasket - Output Drive Gear Cover........coovueeunn. 1

3 131666 Cover - Output Drive Gear COvVer.......cvueevnunns.. 1

4 WL-16 Lockwasher - 3/8". ... .. iiiiiiiinininrnnrnnnnnnn. 12

5 5-2610 Bolt - 3/8" = 16 x 1-1/4"1g «vuuivrrnnnninnennnnnnnns 12

6 Plug - Oil Filler Hole (1-1/4" Tapered Thread) ...... 1

7 Plug - Sq. Hd. Pipe - (Oil Level Check) 1/4"......... 2

8 132541 Screw - Drive.....iviitiinnineeeenennnennennanennn 4

9 Plate - Transmission Name .........c00vvevunennn.. 1
10 Plug - Pipe - 1M . ittt ninnnnnnn. 1
11 Plug - Pipe - 3/4" (Sump Drain) .......oovveneuunnn. 1
12 140062 Spindle - Output Idler Gear .......... eeseseenanaas 1
13 140057 Washer............... 1
14 WL-17 Lockwasher - 7/16" .. } Spindle Retaining 1
15 S5-278 Bolt - 7/16™ - 14x 1" 1g 1
16 131589 | Seal...u..iniiiiiiiiinirn e iiiinnnennenneannannns 1
17 S-2611 Bolt - 3/8" = 16 x 1-3/8"1g .vuvivnnnrnnrnnnennnnnn. 8
18 WL-16 Lockwasher - 3/8" .. ... .. .t iiirirnnnnrenennnnn. 8
19 140040 Retainer - Rear Bearing......... ceesicstenenna Crees 1
20 131681 Gasket - Rear Bearing Retainer ........... ceeeaienn 1
21 131724 Gasket - Inspection Cover ............. et 1
22 S5-268 Bolt - 3/8" = 16 X 1" 1g 0ivtnennininnnieennennnn. 6
23 WL-16 Lockwasher - 3/8" ... ... .. iiiiiinrninnrnnnnnnn. 6
24 131725 Cover - InBpection . ....vv'viveruenenneeennnnneannen 1
25 Plug - Pipe - 1-1/2" .. ittt inininiennnnnn. 1
26 131581 Gasket - Oil Strainer.........cviitivtnnnnunnnennns 1
27 131732 Strainer - Oil .................. N 1
28 140024 Clamp - HoSe = "E' Type...ueeenrernnnneennneennnns 2
29 WL-16 Lockwasher - 3/8" .. ... ... .. iiiiitinninnnnnnnnn. 6
30 5-267 Bolt -~ 3/8" = 16 X 7/8" Ig vviinrniinennnnenenennnn. 6
31 131724 Gasket - Inspection COver ........ciieiiunnnennnean. 1
32 136420 Cover - Inspection Drain . .......c.vtiinerennnnnnnns 1
33 WL-16 Lockwasher - 3/8" .. ... ... .. ciiiiinnnnnrnnnnnn. 6
34 S5-268 Bolt - 3/8" - 16 X 1M 1g uintiennnnnnnennnennnnn 6
35 131728 Hose - Converter Housing Drain .................... 1
36 131677 Ring - Seal - HOOK type ...v.vviirennenennnnnnnennn. 1
37 Plug - 1-1/4" i i i e e e e 2

35




s =)
HE:
o
db H
o E
n S
5 Z
i3
el
8 m
<A
W, O it O ot et e et
a
" Ll
3 L
R ------ -101““”““
© I R
O N o B
P : NI
[&] ”.n...”m“..”.
i SLLiLiign
oA T - B
2F * . & s = s ¢ e v e
Z LLLiilig g
w0 <> I I ms
e e & * e e e . « . .
o - R - R
= <4 } .. ... e v e @ . e
-2 I - - I R
(R R R IO - -
> B e e e e H.M.r o ¢
5 o = - I I
o < . .. 0 ., b .
@ o LT T
= . O . U S A
= N IR NI
g L9 > catn -
[} - — ' Qg
0 Sodb- .tD .
le.Imlyuu m.1
28 e m—d 0w az
[+ Oy g «30°'gQ "% 'y
[ Spr.D..SBm.rD..uB
Mg oW .ato
Amm.mA_u.Mm '
v = w0 @ oo )
g1, mrga g v ug
HHgoHREsaE v IR
FE I I I R R I
QO0O.AnY00ad 00
NUKuOMMAnARnUunM
DOIN—ADOON— D—O
= NOFONOFON OO
o VIFNONINOOY FoOow:
SN ANONNWDO — 0O~
Z NNt~ 0
a9 o e e e
MO NN FNO~NODTO NN
E L e B N |
HN




i:ﬁ;“( |.(L"‘ N
PR
(e

Fig. 21
TRANSMISSION - OUTPUT SHAFT, DISCONNECT CLUTCH AND FLANGES GROUP

First Used On
Il'i‘gM PI\JI\(I)(.T PART NAME Qty. Serial Numbers
FROM THRU
1 5-169 Bolt - 3/8" - 24x1-1/8"1g............ N 6
2 131685 Strip - Locking.............. Ceereetererieie e 3
3 131648 Washer - Flange Retainer . ....o.vvvennnnnennnnnns.. 3
4 135518 Flange Assembly (See Drive Shaft Group) ............ 1
5 Flange.............oooviua., Order 1
6 Shield - Dust................. } Item 4 1
7 135521 Flange Assembly (See Drive Shaft Group) ............ 1
8 Flange - Output............... Order 1
9 Shield - Dust..........coc.... } Item 7 1
10 131589 L 2
11 5-268 Capscrew - 3/8" - 16 x 1-1/4" Ig...cviviviennnnnnnn. 6
12 WL-16 Washer - Lock - 3/8" .. ... .. ... iiiiiiinnnnnnnnnnn. 6
13 132585 Retainer - Bearing ...........uuterinrnnnennnennna. 1
14 131673 Gasket - Bearing Retainer..........c..uiuinnennnnn.. 1
15 118046 Bearing .....oiutiiiiii i i i et it 1
16 131686 Shaft - Output ....c. ittt ittt iiiieeinnennns 1
17 131692 | Spring......cveveeunennnnn. Disconnect Clutch 1
18 131526 Ball - 3/8" .......cccuiunn. Detent 2
19 131687 Coupling - Disconnect Clutch .5 .................. sos 1
20 131575 Seal - Shifting Fork.......ouiiiiriinnnnnnnnnnennn.. 1
21 131676 Shaft - Shifter Shaft ...........iiviriinennennn., e 1
22 131688 Fork - Shifter .......... ... . iiiiiiiiiiininnnnan.. 1
23 135410 Flange - Brake Mounting (See Drive Shaft Group) ..... 1

37




Fig. 22
TRANSMISSION - VALVE BODY GROUP

38




TRANSMISSION - VALVE BODY GROUP

First Used On

ITEM A i
e PNg.T PART NAME Qty. Serial Numbers
FROM THRU
1 140050 GasKet. . ittt ittt it e e 1
2 WL-16 Lockwasher - 3/8" ... .. i iiiiininiiennronarannns 11
3 S$-2610 Bolt - 3/8" =16 x 1-1/4"1g ..oviriiiiinininnenennn., 6
4 S-2624 Bolt - 3/8" - 16 x 3" 1g tiiiirieriiennnennranranenn 5
5 140066 Valve - Selector Assembly (Includes Items 6 thru 36).. 1
6 131569 e 2
7 145857 Gasket - Annular ......... 00ttt i i 2
8 131585 < 1
9 131576 3 o3 o 5 2 V- 4
10 131527 5 - 4
11 147911 S 2
12 131575 ST 1
13 131704 ST 1
14 Plug - Pipe - L/8" it ittt 2
15 131718 Plug - Cut-off Valve Retainer....................... 1
16 151427 S o3 8 1 1
17 131717 Cup - Clutch Cut-off Valve Position ................. 1
18 131583 Ring -Seal ...... ... i i i 1
19 131716 Plug - Clutch Cut-off Valve ................. ... ..., 1
20 131520 Gasket - Annular (... . ...ttt i it i e 1
21 131715 Valve - Clutch Cut-off. . ... ... i 1
22 131517 Pin - 3/8" x 1-3/8" .. it i s 1
23 131693 SPTINg ottt i e e e e e i s 1
24 147830 Sleeve - Forward Shift .............. ... ... 1
25 131700 Valve - Forward & Reverse - (Includes Item 26) ...... 1
26 144504 Bushing ...ttt i it i i et 1
27 131584 Ring - Internal Snap .........coiiiniieiiiiinene.n 2
28 131701 Piston - Forward & Reverse ...........couuuuuavnnns 1
29 147829 Sleeve - Reverse Shift ..........ciiiiiiiiiiieann 1
30 131552 Plug ...ovviivenn. e et ae et e 1
31 131616 o O 1
32 131703 Valve Assembly Range Selector - (Includes Items 33
thru 35) .. it i i i e it ettt e e 1
33 131526 27 1 1
34 Valve - Range Selector - (Order Item 32) ............ 1
35 144504 Bushing ..o iiuiiiiii ittt it eiiieaaeas 1
36 147826 Body - Selector Valve........ciiiiinentiinnnennnnns 1
37 S-2610 Bolt - 3/8" - 16 x 1-1/4"1g ....iiiiiuiininnnnnnnnn. 5
38 131512 Lockwasher - 3/8'. ... . ittt iiiiiiiinneans 5
39 131655 Gasket - Pressure Regulator Body .................. 1
40 140065 Valve Assembly - Pressure Regulator (Includes Items
4] thru 49) c v it ittt it ittt et anetetasansannns 1
41 131618 B R T 1
42 131523 Gasket ...ttt it i e i e e e 1
43 131736 Valve Assembly - Main Pressure Regulator - (Includes
Items 44 thru 47) ... ..ttt ittt inenanenns 1
44 Valve - Main Pressure Regulator 1
45 Spring ......... i, Order 1
46 Ball. ...t Item 43 1
47 Retainer - Dash Pot Spring ..... 1
48 131720 ST X~ PP 1
49 140037 Body - Pressure Regulator Valve ................... 1

39



Fig. 23
TRANSMISSION - PARKING BRAKE GROUP

First Used On

IE}]CE):M Pl\?cl}.T PART NAME Qty. Serial Numbers
FROM THRU

1 131730 Brake Assembly - Parking - Incl. Items 2 thru 6
andItem 10 ... ...ttt i it i i, 1
2 141132 Plate - Brake Backing .........coiuviinninennnnnnn.. 1
3 141131 Shoe & Lining Assembly - Includes Lining & Rivets . 1
141128 B 5 - 2
141129 Rivet. ... . i it e ettt ie e, 28
4 141130 Spring - Brake Shoe Return...........covuuvnenn.... 2
5 141127 Lever - Operating Cam .........0iiiiininnnnnnnnn.. 1
6 141126 Drum - Brake........oiitiiiinnninnnnenennnnnansn, 1
7 5-166 Bolt - 3/8" - 24x3/4"1g ..ottt 8
8 S5-21010 { Bolt - 5/8" - 11 x 1-1/4"1g ....0.uuvuniiinnennnn... 3
9 WL-110 | Lockwasher - 5/8". ... ... .. ciiuiiiniininnennnnnn. 3
10 143206 L) 1

40



10

Il 10

0
1y
o
Fig. 24
GEARSHIFT LEVER GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 HS-430 Handle....vooiieeiineieienenneernnenonnns Cere e 2
2 150258 Shifter Shaft - R.H. ... ..ttt ieeeennnnnnnnnn 1
2 150259 Shifter Shaft - L. H. ....citiiiernnrenrenenronronnnns 1
3 141025 Bushing - Split Flange Type ........ccoviuuuen.s e 4
4 133911 Clamp............ et e 2
5 133914 Clamp ..ottt ii ittt iinennnennns e e 2
6 133913 L0 5+ T J N 2
7 133934 L0 - - 2
8 S5-1526 |Capscrew - 5/16 NF x3-1/4" ... ... iiiiteneennennn .. 4
H-15 NUt = 5716 NF ittt iiniietinieeeinnsennonnennnnss 4
WL-15 Lockwasher........ciiiiiiiiiiiiiiiiinneernannennns 4
9 141291 Range ROd .... .o itiiiiitiiiiiinneonnneoennassnanns 1
10 X-134 Ball Joint ..o itiiinie i iineennesoeeeennennronnnas 3
H- 18 NUt = 1/2 NFE ot ittieetreteneeenronennenneeenenanas 6
WL-18 Lockwasher 1/2" (it iiinrnnneneeenoneeeneonnnnas 3
11 133569 ROd - FWd., & ReVi it erinereennreennenseeneeneaennns 1
12 133571 BellcranK. o vsierenieeonoesoonenonesoennoneennnean 1
13 130395 Bushing .................. et ie ettt 2
14 133566 S - 1
S-2412 Capscrew - 1/4" NC x 1-1/2" .. ... .t eirinnnnnnnn 1
Nut & Lockwasher 1/4" .............. et 1
15 133715 Rod - Bellcrank to Transmission.......ceievreneoens 1
16 GH-211 L0 T - 1
H-18 NUt = 121 it i ittt etneeeneeanenenns 1
17 GH-212 |Pin - Clevis .i.iiitrteneeneeeneeenneonensnnenneens 3

41




Fig. 25
AXLE THROWOUT GROUP

42




AXLE THROWOUT GROUP

First Used On
Il'flgM PI?(I;{.T PART NAME Qty. Serial Numbers
FROM THRU

1 130289 Lever - Axle Throwout .........ccieetinuneenneenn 1
2 113204 3 £ Vo Y o T 1
3 130293 Bushing ...ttt i it it e e e e 1
118491 Lube Fitting .. ... ..ttt ittt eiieenanns 1
4 104891 L0 L - 1
I\ UL B AL 1
GH-212 |Pin & Cotter v v ittt ettt teetrtssiieeean s 1
5 130299 Control Rod - Upper ...ttt nnnronnnann, 1
GH-212 | Pin & Cotter . vttt iii ittt iititse it tnenaraeennnns 1
6 107655 Bellcrank . ...ttt ittt tie it etaseneneanns 1
7 102092 Bushing ......uiiiii it i i i 1
8 130165 G o T 1
5-1418 Capscrew - 1 /4" NF x 2-1/4"1g ...ovuinninnnnnan.. 1
WL-14 Lockwasher - 1/4" std ..o vinnieiiinnnneeenennnns 1
H- 14 NUt - 1/4" NE ittt ittt ittt e ronnnn 1
118491 Lube Fitting .. ..ottt it ein i, 1
9 130301 Control Rod - LOWer v v i vt iiteneceeieennernnennnnnss 1
GH-212 | Pin & Cotter .ot tiit ittt ittt iet e iieeennnenns 1
10 GH-211 O = I 1
NUt = 1/ 2 NE ittt it ittt ittt eetienareenenenn 1
GH-212 | Pin & Cotter .. ittt it ittt it teeieneinennnns 1
GH-212 |Pin & Cotter . i .t i ittt ittt tniinneienrnoennneeens 2
11 130294 Bracket........iii ittt i et 1
12 136989 Lever - Axle ThTroWouUt .. uuuierernneneeeeeennnnnens 1
13 136987 Link - Axle Throwout .. ......coiiiteinnnnenrnennnnn 1
14 GH-212 Pin & Cotter .. ittt ittt ittt et teaeirennn 1
15 110182 L 1+ 1= 5 2

43



Fig. 26

TRANSMISSION DISCONNECT AND VALVE GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 103902 Pedal - FOOt oo vvvnieernennscnnnonnnas Ceeeseees e 1
2 140968 | Pedal Complete........vvvuen et N 1
3 130745 Bushing ....... e et eeaa e 2
S5-1612 | Capscrew 3/8" NF x 1-1/2'" ... ..iiiiuiennrnnenennn. 2
H-16 NULe oot itetnasnnaesesososeeoeeoeeeannennnnnannnns 2
WL-16 LoCKWASheT .i.vuiriietoneieeneonssnecesonnsonenos 2
4 HL-1264 | Pin & Cotter . .vvvvrteneereeneeenennsnnnnennensanas 2
5 HL-1263 ] YOKE oo it iitineensoaeecnonenesonnnaseannasnnnnnns 2
H-15 0 2
6 140965 3o T 1
7 122944 Spring - Pedal Return .........ciiteeennninnnncnnns 1
118492 Lube Fitting ......vtiitirrinninnnonnnnenneennnsnns 1
140955 Valve - Includes Item 8thru 14 ...........c.00vveenn. 1
8 141488 Handle Assembly ......ccviiienicenannss tacerresneas 1
9 141035 "O"RING ...iiiiinnnn. et e ces st eer et 2
10 141490 Washer - Backup c v vniiiienieeennenoonssonnons e 2
11 141487 Cam FolloWer ...cvieeeesonerenseonstnneennennnanns 1
12 141486 Poppet - Check Valve ........c.iiiiiittrenecnnrannan 1
13 141489 Pipe Plug - Special ........c.iiiiiiiiiiiiinnnnnn., 1
14 141874 S o8 8 - 1
Capscrew - #10-28 NC Rd. Hd. (2" Lg) 3
Nut #10-28 NC ......ovennnannnnn.... Valve 3
Lockwasher #10std ................. Mounting 3




\\\\I\\\N\\\k\\\\\\i“\\\\(\\\\)\‘\

Fig. 27

BRAKE - FOOT PEDAL AND MASTER CYLINDER

First Used On

Ig‘IgM P}?g_T PART NAME Qty. Serial Numbers
FROM THRU
1 103902 Pedal - Foot .......... Ceeeteratret s 1
2 140967 Brake Pedal Complete ............... et 1
130745 Bushing - Brake Pedal .......... eeeees s sassies 2
S-1612 Capscrew - 3/8" NF x 1-1/2"..... Pedal 4
WL-16 Lockwasher - 3/8" std ........... } Attach 4
H-16 Nut - 3/8" NF ottt ittt iiin e i eenieenennnnns 4
3 140964 Cross Shaft ...... ... ittt iiiinnnn, 1
5-1418 | Capscrew - 1/4" NF x 2-1/4" ... ... 0utrenrnnnnnn. 1
WL-14 Lockwasher - 1/4" 8td . ..vivvniinin i ieenenennnnn. 1 -
H- 14 Nut - 1/4" NF ittt iieinnininninnnneranennnenn. 1
4 118492 Lube Fitting ...... .0ttt 1
5 122944 Return Spring ....oviit ittt e iieineiennnnnn, 1
6 121451 Spring Fastener. . ..ot tiieerneenennneenennansnens 1
CP-48 Cotter - 1/8" x 1M L. i iiniennrnennnannnnn 1
7 GH-211 4 1
H- 18 o I 1
8 128331 Push Rod - Brake Cylinder .........ovivunvennnnn... 1
9 121495 Master Cylinder ............0iiriiinrennnnnnn.. 1
121683 Repair Kit - Master Cylinder .........cvivunuvnnn... 1
S-1612 Capscrew (Cylinder to Support) 3/8" NF x 1-1/2" ..... 4
WL-16 Lockwasher - 3/8" 8td .. ....ovtvnnnrineinnnennnnnn, 4
H- 16 NUt - 3/8" NF &ttt ittt ittt iee et enneennennnnns 4

45




22

'23 302928 24262527

.
]

Fig. 28
DRIVE SHAFT GROUP

46




DRIVE SHAFT GROUP

First Used On

IlT\Ilc;)M P1$(§T PART NAME Qty Serial Numbers
. FROM THRU
DRIVE SHAFT ( UPPER )

1 143414 Companion Flange Assembly, Incl.Item 2 ........... 1

2 143416 Center Bonded Joint .........oovueeenenerennnnnnnns 8

3 143417 Stud - Flange Drive......viiieiiiiienninienanonanss 8

4 LW-1612|Lockwire - Stud ... vvitiinvnennneorenneennnneennas 4

5 143418 Dust Shield ...... ..ottt iinnnnnns 1

6 S-265 Capscrew - 3/8" x5/8" .......... 7

7 S-267 Capscrew - 3/8" x 7/8" .......... Dust Shield 3

8 5-269 Capscrew - 3/8"x 1-1/8" ........ Mounting 2

9 WL-16 Lockwasher - 3/8" std ........... 12
10 135826 Drive Shaft - Upper - Includes Items 11 thru 15 ...... 1
11 135765 Spider & Bearing Assy. Includes Item 12 ............ 2
12 127727 Cork Washer.......ciiiuiiiiiiiiiinninennneeraennnes 8
13 135120 Grease Fitting .......... ... i, 2
14 135827 Coupling Plate ... ......c it iiiiiineenrennnnisennns 1
15 135763 CapBCTreW ..ottt rnienrrnennnnnnn ettt 8
16 135521 Yoke (Transmission End) .. .....cvviveenneeeennnennn 1
17 135755 CaPBCTEW it tiviereneonnnonsosnoennsosssesnsssasss 4
18 135535 NUt. ot iiiiitieiitteeassononnoonnaneaesseseaennesss 4

DRIVE SHAFT ( LOWER FRONT )
19 143262 |Flange - Brake Mounting .........oe0eevueenuvnnnns 1
20 135754 (O o113 4
21 104607 Lockwasher.........ooivivininnnennnn eeaen Ceeeae 4
22 135912 Drive Shaft - Lower Front - Incl. Items 23 thru 32 ... 1
23 136142 Spider & Bearing Assy. - Includes Items 26 and 27.... 1
24 135913 Slip and Stub Yoke Assy. - Incl. Items 28 thru 30 ..... 1
25 136142 |Spider & Bearing Assy. - Includes Items 26 & 27 ..... 1
26 128533 Cork Washer........o0eivunnnnnnn N 8
27 135917 Grease Fitting. ... ..o ittt iiiiiiennnerionnanns 2
28 135916 Felt Retainer. ... viuttiiineinnnnorennsssannnsnsses 1
29 135915 Felt Washer .....cciitiiiiierininennennoencnananan 1
30 135914 Retainer Washer .........ciiiiieiiiiiiiennnecennnns 2
31 136413 CaPBCTeW ottt it s e eeiveeonesnsnsanasssasasansns 8
32 135534 NUE tiitttiiititniieeineessneseeansasesnnsaannass 8
33 136298 Yoke - Drive Axle Front .......c.coiiiieinnnnnnsnas 1
34 136413 CapPBCTeW ittt st ttenrenenensennnnnsoanoeanannan 4
35 135534 L P 4
DRIVE SHAFT ( LOWER REAR )

36 135518 Yoke - Rear Output ...ttt eeennns 1
37 136413 CaApPBCTEW .t ttitiiitrierenoensoseoansnanecosnnnans 4
38 135534  [INUL .t viivreninnnnnnnnonessoconosesssnnnonannennns 4
39 135919 Drive Shaft - Lower Rear - Incl. Items 40 thru 48 .. 1
40 136142 Spider & Brg. Assy. - Incl. Items 42thru43 ........ 2
41 135920 Slip & Stub Yoke Assy. - Incl Items 44 thru 46........ 1
42 128533 Cork Washer ......oiiieitiiinnneinennnnnneoroonnons 8
43 135917 Grease Fitting ........c0ivuveennn., et e 2
44 135916 Felt Retainer......cciuiiiiuinreirieennennnoerneennn 1
45 135915 Felt Washer .......iiiiiiiitiiiiiinneninennneneanans 1
46 135914 |Retainer Washer .........iteuiereennnnnnnancneennns 2
47 136413 Cap8CTeW . ttttiiiittisensnnsesnaoannoassosesscoas 8
48 135534 O 8
49 136298 Yoke - Drive Axle - Rear ......civveeeronnonnnnnnns 1
50 136413 CaPSCTEW .ttt itietiensianesseoronnsanssoeansensns 4
51 135534 4 4

47




dnNOYo 8NH ¥ LIVHS-I1XV INOH4 335

N 8

4

\|L|J

O3 _LQ)

o7 0

Al

dNOYH9 TVILNFII44Id-ITXV INOYS 33S

S-v€2
2

Fig. 29
FRONT DRIVE AXLE - HOUSING GROUP

48



FRONT DRIVE AXLE - HOUSING

First Used On

Il'ggM Pl\z;\g.T PART NAME Qty. Serial Numbers
FROM THRU

153006 Front Drive Axle .. ... viiiiiiiieiiimreenaeeenonenns 1
1 149449 Housing - Includes Items 6 & 7......... ceenssesssens 1
2 132783 Stud - Carrier to Housing - Short.......... e 10
3 135993 Stud - Carrier to Housing - Long........... Ceeereea 4
4 WL-110 |Lockwasher ... .oveeeieiureeionnenssanessoosonsanes 14
5 H-110 NUt. oottt ineniiinnneeennaesnoeneeaanss eeareeee 14
6 109505 Plug - Oil Filler HOle .. ot ev et iiie i iiiiiieennenennan 1
7 135990 Plug - Oll Drain.....oee et erinreennnnesnsnnsennns 1
8 116584 Oil Breather - Axle Housing ......c.covvvnnnnonvnnn 3

49



Fig. 30

FRONT DRIVE AXLE - DIFFERENTIAL GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
136290 Differential Carrier Assembly ............c.vvuunnn 1
136296 Differential Case Assembly - Includes Items 5,11, 12,
13, 14and 32. ... .. ittt iiiiteaeannnns 1
136294 Differential & Cone Assembly - Includes 136296 and
Items 3 & 6thru 10 ...... ..ot iinnvnnnnnnnn, 1
137000 Gear, Pinion and Bearing Assembly - Includes Items
16, 30 and 33 & 34 .. ..iiiiiiiiiia it 1
1 132913 Differential Carrier & Cap Assembly - Includes Items
38, 40 & 4l ... i i et i 1
2 132912 Ring - Differential Bearing Adjusting ................ 2
3 132863 Cone - Differential Bearing ...........cccvveneuennn 2
4 132862 Cup - Differential Bearing........cooveueenneennennnns 2
5 Case - Differential (Plain Half) Order 136296......... 1
6 132911 Gear - Differential Side ........coiviiinenennnn.... 2
7 132892 Washer - Thrust Differential Side Gear .............. 2

(Continued on next page)

50



FRONT AXLE - DIFFERENTIAL - Continued

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
8 132910 Pinion - Differential ................ .. ..., 4
9 132893 Washer - Thrust Differential Pinion................ 4
10 132929 Spider - Differential ........ oieiiiiiiiininnnnnn.. 1
11 136276 Bolt - Case Differential - Short ................... 4
12 H- 78 Nut -Case Bolt .......iititiiiiiiiiitnnnnnnnnnnn 12
13 LW-1612 [LoCKWIre vttt innenenenininennenenenennennns 4
14 136275 Bolt - Case Differential - Long ..........ccovuu.... 8
15 P-212 Plug - Filler and Oil Level Hole ................... 1
16 Drive Pinion - Order Gear & Pinion Assembly 137000 1
136292 Pinion Forward Bearing Cage, Bearing & Spacer
Assembly - Includes Item 17,18,19 & 21 ......... 1
17 136299 Cone - INner. ... .iitiinriirieeneenoonenannnnnn 1
18 136278 Spacer - .220...... 0000t nnm
136279 Spacer - .221..............
136280 Spacer - .222......00000un..
136281 Spacer - .223.........0.....
136282 Spacer - .224.............. Use As Req'd.
136283 Spacer - .225...... 0000, ” In Combination
136284 Spacer - .231..............
136285 Spacer - .237.....0000vinnn
136286 Spacer - .243..............
136287 Spacer - .249..............
136288 Spacer - .255....... e ,
19 132864 |Cone - Outer....... et teeeiiee et 1
20 132866 [ P 2
21 136291 Pinion Fwd. Brg Cage & Cup Assy - Incl Item 20 . 1
22 132902 Shim - .005.. ... ittt ittt iennenannn. 1
132903 Shim - .010.. ... ..ttt iiieenaannns 1
132904 Shim = .020.. ... 0ttt ittt it erieaaanann. 1
132901 Shim - .003.. ... . i it i i e 1
23 136297 Cover & Oil Seal Assembly - Incl. Item 24 ......... 1
24 136277 Oil Seal Assembly.......coiiiiinineenneennnnnnnn 1
25 5-2813-8 |Capscrew - Forward Bearing Cage ................. 8
WL-18 Lockwasher ..........iiiiiiiiiiiniiiinnenennnnn., 8
26 137058 Gasket - Pinion Bearing Cage & Cover.............. 1
27 Yoke - Companion - See Drive Shaft Group .......... 1
28 132894 Washer. ... . ...ttt iiiiiiiiietineaianannan 1
29 132885 Pt 1
CP-418 [Cotter.uu. ittt ininnsnsosonnanneaenennnnnnnss 1
30 Drive Gear - Order Gear & Pinion Assy 137000...... 1
31 132871 Rivet - Drive Gear to Case Differential Flange Half ..| 12
32 Case Differential Flange Half - Order 136296........ 1
33 137001 Bearing - Drive Pinion Rear.................... oo 1
34 136999 |Lock Ring - Bearing Drive Pinion Rear ............. 1
35 132780 Capscrew ~Ring Lock ........oiiiiiiiinnnnnna., 4
36 LW-166 |Lockwire - Bearing Adj. Ring Capscrew ............ 2
37 132900 Lock - Bearing Adj. Ring ..........iviivennnnnnnn. 2
38 Cap - Bearing - Order Item l...................... 2
39 LW-1615 |Lockwire - Bearing Cap Capscrew .......... e 2
40 132876 Capscrew - Bearing Cap ........... e ST 4
41 132793 Dowel - BearingCap .........uo0uuun. et aeeeee 4
42 132804 Block « Thrust «..vvitiitiiinerinreneeneennnanann 1
43 132787 Nut - Thrust Block Adj. Screw.......cocveeeenvrn.. 1
44 132786 Screw - Thrust Block Adj....ovvvvennennnennennnnnn. 1
45 132908 Gasket-Carrierto Housing.......ooovnevnenennnnn. 1

51




J o J

9 G- L 8 0l 6 €-¢ LI-9I-GI

Iter ¢l

i

G vt

s

144

0¢ N-

€

6¢
8¢

0€
¢c

GE

8E
14

£e

12

6!
Ly-9r-SY |

81

ey 2V 8y | 0v-6€

LE

14

9¢

L 2t

133

Fig. 31
FRONT DRIVE AXLE - SHAFT AND HUB GROUP

52



FRONT AXLE - SHAFT AND HUB GROUP

First Used On

ITEM PA i
NG, Ng.T PART NAME Qty. Serial Numbers
FROM THRU

1 151182 Hub & Cup Assembly - Incl. Items 2 & 4 ............. 2
2 136032 Cup - Hub Bearing - Outer.........ccvvvuuvnnnnnennn. 2
3 136031 Cone - Hub Bearing - Outer.........c.cvivviinnnuennn. 2
4 136030 Cup - Hub Bearing - Inner..........couvevunuenunnnn. 2
5 109309 Cone - Hub Bearing - Innexr.........couvevuennnennnn. 2
6 . 140709 Retainer - Hub Oil Seal ...... 2
7 144082 | Oil Seal - Hub Bearing ....... } 152759 Assembly 2
8 149448 Brake Drum .....teuniiinneennenneennsenonnneenns 2
9 152163 Capscrew - Drumto Hub ... oviviniivnnnnnnnnnnnnn. 20
LW-1650 [ LoCkWire .uiuuinteieenneneaneneaneneneenannnn. 2

10 136251 Oil Slinger.... ..ottt et iiieinnnnananeanss 2
11 136026 Hub - Planetary Ring Gear - Inc. Item 14 ........... 2
12 Sleeve - Planetary Ring Gear Hub - Order Item 13 .... 2
13 136004 Nut - Hub Planetary Ring Gear.............ccuuuuu.. 2
14 136013 Lock - HUb NUt ..ot ittt iin it ieieeienaenenns 4
15 136023 Gear - PlanetaryRing ...........ciiiiieennnnn.... 2
16 5-266-D-8 |Capscrew - Planetary Ring Gear ...........ocuuen... 16
17 136003 Lock - Planetary Ring Gear..........ccvvuvueennnnn. 8
LW-166 |Lockwire - Planetary Ring Gear Capscrew .......... 8

18 149447 Spindle - Wheel Bearing .............c0vevnunnnnnn. 2
19 OR3-26 |Seal - Spindle to HOusing .. .....vuvrevuneennnnnnnn.. 2
20 136002 Oil Seal - Housing Axle Shaft ........ [N e 2
21 136001 Retainer - Oil Seal ..........ciiiiiiiininnnnn... 2
22 136005 Washer - SunGear .............. e 2
23 136024 Sun Gear - Planetary.........ccovveinnnnnnrnnnnnnnnn 2
24 136239 Snap Ring .u.vviiiiitiiiiirtronneeeeennnennnnnnens 2
25 132776 Capscrew - Hub to Planetary Spider ................. 32
WL-18 Lockwasher ........oiiiiiiiiiinennnnnenennnnnnn. 32

26 144352 Gasket - Spider to Hub ... .. iiiiinniiiiinnnnnennnans 2
27 144029 Spider - Planetary Gear......ccueviveinnnnnnnnnnnnn. 2
28 136025 Pinion - Planetary ..........cuuiivenernnnnenennnn. 6
29 136022 Shaft - Pinlon Gear .......ovtiiinnernninnrennnnnnn. 6
30 136006 Washer - Planetary Pinion Thrust - Quter ........... 6
31 136007 Washer - Planetary Pinion Thrust - Inner ........... 6
32 136016 Gasket - Planetary Gear Spider Cover ............... 2
33 144024 Cover - Planetary Gear Spider - Incl Item 38 ........ 2
34 135995 Capscrew - CoOVer ... iitiiiirernrenennnennennnnnns 16
35 136012 Thrust Button ... ... it eieeinnn.. 2
36 P - 24 Plug - Planetary Drive Oil Filler ................... 2
37 136009 Plug - Planetary Drive Oil Drain ................... 2
38 P - 32 Plug - Gear Spider COVer ........coivivmnnnnnnnnnnn 2
39 135996 Stud - Wheel ......... N 24
40 102430 Nut - Wheel ......... i i i, 24
41 138542 Wheel ... . ittt it iire e e 2
42 138546 Flange ... ittt i ittt i, 4
43 138547 Lockring .............. ettt e e 2
44 136019 Shaft - Axle Drive ........iiitiiiiieininnnnnrnnannns 2
45 149488 Bolt - Spindle to Housing .............. et . 28
46 141843 L 28
47 141842 Lockwasher.......iviiiiiiiiininnnnnnnnnnnennnnnnn 28
48 138548 | MO RiNG 4 vvterteen ettt et e e 6

Valve - Rim - #TR-618 ...........
Tire - 16:00 x 24 - 12 Ply Hard Rock}B“Y From
Tubeless.............. .. .oun. Local Dealer

53




17

o

213 14 6 323 8 3

Fig. 32
FRONT DRIVE AXLE - BRAKE GROUP

First Used On

I;f{gM PI\?(I;,T PART NAME Qty. Serial Numbers
FROM THRU
1 152871 Brake Shoe & Lining Assembly - Includes Items 2 thrué 4
2 Shoe - NSS - OrderItem l............. ... ... 4
3 149994 Bushing.......ovutiiiiiiiiietieiteeeeerenennnnnnnnnas 4
4 149995 Pin - Stop vvit ittt ittt ittt i i i e 4
5 153322 B8 o < T 4
6 121083 Rivet .. oieiiii ittt ittt ittt r e ttieseennnnns 64
7 150176 Spider Brake - Seal, Pins & Adj. Cam Assembly -
Includes Items 8 thru 15 .............c v, 2
8 150365 Pin - Brake Anchor.........ciiiiiiiiiinnnnneennnn 4
9 150177 Pin - Brake Shoe Guide ..............cciiiiiivinnn. 8
10 150099 Washer - Brake Shoe Guide Pin ..............c0vunn, 16
11 150093 Pin - Brake Shoe Adj. Cam (Includes Item 12) ........ 4
12 121725 Washer - Brake Shoe Adj. Cam ............00.... .o 4
13 150179 Spring - Brake Shoe Adj. Cam ............... 4
14 116278 Cam - Brake Shoe Adj. ... ..oviviiierrnnnneenennennns 4
15 150180 Seal - Brake Drum . ......iviiuunnnnoessennnnnennns 2
16 150102 Spring - Brake Shoe Return.........ccouvvieenenaeses. 2
17 105750 Wheel Cylinder Assembly - Includes Items 18 thru 22.. 2
107587 Repair Kit - Wheel Cylinder - Includes Items 20 & 22..
18 Casting - Cylinder - NSS - Order Item 17 ............ 2
19 109538 D - 1 - 4
20 109539 L 4
21 109540 SPring...cciiii it i it i i st e, 2
22 109541 BoOt . i i i e i et e e 4
23 150367 BleedersSCrew .. ..ottt iieitet ettt 2
24 132830 Inlet Connection ......oviiiiiiinnenenennnnnnnnnnnnn 2
25 HA-884 | Gasket ........c.0ivvevvnnnnnn 2
26 HA-883 | Gasket .....cvnvnennnnnnesnns } Inlet Connection 2
27 107589 Bolt .. .iiiiiiiiiiiiiae, 2
28 107591 Yoke Assembly - Connecting Link ................... 4
29 150100 Washer - Spring.............. Guide 8
30 150101 "C" Washer...........co0unne } Pin 8
31 150098 Link ... it Anchor 2
32 124242 "C" Washer........oo0vvnnnnn } Pin 4
5-269-8 | Capscrew - 3/8'" NC x 1-1/8' .. Wheel Cylinder 4
WL-16 Lockwasher - 3/8",..... e } To Spider 4

54

7



SEE SHAFT &HUB GROUP

SEE DIFFERENTIAL GROUP

Fig. 33
REAR DRIVE AXLE - HOUSING GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
148435 Rear Drive Axle - Steering Planetary 5-2/7: 1 Ratio... 1
HOUSING GROUP
1 144019 |Housing Assembly - Incl. Items 2thrué ............. 1
2 135990 Plug - Oil Draif...veeesceennennneenannnocssoneenns 1
3 132783 Stud - Short - Carrier toHousing ................... 10
4 135993 Stud - Long - Carrier to Housing................0uns 4
5 144002 [Stud - Trunnion Socket to Housing ..........cccvuenen 16
6 WL-110 [Lockwasher - Carrier to Housing Studs .............. 14
7 H-110 Nut - Carrier to Housing Studs ................. ... 14
8 144804 |Nut - Socket to Housing Studs .........cccieerennnn.. 16
9 132908 Gasket - CarriertoHousing ..........ovvinninnnnnn 1
116584 |Oil Breather Assembly - Axle Housing .............. 1

55




18

r T T T T T
3 9 30 272622 28 29
' 23

13-12-1

33

Fig. 34
REAR DRIVE AXLE - DIFFERENTIAL GROUP

56




()

REAR DRIVE AXLE - DIFFERENTIAL

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
t FROM THRU
136290 Differential Carrier Assembly (5-2/7: 1 Ratio) 7-37T) . 1
1 132862 Cup - Differential Bearing........iveuuervonenrannans 2
2 132912 Ring = Adjust.. .o inininreninnenoneenaneenanonnes 2
3 132900 Lock - Bearing Adjust Ring .. ..cvvuvererneeenreacannn 2
4 132780 Capscrew - Ring Lock ......... ... i, 4
5 LW-166 |Lockwire - Adjusting Ring Capscrew.......c..veeeeoon. 2
6 LW-1615 |Lockwire - Bearing Cap Capscrew........oveeeeeecses 2
7 132902 Shim - .005........00c0ununn. 1
132903 Shim - .010.........0oiuunnn . . 1
132904 [Shim - .020......c.vuunnnnnn Pinion Bearing Cage 1
132901 Shim - .030........00000unn. 1
8 S$-2813-8 |Capscrew - Pinion BearingCage ........occvvtunennn 8
9 WL-18 Lockwasher ......coviiiiiiieeeonionnanecnaanansons 8
i0 P-212 Plug - Oil Filler & Level ......... ...t 1
11 132804 Block - Drive Gear Thrust ..........c.ieitiveeaness 1
12 132786 Screw - Thrust Block Adjusting ........coevvvevvennn 1
13 132787 Nut - Adjusting Screw ........viveteineinieerrannns 1
14 132913 Differential Carrier & Cap Assembly ................ 1
15 Cap - Bearing - Order 132913 ...... ... .. it 2
16 132793 DOWEL v i ittt ettt e 4
17 132876 CaPBCTEW c vttt it nnnnvennseesnassoansasonasseanans 4
18 136294 Differential & Cone Assembly - Incl Items 19 & 25 thru

31..... T 1
19 136296 Differential Case Assembly - Incl Items 20 & 21 ...... 1
20 Case - Flange - Order 136296 .............coovenunnn 1
21 Case - Plain - Order 136296......c0iviininnnnnnennn 1
22 136275 BOlt = LONG «t vttt it iineieenarasonnsennaasasssesss 8
23 136276 BoOlt - ShOTt .vvvseeeunonnnerseoneesenasecannonnnans 4
24 H-78 NUE ot it it ittt eennsanonansonassonsosenenaannss 12
25 LW-1612 |LOCKWITE + vt iiiiiieeiareeeeeeenonsennnnonnannnss 2
26 132910 Pinion - Differential .........c0itiiiiivninnnnnnones 4
27 132893 Washer - Pinion Thrust .........ccciitieiiearnnaanns 4
28 132911 Gear - Differential Side ............... Ceeesiee e 2
29 132892 Washer - Side Gear Thrust ........cciiiiiiireerans 2
30 132929 Spider.......... N 1
31 132863 Cone - Bearing .......cceeeneiinsnenensonnosanenoes 2
32 136298 Companion Yoke & Slinger Assembly ................ 1
33 136292 Pinion Forward Bearing Cage ........occeeeeieennn. 1
34 136291 Pinion Cage & Cup Assembly .........c.cutinenineenn, 1
35 132866 Cup -Pinion ..ottt ittt teietteeennensas 2
36 136299 Cone - Pinion - Inner .......coiiiiiunetinenenananns 1
37 132864 Cone - Pinion - Outer......cooievirennennencosroons 1
38 132278 Spacer - .220 ....... 0. 0L AR
132279 Spacer - .221 ....... ... ..., AR

132280 Spacer - .222 ... i AR

132281 Spacer - .223 ..... e e AR

132282 Spacer - .224 ........ 00 AR

132283 Spacer - .225 ... ... il S Use as Required AR

132284 Spacer - .231 ... ... it In Combination AR

132285 Spacer - .237 ... it AR

132286 Spacer - .243 ......... ... AR

132287 Spacer - .249 ... ... L. AR

132288 Spacer - .255 ......... ... ... .| AR
39 137058 Gasket - Cage COVer ... .vvvrrenrnnsnnsnocnsansnnnns 1
40 136297 Cover & Oil Seal Assembly ... ..ottt nnnnnns 1
41 136277 Oil Seal Assembly .. ... ittt neeeans 1
42 132894 Washer .. ...t iiiiiiiiiineeennsaneeennasoanssass 1
43 132885 3 1
44 CP-418 JCOtter ...ttt iaierernonnenssassannssassacnnnss 1
45 132871 Rivet - Differential Gear & Drive Gear .............. 12
46 137000 Drive Pinion Gear Set (5-2/7: 1 Ratio - 9-37T) ....... 1
47 Drive Pinion & Bearing Assembly - Order Item 46 .... 1
48 137001 Bearing...ceeeetrrteeerenanssscostnssaesooaaans 1
49 136999 LOCKTIING tvvvviinnneentonneensoeneeasoatsnsssannns 1
50 Drive Gear (5-2/7: 1 Ratio, Order Item 46)........... 1

57



J

vy 6€ 8c18 57 6o e

GEPEECCE 1€ G2 £
0t 144

2 (R
06 19

¢S
LG uwwb

¢8 1S 6%

29
9 v9 [ mﬂwu
8y Sv 9t

alhin

o

G8

v8 99

Fig. 35
REAR DRIVE AXLE - SHAFT AND HUB GROUP

DESTROY ORIGINAL AND PLEASE INSERT REVISED PAGE

58



REAR DRIVE AXLE - SHAFT & HUB

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
1 144024 Cover - Spider - Includes Item 2 ..........covvvuunne 2
2 136012 Button - Thrust. ... ..ottt erenecannnnas 2
3 136016 Gasket - Cover to Spider ......civitiniennnnnnnnnas 2
4 135995 SCrew - Cap . tcvueerneneeionnneensosensonsaannses 16
5 P - 32 Plug - Gear Spider Cover .......cceiticennononscnns 2
6 P - 24 Plug - ChecK ...t viiiitiiiininiinneenneneennsnnanns 2
7 144029 Spider - Planetary ........ceeueeenecennconssoncnnns 2
8 144352 Gasket - Spiderto Hub .....civiveniinnnnennnnnans 2
9 132776 CaAPSCTEW o sttt tstvsusesoensensnsnsononcnsnsannnns 32
10 WL-18 Washer - LocK ... ittt iiiiienneeienteoantnnseaness 32
11 136022 Pin - Planetary Pinion ....covvvviinninnnnrennnnan, 6
12 136025 Pinion - Planetary.....ccoeureeeetvescscnonnnnannas 6
13 136006 Washer - Thrust, OUter .......ccovtveeesonecccsosons 6
14 136007 Washer - Thrust, Inner .....ccceeetriersncnsscsoens 6
15 136239 Ring - Snap - Drive Joint Retainer .................. 2
16 136024 Gear - Planetary Sun .. .....vveeeeerereranonosesnss 2
17 136005 Washer - Thrust ....ciiiinrnreeerenesssonssansonss 2
18 136013 Lock - Hub Nut..v ot vitiiniininmeonorsnceccsanans 4
19 136004 | Nut - Hub Bearing .....vvuurrnneresenaenancesonnens 2
20 136023 Gear - Planetary Ring. ... .o vvviionneeonnnrennnnns 2
21 136026 | Hub - Planetary Ring Gear........ccivuiiveeeunnnaneens 2
22 144011 Washer - Steering Knuckle Thrust ....... ceesesananes 4
23 136003 Lock ~ Planetary Ring Gear ............ e 8
24 5-266-D-8 | Capscrew - Planetary Ring Gear ........ocuovuvnenensn 16
LW-166 | Wire - Ring Gear Capstrew.......oeeernenenennnanas 8
25 136031 Cone - Hub - Outer Bearing.......vovvieeeeeanenanns 2
26 144006 Hub and Cup Assembly ..o veiiieninenenvernnnnennns 2
27 136032 Cup - Hub - Outer Bearing .........ccciiiiinnnnnnnns 2
28 144000 Cup - Hub - Inner Bearing ............cccouiuveiveenn 2
29 136009 Plug - Oil Drain & Filler.............cociivvvinnnn, 4
30 $-21012-D-8] Capscrew - Drum to Hub - Use LW-1650 Lockwire....| 20
31 138552 Washer - Lock -DrumtoHub ...................... 20
32 150826 Cone - Hub - Inner Bearing .........ccoevuennennns 2
33 136251 Slinger - Oil ...iiitiininiieniinienraeeaasenasanens 2
34 144082 Seal - Oil. .iiiiiiiniiiiiieeeennnerenneennnnes R 2
35 150841 Retainer - Oil Seal Assembly ............ ...ttt 2
36 OR3-47 |Seal - Oil Seal Retainer .......c..cvvvreernrnecnennns 2
37 141538 Drum - Brake .......ciciiiieiiiiiocnrsncnnconanns 2
38 150842 Spindle & Bushing Assembly - Incl. Item 39.......... 2
39 136237 | BUSRING +vvvrsennnsenaenssenneennesoeeeneeanasenns 2
40 -~ 136234 Seal - Ol ittt it ittt inanssosesnssoasanas 2
41 148527 Stud ... ittt Spindle to 24
42 141933 Nut (it iiiiienans } Steering Knuckle 24
43 148528 Lockwasher .........iiiuimnniooreaecnanon 24
136250 Universal Joint Cage Assembly - Incl. Items 44 thru 48 2
44 143541 Race - Outer .....c.itiiieiieennenneersansnenss NN 2
45 136242 O - TP 2
46 136241 = 7 N 12
47 136240 Race -~ INNeT «vvviviruetnnneesnnonesennnonnennnsnns 2
48 136010 Ring - Snap ¢ oot iviinitiiinnnenaneesnneenannacannns 2
49 144084 Steering Arm & Sleeve Assembly - Incl. Item 50...... 1
50 144010 SleeVe ..viiiirtt ottt 1
51 144025 Cap - Steering - Upper.......cccieuniniinercnnnnnnss 1
52 144353 |Cap - Steering - LOWeT ......citriuirnenensncnennns 2
53 144003 Capscrew - Steering Arm & Cap - Outer ............. 8
54 144004 Capscrew - Steering Knuckle Cap - Inner............. 6
55 144005 Capscrew - Steering Arm - Inner ............ontuunn 2
56 LW-1612 | Lockwire - Capscrew - Cap & Arm .........c0cvue.s 8
57 144013 Shim - .003 - Steering KnuckleCap ................. 10
144014 Shim - .005 - Steering Knuckle Cap ................. 8
144015 Shim - .020 - Steering Knuckle Cap ............cc0ue 6
58 144026 Boot - Steering Knuckle ...... ...ttt 2
59 144020 Clamp -~ INner .. vverternreeeearessoasnssoaanessans 2
Nut - 6-32 NC (2thrd.)Hex Hd ........ccoiieiennnn 2

{Continued on next page)

59



REAR DRIVE AXLE - SHAFT & HUB - Continued

First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
60 144022 Clamp - Outer ...ttt inneeenesnnnnsenanas 2
Nut - 6-32 (2 thrd. ).ee e ieereeironnreenennneeeerenns 2
61 151357 Steering Knuckle, L.H. & R.H. Assembly - Items 8
thru 10 of 42, 7] & Brake Group......cceeeeeevn.. 2
144030 Steering Knuckle, Flange R.H. & L.H. .............. 2
62 144036 Trunnion Socket Assembly - Includes Item 63......... 2
63 144009 Bushing - King Pin ........tiiiiiiiniiiiennnnnsans 4
64 OR3-18 | Seal - Trunnion Socket & Housing ................... 2
65 136245 Shaft - Axle Drive .. vovintininiienenaonnnneeennnnas 2
66 HS-282 Oil Seal - Axle Shaft ...... it iiiiiierenrnnnnnenns 2
67 109495 Yoke - TieRod (12thrd.) .........iiiiiienennn.. 1
68 109494 Yoke - TieRod (16 thrd.) ......ioiviiiiiinnnnnnn.. 1
69 145934 B T 2 T 1
70 109385 Nut - TieRod LocKk ..ottt it ittt eiieneennnnnas 1
71 109386 Bushing - Tie Rod Yoke Bolt...........ouvuunnn... 2
72 109430 Bolt - TieRod YOKke ......iitiitiuienrinneennnnnnns 2
73 109384 Nut - Tie Rod Yoke Bolt ........iiiiiennnnneeennnns 2
74 109377 Pin - Tie Rod Yoke & Bolt Lock....c.vvivnnenunnnnns 2
75 CP-412 | Cotter - Tie Rod Yoke BOlt ..o vviniinnnnnnnnnnnn.. 2
76 S-1822-8 Bolt - TieRod Yoke Clamp .....coivivinvnnnennnnnn. 4
77 H-18 Nut.......oiiiiiiiiiennn.. PPN BN 4
78 WL-18 Lockwasher ................ Ceereeenen e d 4
79 102430 Nut - Wheel.......iiiiiiiiiiiiiiiieneereennnnnnns 24
80 135996 Stud - Wheel ... i iitiiiiiiiiin ittt innaneennn. 24
81 145936 Sleeve Clamp - Boot Lock Ring ...........cevuuuun.. 4
82 119692 Fitting - Grease 1/8 x 1/8 x45...........c0cunun.... 2
83 138542 L < == S 2
84 138546 Flange ... ..iiiiiiitiniiniinntetenneeeennnnannnns 4
85 138547 Lock Ring . oviiiniinniiii ittt ienraenenannnnns 2
86 138548 O RINg it ittt ittt ettt teennneennnnnennns 2
Valve, Rim - #TR-618 ............:
Tire - 16:00 x 24 - 12 Ply Hard Rock} Buy From
Tubeless ......vevueennnnnennnnn Local Dealer

60



Fig. 36
REAR DRIVE AXLE - BRAKE GROUP

First Used On

IggM P£§T PART NAME Qty. Serial Numbers
FROM THRU
1 150916 Brake Shoe & Lining Assembly - L. H. Fwd. R.H. Rev. 2
2 150917 Brake Shoe & Lining Assembly - R.H. Fwd. L.H. Rev. 2
3 120679 | BUSRING « v vuvvnronnenenennnanenanananaranananans 4
4 112277 20 + N I I 4
5 121083 Rivet ...ttt ittt iieeaeianeceoascsoncnnnnas 64

(Continued on following page)

61




REAR AXLE BRAKE GROUP - Continued

First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
6 150915 Lining........oieiiviinn. et et 4
7 145590 Ring - Snap «.vvviiiiiiiiiiiiiiiiiiiirnnnnnnnnnnnns 4
8 144016 Bolt - Brake Adjusting Cam .......c..cvvevnrennnnennn 4
9 145591 Washer - Lock Brake AdjustingCam ................ 4
10 121726 Cam - Brake Shoe Adjusting . .........0cvieunnnnnn. 4
11 104655 Spring - Adjusting Cam ...........iiiiiiiiiinenenas 4
12 140826 Link - Connecting Assembly ..........ccciiivinennnns 4
13 138816 Wheel Cylinder Assembly - Less Fitting ............. 2
14 Casting - Order 138816 .........ciiiiinnnnnnnnn. 2
15 104695 Do ¢ O 2
16 104696 O 4
17 138818 oY o3 - 2
151445 Filler - ForItem 17 ......... it iiiiininnnnnnnnnn 4
18 109541 BOOt ittt i i i i et a ittt a e 4
Repair Kit - Wheel Cylinder - Order Items 16 & 18 ..
19 145592 Extension - Inlet Fitting ... .....o0ivieniiiiiennnnnns 2
20 145593 Bolt - Inlet Connection .........ciiiiiiiiiiiianen., 2
21 HA-884 | Gasket - Inlet Fitting ......ouveiinineutnnnannnnnnnns 2
22 HA-883 | Gasket - Inlet Fitting .. ....veviviinnnnnneeennenenns 2
23 109543 Bleeder Screw ........citiiiiiiiiiieiiiianaeaanas 2
24 5-267-8 | Capscrew - Wheel Cylinder to Adapter ............... 4
25 WL-16 Washer - Lock ............ Ceeeeeesaaaar et 4
26 144028 Adapter - Wheel Cylinder ...... Cheresataareenennnas 2
27 120689 | Spring - Brake Shoe Return ................. e 2
28 145938 Pin - Brake Shoe ...........iiiitiiiinnnonennnnnnns 4
29 120675 Nut - Brake Shoe Pin .......iiiieiinnnnnnnnnnnnnnn. 4
30 WL-116 | Washer - LioCK «ovvititnin i inrrnaninenneenenennnnn 4
31 145594 Link - Brake Shoe .. ....iiiiiiiiinnrnniinennnnennas 2
5-2736-8 [ Capscrew - Steering Knuckle to Wheel Cyl. Adapter... 4
WL-17 Washer - LoCK ...ttt iiit it iiiiteiennennnnnnnnnn 4
32 149619 Dust Shield - Upper LLH. ... ittt ittt inennnnennnnns 1
33 147681 Dust Shield - Lower LLH. ........... i, 1
34 149621 Dust Shield - Upper R.H. ......iireinineennnnnnns 1
35 149621 Dust Shield - Lower R.H. .......c.ii.iiitnnnnnneann. 1
S-266 Capscrew - Dust Shield .............c....ciinu..... 8
WL-16 Lockwasher - Dust Shield ...............c.civunn... 8

62



Fig. 37
BRAKE - VACUUM TANK GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU

1 120604 Vacuum Tank ....iittininnneeennnnseeenannnenonas 1
2 123834 Mounting Band ......cutienietinen e eaneenanns 2
3 S5-156 Capscrew - 5/16" NF x 3/4" .. ...ttt i, 4

Nut and Lockwasher 5/16" NF ........c.iiivinnnnn.n. 4
4 132616 Strap - Anti-Squeak .......iiiiiiiiiiiriiiaaa 2
5 131045 Vacuum Tank Support ............ ... ciiiennnn 2
6 5-168 Capscrew - 3/8" NF x 1" ... .. iiiiiiiiiiannnn, 4

Nut and Lockwasher 3/8" NF........covviriniennnnnn 4

63




vm
:@oommwmmmom ool €6 ¢G 1S 0G5 8F G

8.@8 6 S 3 14
mH@OWMMm/MWa w o v

19 69 €9 29

L2 92 ¥2 G2 €2

6 8¢ LE GE PE €€ € 0F 62 82 a2
‘N
NS
94 o
LIPSl 2l 7§ 897
] )

il

Fig. 38
BRAKE - HYDROVAC GROUP

64



N

BRAKE - HYDROVAC GROUP

First Used On

IggM P}\II\(I;,T PART NAME Qty. Serial Numbers
FROM THRU

114193 Hydrovac Assembly - Includes the followmg Ceereeees 1

1 121235 Valve Seal Assembly .......... e et 1
2 121265 Snap Ring ......iiiitiiiiiiiiiiintiiennoranannnens 1
3 121161 Tube and Cover Assembly .........oeetinnnnnnnnnn.. 1
4 121264 Gasket - Valve Cover ..........0iiivvnnnnnnnnnnnns 1
5 121263 Spring - Poppet c.iiiitiiiiit ittt 1
6 121258 D N 1
7 121257 Washer. ... .ottt et iiitennaanan 1
8 121260 Poppet Valve ........ciiiiiiitiiiiniiinnnennnnnnnns 1
9 121256 Seal - Valve ... .. itiiiiiiiiiiiitiinnennernnnnnanns 1
10 121259 Housing .......coiiiiiiiiiiiiiiiiiiiiiicnnnnnannnns 1
11 121262 Tube and Cover Assembly . .......coiitinnenneennnns 1
12 121234 Diaphragm and Plate Assembly ..................... 1
13 121301 Gasket - Valve Body ......oiiiiininiennneeennnnnnnn 1
14 121241 Fitting - Valve ... ...ttt i, 1
15 121242 Washer - Piston Stop .. .....iiiiiininnnerennnnnnnns 1
16 121243 Ring - Retainer ........c.iitinnuiniiininnnronenncennns 1
17 121244 Seal - Vdlve Fitting .. ... coiviiiiiniiiiineeennnnnnn, 1
18 121238 Piston - Relay Valve ........0iiiiiiinninnnnnnnnnnns 1
19 121239 Cup - Valve Piston ...iiintiiniviinennnnennnnennnns 2
20 121304 Screw - Fill. Hd. Machine #8-32 x 9/16" ............ 5
21 121302 Spring - Valve Seat ........oiiiiiinnnrennennnnn, 1
22 121299 Plug - 3/8" 8td. Pipe «.vvovieniiinennnennnenannnnn 1
23 121245 End Plate and Seal - Includes Item 28 ............... 1
24 121246 Seal - PushRod ..................... ceeee et eanaan 1
25 121298 Seal - Cylinder.......cc.iviiiininnnnnnnnn. 1
26 121302 Spring - Valve Seat ......... e BN .. 1
27 121287 PushRod - Assembly ........iitiinrinnnnnnennnnnas 1
28 121288 Washer. ... .ttt ittt iiteeettennteennnnenenns 1
29 121293 Plate - Piston (Front) ......veevernerennneennnnnnns 1
30 121294 Packing - Piston ... viiititinnreonneennnnnnnnnnnes 1
31 121289 Seal - Piston ROd . ... vviiiiiiiiineinnnenennneennann 1
32 121292 Plate - Piston - (R€AT) ...vvirnieenreennnenreennss 1
33 121286 Wick - Packing .......ciiitiiiintiiineennnnnennn. 1
34 121295 Ring - Piston Packing ...........ci0iiieiinnnann.. 1
35 121291 Retainer - Piston Felt ...........ciiiiininnnnnnn. 1
36 121290 Nut. . e i i i it i i e 1
37 121309 Nut - 3/8" -~ 24 NF 2 (Hex) - Hook Bolt .............. 4
38 121308 | Liockwasher - 3/8" std. - Hook Bolt ..........0...... 4
39 121296 Hook Bolt...uiiiiit ittt ittt ienenenennnnnn 4
40 121310 Plug - 1/8" std. Pipe .....coviiinerennnenencnnnnn 1
41 121300 Tube and Cylinder Shell .........00iitiinninenennnn 1
42 121113 Hose - Vacuum ......... ittt ennonnenan 1
43 121306 Clamp - HO8€ ..ttt ii ittt iieiterenennnnnnnnans 2
44 121252 Bleeder SCrewW .......iveeuvinonrecnnnsnsonnoeanons 1
45 121272 Plug - Hydraulic Cylinder .......oivviiiiivnenen... 1
46 141496 Valve Assembly - Residual Check ................... 1
47 121271 B T 1
48 121270 Washer - Plug .......ciiiiitiiiiintinnnnesennnnenns 1
49 121269 Snap Ring..... Cerecacaesaeseasanaaass e e 1
50 121276 Gasket .............. G reeteeteretecsancnsesnnnenns 1
51 121274 Tube - Slave Cylinder....... et ettt ettt 1
52 121275 P 1
53 121273 Seal - Hydraulic.....ooviiiiiitrniineeenrenennnnnn. 1
54 121277 | Hydraulic Piston Assembly - Includ(® Items 55 thru 61 1
55 121280 Snap Ring...... Gt e et erieeaee ittt ta et eenenn 1
56 121281 Retainer - Ball...........iiiiiiiiiiiiniiannnennnns 1
57 121283 Spring - Ball Return ........ciiiiiniiiniinnnnnnnn. 1
58 121282 Ball. ... i it i e e e 1
59 121279 Cup - Hydraulic Piston ...........iiiniiinnnennnnnn. 1
60 Piston Plug and Yoke Assembly Not Sold Separately 1
61 Spring ...t Included in Item 54 1
62 121305 S 1
63 121303 Pin - Valve Plunger .........cciituiiiinnnonrennnaas 1
64 141456 Snap Ring...vveuiiiiiiiiiieiineerenennnnnnnennnnnns 1

(Continued on following page)

65



BRAKE - HYDROVAG GROUP - Continued

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
65 121249 Washer - Piston Stop ...... et 1
66 141020 Retainer - Seal .......coieviennrrenennrananansonnns 1
67 121247 Cup - Hydraulic .. vvieiiiternnneneennroaneocnsnnas 1
68 121251 Washer - PushRod ... viiitiiinienireennnnennnas 1
69 121252 Bleeder SCIeW ......ceuvetiennsncocsasescssasaansas 1
121311 Piston Packing Replacement Kit - Consists of Items
30,31,34 & 36 ..ciiitiiintterciitsaanaaeonanan
121312 Hydrovac Repair Kit - Consists of Items 1,4,6,7,8,9,
12,13, 17, 19, 24, 25, 46, 50, 53, 59, 62, 64, 66, 67 & 68 .
121313 Poppet Replacement Kit - Consists of Items 1,6, 7,

- Gt ssesseertaessestnennenneen

66

V.



9 2021 19 10

31514257

Fig. 39
BRAKE - VACUUM PUMP GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
150972 Vacuum Pump Complete............. i, 1
1 122057 Gasket - End Plate (Rubber) ......cvivteinvneernnnnnns 2
2 122058 Gasket - EndPlate Seal ...........0c00nutinennnnnn. 1
3 151629 Gasket - Housing Base ........ociiiienennnnnnnnnns. 1
4 122061 | Nut - 1/4" NF Thd .....outiiuiiiiiininnennearonann. 6
5 122063 Washer - End Plate (Felt) ........ci0iiinininennnn.. 1
6 122064 Bushing - End Plate .........c0iiitiininnnnnnnnnnn. 1
7 122065 Plate - Front End (Includes Items 2,5, 13,14 & 15)..... 1
8 122066 Plate - Rear End (Includes Item 6)....vvvvvevrvnnnnn. 1
9 150974 Rotor - Vacuum Pump ......iiiiiiiiinennnernnnnnnn 1
10 150973 Housing - Vacuum Pump ..... ettt 1
11 122070 Rotor Vane ......iiiiiiiiiiiinuneernnnenennnnnnens 3
12 122071 Ring - ROtOor Vane .........ccoiuiiiiininennnnnnannnns 2
13 122072 Baffle - Front End Plate ........cc0vetveninnnnennns. 1
14 122073 OilSeal - End Plate ....c.viieerinrnnennnnnnrnnnnnn, 1
15 122074 Ball Bearing - End Plate ....uiuiuiueerentiineernnnnas 1
16 122075 Bolts - End Plate ...t itttiininnnenennnneenennns 6
17 122077 Nut - Slotted HexX ..t vt iitiiei i iiiei ittt nennnnnenns 1
18 122078 Cotter Pin - 1/8" x 1-1/2" .. .. .. .. i, 1
19 122079 Dowel Pins ......iiiitiiiiiniinnnesonneeaeanannnn 2
20 122080 Woodruff Key .. ..ottt iiirieieennnnnnn, 1
21 122081 BT T 1
22 151010 | Plug - 3/8" Special cu.utienininininineenennnennnn.. 1
Capscrew - 7/16" NC x 1-1/8" ... .................... 4
Washer - Plain - 7/16" std SAE ..........cccveuunnn. 4

See Engine Parts Book For Attach. Parts

67




dnoxn [01ju0D pue I9INYS - I0IRIpRY 999

Fig. 40
BRAKE - HYDROVAC AND HYDRAULIC CONNEC TIONS GROUP

68



BRAKE - HYDROVAC AND HYDRAULIC CONNECTIONS GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
LINE - MASTER CYLINDER TO HYDROVAC
1 136321 Bushing - ReduCer «. it itviineennnnnsrenesosnenannnn 1
2 143116 TP 1
3 142692 Tube & Nut Assembly ... ..ttt tinnneennnennnnnann 1
4 HI-3553 | Adapter ... .iviiitiiereineonecsososoanssossanonnens 1
5 HL-3753 | Gasket ....cviineiiiinnnroncannnns Ceesasreseenanes 1
6 HI.-3550 | Clamp - At Hydrovac Support .........vvveveuenasn . 1
LINE - MASTER CYLINDER TO SELECT. VALVE
7 142706 Tube & Nut Assembly ... iititnireniennennneennnn 1
8 HL-3550 | Clamp - To Accumulator Valve............. Ceeee s 1
9 113081 ElDOW. c vttt ettt ieseeea ettt 1
LINE - SELECT. VALVE AT TRANSMISSION
10 HS-898 [ElbOW ..vvuiriunninnniienennneenn [ 1
11 112911 Tube & Nut Assembly ........0iiiiiiieineinennnnan. 1
12 HL-3550 | Clamp - At Transmission ....vvevereeernoeeesnnnns . 1
13 HS-898 | Elbow ........ cetsesseanesenn Ceecesreacrsesenassans 1
14 113169 =S [N . 1
15 P-12 Pipe Plug.....cviiiietiiiiiineeronnas Cererenessens 1
LINE - HYDROVAC TO REAR WHEEL COUPLING
16 HA-884 | Gasket .i..ovviiiueronnesrannnteennnnns Certeeaenaa 1
17 120876 5 - 1
18 HA-883 | Gasket .ouuiitiiiitiitiiitttctinnnenennannnnnnnneas 1
19 HA-882 | Stud ...iitiiiiiiiitiert ittt ranneneeeennnneneennns 1
20 126788 Tube & Nut Assembly ........ciiniitiiiieinnnennnnn 1
21 105907 Clip - Frame At Crosspipe ..... e r ettt 1
S-149 Capscrew - 1/4 NF x 1-1/8"...... 1
WL-14 | Lockwasher - 1/4" Std ........... Clip Attach 1
H- 14 Nut - 1/4NF......civinnnnns oo 1
22 HL-3550 | Clamp ..o i ottt iinnienennssenosonsesoneenaennnena 1
23 146964 Coupling ...ttt ittt it ieetanaenss 1
S5-148 Capscrew - 1/4"NF x 1" ........ Coupling 2
WL-14 Lockwasher - 1/4" Std .......... To 2
H- 14 Nut - 1/4"NF........c00vv0ve...| Frame 2
LINE - COUPLING TO REAR AXLE SWIVEL SUPPORT
24 146962 Hose ..... et se ettt e 1
25 146966 T € vttt ivnennnessesaseseoeanosannsssnensononnon 1
S-258 Capscrew - 5/16" NC x 1" ....... Tee To 1
WL-15 Lockwasher - 5/16" Std .......... Axle 1
H-25 Nut = 5/16" NC ..veinnnennnnnns Support 1
LINE - TEE TO RIGHT REAR WHEEL CYLINDER
26 153238 Tube & Nut Assembly ......citiiiiiiiiiiiinnnnnnn. 1
27 148438 | COUPLIng « vt te s ee e s e reseeeeeeeeneeenreeneneennennn 1
5-2412 Capscrew - 1/4" NC x 1-1/2"...... Coupling 1
WL-14 Lockwasher - 1/4" Std ............ To 1
H - 24 Nut - 1/4" NC.oveireiennnnnnnns Axle Pad 1
28 149648 HOBE ¢ otviinineeenoanenossocccenssosnoncnssncsnsnos 1
29 HA-884 |Gasket.....cooieiestoeeronsasonsessanenssocsansasns 1
LINE - TEE TO LEFT REAR WHEEL CYLINDER
30 153239 Tube & Nut Assembly .........0iitiiiiennrennnens . 1

(Continued on next page)

69




BRAKE - HYDROVAC AND HYDRAULIC CONNECTIONS GROUP - Continued

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
LINE - TEE TO LEFT REAR WHEEL CYLINDER - Cont.
31 HL-3550 | Clamp ...vveueereeneenenneanenns 1
S-258 Capscrew - 5/16" NC x 1"..... «.. | Tubing To 1
WL-15 | Lockwasher - 5/16"Std .......... Axle Support 1
H - 25 Nut - 5/16" NC.voviveennnnennnen 1
32 146965 | Coupling .....ccvvvvenennnn e et e 1
S-2412 Capscrew ~ 1/4" NC x 1 1/2"..... Coupling 1
WL-14 | Lockwasher - 1/4" Std ...... e To 1
H - 24 Nut - 1/4" NC ........ Ceeae e Axle Pad 1
33 149648 HoB€ .. ovvennvinnnnnnnnn PP 1
34 HA-884 | Gasket ........ e i esereer et 1
LINE - HYDROVAC TO RIGHT FRONT WHEEL CYLINDER
35 107687 Tube & Nut Assembly ... iiiiiieeeinrenonsancennes 1
36 HL-3550 | Clamp - To Hydrovac Support ............c.c0ueennnn 1
37 HL-3543 | T ...t iiiieireeanienosessooansacaasosensosonssenns 1
S-148 Capscrew - 1/4"NF x 1"......... Tee 1
WL-14 | Lockwasher - 1/4"Std ........... To 1
H- 14 Nut - 1/4" NF .. veinenenenernnnn Axle Support 1
38 134775 Tube & Nut Assembly ... . iv ittt rnnas 1
LINE - TEE TO LEFT FRONT WHEEL CYLINDER
39 129255 Tube & Nut Assembly .......... BN e 1
40 134797 Clipeeeviennn. BN e 1
S-148 Capscrew - 1 /4" NF x1"......... Clip 1
WL-14 | Lockwasher - 1/4"Std ........... To 1
H- 14 Nut - 1/4" NF .. oviiiiiiennnvnns Axle Support 1
LINE - HYDROVAC TO MANIFOLD ADAPTER
41 140924 2 e = 1
42 C -20 (O T 5+ ¥« 2
43 140925 Tubing. .o ovienenenniiiresieroorosoaseeeeasasennnans 1
44 120622 Clamp - Tubing £0 FTame .ooorrvnnnsneensi 2
S-146 Capscrew - 1/4" NF x 3/4" ...... Clamp to Frame 2
WL-14 | Lockwasher - 1/4"Std ........... And Clamp To 2
H-14 Nut - 1/4NF c..iiniinnninnnennn Spacer 2
131904 Spacer - Clamp Support .....coiiiiiriinnnnnrennnnns 1
5-148 Capscrew - 1/4" NF x1"......... Spacer 1
WL-14 | Lockwasher - 1/4"Std ........... To 1
H- 14 Nut = 1/4" NF c.oiiiieenannnannns Frame 1
45 140883 2 o - 1
46 C -20 (O T < 1 < T 2
138793 Clip - HOS@ ..ttt iiiiiitnnnnnnnnaoannsnaneacannns 1
47 120737 Nipple ittt i terterteeaeannnns 1
LINE - HYDROVAC TO VACUUM RESERVOIR
48 120737 Nipple......... ettt et 1
49 140924 2 0 1
50 C =20 | CLAIMIP +uvt ettt e e et ettt e e e e eee e 2
51 140925 Tubing . vuiuinni e eeesosossonsessonsnssnns 1
52 120622 L0 = o T« 2
53 140923 2 1
54 C -20 (O - =’ o Ceeeaeeans 2
55 120605 Elbow - 900 . . ittt it i ittt i e e e, 1
LINE - RESERVOIR TO VACUUM PUMP
56 120605 | Elbow - 90 ... ittt 1
57 C - 20 L - 2 T o 2
58 140924 HoBe ...ttt ittt enraaaasananans 1

(Continued on next page)

70



BRAKE - HYDROVAC AND HYDRAULIC CONNECTIONS GROUP - Continued

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
LINE - RESERVOIR TO VACUUM PUMP - Cont.
59 120605 [Elbow - 90% ... oiiuiiiiiiiiiiiiiii i ceen] 1
60 103508 - 1
61 126559 Nipple t.iviieireirioiieeeoneesoosssononsonnsanosssnanas 1
62 Air Cleaner (See Cummins Parts Book) .............. 1
63 126559 Nipple oottt ittt ieieesieneenonesassanansnsss 1
64 137886 Check Valve ....iiiiiiiieeenoeeneneeennoennonnnaans 1
65 126559 Nipple.....ccovvvvnnnn e eaeie ettt ea 1
66 103489 |Elbow = 900 . ...ttt e e et e 1

71




21

35

AN 26

-

32
10 33§ 3|

©

L7,
—Bw
Fig. 41
STEERING LINKAGE GROUP
First Used On
TEM PART Serial Numbers
o NO. PART NAME Qty. cerial Tamner
» FROM THRU
1 137881 Bellcrank with Bushing.........cviiiiiiiinenn. 1
2 124227 Bushing - Long....coviiiiiiniiiniinniennnneneacanns 1
3 107606 Bushing - Short...... .ttt iennnens. 1
4 124152 Swivel Pin - Long - Frame Supp't. to Bellcrank ...... 1
5 124200 Swivel Joint ... .ottt it e i e 1
6 124149 Swivel Joint .. ... oiiiii it ittt it iiiteenaneannas 1
7 124152 Swivel Pin ... ittt i it 1
(Continued on following page)

72




STEERING LINKAGE GROUP - Continued

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
8 150219 Steering Rod - Includes Item 9 ........ ceeverenneaann 1
9 107606 Bushing ...ttt itneeereesescecnannnnns 1
10 107501 Pivot Pin - Swivel Joint .......c.ciiireninnereeenns 2
11 E-316 Swivel PID NUt ..o iiiittiinnneiinnerennnensnnnnnans 4
118491 Fitting - Grease .........oceetinenncansoncasoosnas 1
12 130341 Tie Rod Socket Assembly - Includes Items 13 thru 23).. 1
13 109669 | Snap Ring.....ovviinnieennenieennnsnseneenasansans 1
14 109670 Washer ....i.iiiierineennnneeneioossenosennnnananns 1
15 109667 Lo 1
16 109668 Spring - Under Cap «..vvvvitinrnncrnrenneennannases 1
17 109672 Ball Socket Retainer ........c.ovuiniiiiuinennnnnens 2
18 109671 Ball Socket ...vvvteriinienrnnneenenenrennnanacanans 2
19 109666 HOUBING. s v vttt iieitietereeneseesnnsionnananenas 1
20 109673 Felt Washer .....iivitrininioennnnersneeennnansos 1
21 109674 Retainer - Felt.. ... ... iiiiniiiiinnnenneannnnans 1
22 109676 Spiral Spring......ccieveevenneenann e 1
23 126717 Ball Stud .....iiiitiiniiiiiiiineensnrrannnnnsnannns 1
Nut - Ball Stud - Hex. Castle 7/8" - 14" N.F. ........ 1
118492 Lube Fitting ......cciieuitttiennerenrenneronsanesas 4
24 107606 Bushing ......ccoiiiiiinieinnonneennan Ceeresectaenes 1
25 148650 Rod Assembly - Includes Item 24 ..........cc0vnuun. 1
118491 Lube Fitting .. ..., itiineetiennrasasnasons 2
Capscrew (Steering Stop) 3/4" NC x3"1lg ........... 2
Nut = 3/4" NC - 2 ottt iiiintinneninoaneennannnns 2
127311 Rod End Assembly with Clamp - Incl. Items 26 thru 35 1
26 140738 Rod End Assembly - Includes Items 27 thru 31........ 1
27 127673 Bearing ...vuveieeeenenneraneeneonescnnanosnnnonans 2
28 I = T R 1
29 127675 o3 2B X g TN 1
30 127676 Guide SPring ...vvviiet ittt rretenararennnananns 1
31 138926 Clamp Assembly - Includes Items 32 thru35 ......... 1
32 138925 L - - - 1
33 S-1818 Screw - 1/2" NF x 2-1/4" ... iiiiinininnnnnnnnnnns 1
34 WL-18 | Lockwasher - 1/2" Medium .......ccvvvevuvenaennn. 1
35 H-18 [ Nut-1/2" NF..uiuetuiennunrunaanenneeannacnneanen 1
118492 Fitting - Grease -~ for Item 26 ..........cc.viiuu.ns 1

73




Fig. 42
STEERING GEAR GROUP

74




STEERING GEAR GROUP

First Used On

ITEM PART i
NG, NO. PART NAME Qty. Serial Numbers
FROM THRU
150886 Steering Gear - Less Steering Wheel, Pitman Arm,
Horn Button Assembly & Contach Brush ........... 1
150760 Cam - Shaft & Tube Assembly.........covveeeeeenn.. 1
150779 Jacket Tube Assembly (Includes Items 2 thru 5)....... 1
2 Jacket Tube (Order 150779) ....cotierenerrinoernans 1
150777 Jacket Tube Bearing Assembly (Incl. Items 3,4 & 5)... 1
3 139748 Jacket Tube Bearing ......oiiiinirninnenennnenanns 1
4 150764 WaBher i ittt ittt iienntiennaseteeneosnnasonanssoas 1
5 150783 S o3 o 8 ¥ 1
6 146371 COoVer = UpPPer v iiiiiriitiaeneeernneseesaossennessa 1
S-269 CapsSCrew .......ceveuuennnnn 4
WL-16 | Lockwasher........covuueun.. } Cover to Housing 4
P-12 Plug - Pipe - Cover........ ... it iniennnanss 1
7 150773 GasKet ....vvtiiiiiiiiie ittt it 2
8 150799 Locknut. . .ciii ittt ittt et ettt 1
9 150766 Lockwasher ... .u.iiiiiiiinnineenerrenncnannansons 1
10 150765 Washer - Tongued ........ciiiiiittieinennnanennnnn 1
11 150767 Washer - Thrust ........c.viiiiriiirnnnnentnneenns 3
12 150778 Bearing - Thrust ...ttt nenenns 2
13 146398 Washer - Centering .......ouveeiinrennnneerannenss 2
14 150782 o o o - ¥ 2
15 150791 3 E - o 1
16 150785 Housing ~ Actuator ...........cceetvinniiennnnnnnnss 1
17 120076 Washer - 21-64x 9/16" Plain........covneinenennnnn 1
18 146380 Screw - 5/16 - 18" Spl. Hex. Head .............vu... 1
19 138461 Bearing - Cam . et e 2
20 138460 | Ring - Bearing Retamer ........................... . 2
21 146372 Gasket = COVET ...vuiinerivnnenennoconnennasonsanns 1
22 150786 Cover - End...cvireieneeeeoononnenenasonansannnns 1
5-2622 | Capscrew......ovurivennnnnns . 4
WL-16 | Lockwasher.................. } Cover to Housing 4
150759 Housing Assembly (Includes Items 23 & 24)........... 1
23 Housing (Order 150759)..... ..ottt innenennns 1
24 138445 Bushing......ouveiiieiiinneeennneeinnnnoenonnnenns 2
25 P -16 Plug - Pipe - 3/8"8q. Hd ... ciiiiiiiiiiennen s AR
26 127555 Seal - Oil ... . ittt tte i 1
27 150794 Arm Assembly ... .. i i e 1
28 WL-118 | Lockwasher ... ... ittt ittt aneneneananns 1
29 127564 Nut = 1-1/8 = 12 HEX ..vvtvreneernnneesnnnansannans 1
127867 Thrust Washer Assembly (Includes Items 30 thru 34) .. 1
30 128496 Washer - Retainer ... ..covitvineenunnneenoeacrannns 1
31 128576 Shim - . 003 .. ... ittt itaetteoneannnns AR
32 128935 Shim - .00 ... . ittt it AR
33 128500 Shim - .020. . ...ttt iiiiintiiieeireneennanns AR
34 128498 Washer - Thrust.............. s eenacientecaeaann 1
150797 Lever Shaft Assembly (Incls. Items 28, 29, 35, 36,37 &
R 1
35 Lever shaft (Order 150797) ... ...ttt 1
36 138453 Bearing Assembly (Includes Items 37 & 38) .......... 1
37 HS-858 L 1
38 HS-859 | Washer - Pronged ..........civttiinnnnns e 1
39 127557 Gasket - Side Cover ........iviitiiinninnnnnnnns .o 1
40 126309 Cover - Side Assembly (Includes Items 41 & 42) ...... 1
41 120069 Locknut ... tiiiiininionnnnenennrooeensosecsanenns 1
42 120065 Screw - AQjusting. ..o ittt ieoaans 1
5-2610 CapsSCrewW....oovevesnnnnnanns 6
WL-16 | Lockwasher..........coce.... } Cover to Housing 6
43 150771 Gasket .. ...t iiititii ittt rieseensaesaassaasannns 1
44 150784 Valve Mounting Bracket Assembly (Includes Item 45) .. 1
45 150775 Bushing.....oiiiiiineiiinnereennreesnanesnnnnssans 1
46 150792 Lever - Actuating .......eouueuuuerororesoscsnncnnnn 1
47 150769 Seal - Lever ......coiiiiniinnennann. B eteeseenenans 1
48 150781 Lockwasher - 3/8" Ext. Tooth ............ ...t 1
49 150763 Nut - 3/8-24"Spl. Slotted . ....oiiiineninennnnns 1
50 CP-28 Pin - Cotter - 1/16 x 1" ... o ittt it e 1
51 150762 L0 U= ¥ T 1

(Continued on next page)

75




STEERING GEAR GROUP - Continued

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
52 150787 Seal - Lever COVET .. ..iiteeeeeonnsoccncnnsnonnnnan 1
53 - 150788 Cover - Liever. ... .o veieerenosnanscssonessannsnnsn 1
54 OR4-19 "O" Ring Seal ... ... it ittt i i it 2
150758 Valve Assembly (Includes Items 55, 56, 61, 62 & 63).... 1
55 Body - Valve (Order 150758).......coiviiinennnn.. 1
56 Spool - Valve (Order 150758).........ccviivinennnnn. 1
150796 Valve Spool Cover & Seal Assembly (Incl. Items 57, 58,
5O & 60) v vriiinenetiartrtastrcottatcnncasoas 1
57 150768 MOM Ring Seal ...iiivetiniinitioeaneretennnnnennnns 1
58 Cover - (Order 150796) ....vvivveineirnennnennsonss 1
59 150790 Retainer - Seal ........iiiiivecnnneronesneroanesans 1
60 150789 Rubber Seal Water .........cvecvteeerennennnconnnas 1
150801 SCrew ....vvciiieineneenaaaas 2
140538 | Lockwasher ................ Retainer to Valve Body | 2
61 150774 B U P 1
62 130128 g3 T - 1
63 130127 | Ball - Steel «.vvervvnnerunrennneonneoanaeennenennns 1
150801 Screw - 1/4-20 x 5/8 ' Socket Head | Valve to 2
150756 Screw - 1/4-20 x 1" Socket Head ... » Mounting 4
140538 Lockwasher - 1/4" Internal Tooth . Plate 6
64 150776 | ContactRing ............... Cereeaee 1
65 150761 | Screw - #8-32 Binding Head ..........000vvvnunnnnnn. 1
150793 Cable Assembly (Includes Items 66, 67 70 71 & 72) . 1
66 Cable (Order 150793) ....iivtitnnneeeneennnneennens 1
67 140188 INBULAtOT .ot itiitetneeeereeneenoneonenoonnonsnennnn 1
68 125039 Cup - Contact «ovvir it ieinneiseeneeeeosnennnnanns 1
69 120094 | Spring - Contact .......ccviuiiteniienncneceniannnns 1
70 120086 Ferrule. ..o ieeteeenenneeeneoeenoneeeensnnaneas 1
71 120081 Terminal - Upper .....cieeeernoesneronnneneennnnns 1
72 150770 Terminal =« LOWET ...t iiiiieiennnnenenenneneennnns 1
73 125815 Brush - Contact ...oiietiiiiitioneeneneeennennonnns 1
74 150772 Spacer - Rubber..........iiiiiiiiiiiiiiiinnnannnn. 1
150780 Screw - 8-32 x 3/16" Rd. Hd.. Contact Brush 2
138458 Lockwasher - #8 Internal Tooth { To Tube 2
138455 Horn Button Unit (Includes Items 75 thru 81).......... 1
138475 Horn Button Assembly (Includes Items 80 & 81) ....... 1
75 125059 Base Plate Assembly ..........ciiiiiiniiiinnnnnn. 1
76 120067 Screw - Wood #10 x 5/8" Rd. Hd. .........couvun.... 3
77 120077 Cap - Contact v vvvererierneseserenecnsenneecnnennn 1
78 120093 Spring - Horn Button ...........ciiineiinnnennnnnn, 1
79 120079 Cup -Contact ....iiitiiiiiinitiereeireeennnnnnnns 1
80 120098 Button - Horn ...ttt ittt ittt interterennennnas 1
81 120099 Cap - Rubber .......c. ittt iiiiiernnnnnn. 1
82 HS-865 Wheel - 18" ..., ........ e teisecessesereanesens 1
83 127568 Nut - Wheel ................. et et 1
84 127583 Contact Brush Cover Assembly ...... e 1
85 127585 Grommet - RuUbber ......vviiieiniinnrenenenenenns 1
86 127584 | Plug - RUBDEr ...t vtiitiiiitneennanennennennnnnsns 1
150780 Screw - #8-32 x 3/16" Rd. Hd. 4
138458 | Lockwasher - #8 Internal Tooth [ Cover to Tube 4
87 153370 Seal -Cover .....covevuu. Cessecesecastsasasnanenn 1
g b
v

76

w



vy Ru Y%/

N
/@)\_ 7 i'; fjr—

| i - ST Cors P T ¥
N VAR O Sitv~ S N — RN
: I ¥ \,j ]
3 I r ' iy !
: o ! !
- ~ i !
1 H {
i : i
| T, Nk 5| f
i \ K 75 1
T I
l gl (9)] . ey t
@: 's “‘ ;J'-s > \\ / ;_’2 ,L .
Al ‘\_____4_‘J N S, - _ L. P / :/(‘
4 e__::_:_t ULl TACE) A
e __---T
Do 00 (SR
I
4-5 12 13 1415
16 17 18 19 20
Fig. 43
STEERING CYLINDER & ATTACHING PARTS
First Used On
ITEM PART Serial Numbers
NO NO. PART NAME Qty.
FROM THRU
1 148514 Spacer - Steering Knuckle End of Cylinders .......... 4
2 S5-2810 Capscrew .......... . 4
3 WL-18 |Lockwasher............... .. }Pm1°°k 4
4 148432 Pinlock......c.vvviinnn.n Creseseriaesetaaeneans oes 4
5 144062 Spacer - Pinlock .......cevvvinnne PN 4
. 6 148375 |Rod End - Inciudes Item 7 ... ..o vverneeennrnannnanns 4
7 127013 Bushing ..u.uiiiiiiienenestinnnsnserneeoeonansnnoas 4
8 119692 Fitting - Grease ......ceeiuniiriinnineesennansnanns 4
R 9 S-1818 CapSCreW ... oo eeennnnns 4
10 WL-18 Lockwasher................. Rod End 4
11 H-18 Nut......... et 4
12 148420 Mounting Plate .........c0tiiiinmninininnienannnnn 1
13 148533 Dowel .......cciivivinen 2
14 S5-21218 |Capscrew.......ovvennnnnnnn Mounting Plate 4
15 WL-112 |Lockwasher................. 4
16 148516 Cylinder Assembly - Includes Items 17 thru 22 ....... 2
17 152152 MO RINGe et v ettt teetonnsenennsecsososeeanonnenas 2
18 146408 Ring - Back=Up ...ttt iiitiennnnnnennsans 2
n 19 146410 Ring - Retaining ........c0 ittt iiiiiiniiinennnnns 4
20 146411 I - 1 e 1 2
21 146412 Ring - Retaining ........oitiitiiinnininnnennnnnnns 2
22 146409 Ring - Retdining .......ciitiirnnnneenennnennnnnas 2

77




—4 Y

HYDRAULI

GAGE

u((“,u,lj

/4
H. BUCKET
saveer (02

[

H.BUCKET
CYLINDER 1\ \
144516
TTFRONTILD
A ERA BOOM |
¥, h CYLINDER
2627—"IN J 3I-32
2829 30
Fig. 44
HYDRADULIC DIAGRAM - A
First Used On
I Serial Numb
Sl PART NAME Qty. criel Tambers
FROM THRU
LINE - RESERVOIR TO PUMP
1 OR3-6 | MOM™ RING +'ovveteeeeme e e ee e 1
2 128547 Split Flange Clamp Halves...... R T S 2
3 142890 Suction HoSE . ...t ivittiinnn e nenesensescannnnns 1
4 135006 Split Flange Clamp Halves .............. ... .00unn.. 2
5 OR3-10 | "OM RiNG v viiiitennneeerannessnsennrosennsanannns 1
S-2810 Capscrew - 1/2" NC x 1-1/4" (For 128547 Clamp
Halves ) . oo iiii it iiitieennnenonenenosnensnnnnns 4
WL-18 Lockwasher - 1/2" 8td . ..o ivtiiiniiiinnneeenennnnn. 8
S-2812 ‘| Capscrew - 1/2" NC x 1-1/2'" (For 135006 Clamp
Halves) . oo vttt iaineeeteeneononsseensosnennenns 4
(Continued on following page)

78



HYDRAULIC DIAGRAM - A - Continued

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
LINE - PUMP TO VALVE

6 128542 Split Flange Clamp Halves ... ...ooveveennenennnnnn.. 2
7 OR4-27 [ "OM RINE + vt vvrnrvninranemnnsmsi 00 1
8 146680 High Pressure HOSe ..........cc0ovuienennnnnnnnnn.. 1
9 128542 Split Flange Clamp Halves ...........co0veuuuunnn.. 2
10 OR4-27 | "O" RiNZ t vt veveteene s toeeeeeeeeee e, 1
11 144501 Manifold - Pumpto Valve ........ovivununennnnnn... 1
12 207-12 BtacKer, vttt i e i e e e 1
13 ORZ-20 | O RiNg. .o vtteneetienennreneneeneennennennnnnn, 1

§-2711 Capscrew - 7/16" NC x 1-3/8" - Split Flange to Pump
& Manifold ..........iiiiiiii ittt i, 8
WL-17 Lockwasher - 7/16" std .. ...oouivriniinnnnennnnnn., 8

LINE - VALVE TO CROSS PIPE - RAISE
14 ORZ-20 | MO RING +'titntittinneenranneenensneneennnennnn. 1
15 205-20 Adapter ...ttt i it e e e e 1
16 290-20 | Union Adapter - 90° ... ... ... ... .t 1
17 151075 2 1
18 205-20 Adapter ...ttt e e i e e e, 1
19 OR2-20 [ MO" RING vuuuvrnnr et ineeeeeseeeamiei 1
20 151049 Cross Pipe Assembly .. ..coovitniiirninnenennnnnnnn. 1
5-1810 Capscrew - 1/2" NF x 1-1/2", ..., N 4
Nut & Lockwasher - 1/2" NF ........ e 4
21 OR2-16 | "O" Ring ..... et e ettt a et 1
22 210-16 Plug ......... 1
LINE - CROSS PIPE TO BOOM CYLINDER RAISE
23 ORZ2-16 [ MO" RING tvivererennenneenennenenenennennnnenunnn. 2
24 205-16 Adapter.. . ...ttt i it it i e e e, 2
25 140672 HoBe ..o i i i et e i e e et e 2
26 115706 Split Flange Clamp HalveB ... ...cvveenenreeenennnnn. 4
27 OR4-24 | MO RING «.ittiiintnnieeinennennennenernennennnnn, 2
5-2610 | Capscrew - 3/8'" NC x 1-1/4" Spllt Flange Mounting. . 8
WL-16 Lockwasher - 3/8" std ..........cc0vivvennnnennn.. 8
Boom Cylinder - (See Cylinder Group) ............... 2
LINE - BOOM CYLINDERS TO CROSS PIPE - LOWER
28 OR4-24 [ MO RiNE tttitititennennnie s ineneenenananannnnas 2
29 115706 Split Flange Clamp Halves ...........c.0ovuvenvnnnnn. 4
30 140672 2 e 2
31 205-16 Adapter .......iiiiiii it i i et et 2
32 OR2-16 [ "O" RiNG +vvevrerereneteeeanen e, 2
S-2610 Capscrew - 3/8" NC x 1-1/4" - Split Flange Mtg. ..... 8
WL-16 Lockwasher - 3/8'" Std . ..o oo s s e s e s eneeseceannas . 8
LINE - CROSS PIPE TO VALVE - LOWER

33 ORZ-20 | MO RINE vttviitintneennneenencnoenensnonnennnnas 1
34 205-20 | Adapter ........... e e, RN B
35 240-20 | Union Adapter 45° . 1
36 146681 Hose .............. N et 1
37 290-20 | Union Adapter 90° e et e 1
38 205-20 0 - 1
39 OR2Z2-20 [ "O" RING ttttvitntienusnrenennnsenenensansoeannnns 1

79




<{oinoys—

|

J3ANITA
NOOg H

2
3

Y3ANIIAD
L13INONGH™

QM|NM o .u'
0Z-6l

Y3ANITAD
13%oNng .I.in

]

R

iyl

3JOVO
AMNVYEAAH

1

ol

-9

45

Fig.
HYDRAULIC DIAGRAM - B

80



HYDRAULIC DIAGRAM - B

First Used On
ITEM PART i
NG, o, PART N Qty. Serial Numbers
FROM THRU
LINE - VALVE TO COUPLING BLOCK - DUMP
1 OR2-12 |"O" Ring ......... e et 1
2 207-10 Stacker Adapter .........coiiiiiinuieninnnirnennnnn. 1
3 290-12 [ Adapter - 900 ... .. 1
4 134151 HoBe « oottt ittt e e i e e e 1
5 290-12 | Union Adapter - 90° ...ttt 1
6 205-12 Adapter ...ttt it i i e e e e 1
7 OR2-12 [ MO™ RiNG vttt e niineteitineieeneennnnsnnnnnn. 1
LINE - COUPLING BLOCK TOR.H. & L.H. BLOCK - DUMP
8 OR2-10 |["O" Ring .......... ettt e et et ittt 2
9 205-10 Adapter................... et eeaase et 2
10 129029 HoBe ... i i i e i i e e e 2
11 205-10 Adapter ...ttt i i e i e e e 2
12 OR2-10 ["O" Ring......ecvvuuuunn.. et e 2
i3 138703 Block -R.H.......oc0vnnnn. e teriee i, 1
14 138706 Block - LiiH. ittt ittt eeeeennnnennennnennnanns 1
5-2812 |Capscrew - 1/2" NC x 1-3/4" - Mtg. Blocks ......... 4
WL-18 Lockwasher - 1/2" 8td ....oviininvnnnnnnnenennnnnn, 4
LINE - BLOCKS R.H. & L. H. TO BUCKET CYL. - DUMP
15 ORZ-10 |MO" RiNG 'ttt ittt ieteneneeeenenennenseanennnns 2
16 128841 Hose ..... T T R e 2
17 207-4 Adapter.....ooiiiiiiiiiii ittt it e, 2
18 OR2-10 ["O"Ring ............. P . 2
Bucket Cylinders - (See Cylinder Group) .............
LINE - BUCKET CYLINDERS TOR.H. & L.H. BLOCKS - RETRACT
19 ORZ2-10 [ MO RINE vt vttt ernnenrnennnnnnonsnsonenennenens 2
20 207-4 Adapter ... ...ttt i et i e 2
21 128841 e 2
22 OR2~10 MO RiNG t.vtiineetiiieneniinieseenneeennnnnns 2
LINE - L. H. BLOCK TO R.H. BLOCK - RETRACT
23 ORZ-10 [MO" RiNG vttt ttineeeennnnnrnennseeesnasnnnnannns 1
24 205-10 Adapter ... ..ttt it i i e e 1
25 129028 2 1
26 205-10 Adapter ... ... i e e e e e 1
27 ORZ2-10 {MO" RiNgG +tvviiniiiineneneneneronenenennenanaanees 1
134053 Hose Clamp ......cvitiiniiiiieninnennennnnnnnennnn. 1
LINE - R.H. BLOCK TO VALVE - RETRACT
28 ORZ2-12 MO RING .\ttt ittt ittt it it eeninenenenanns 1
29 205-12 Adapter ... i i i i e i et e 1
30 290-12 | Union Adapter - 90° ............. e e 1
31 131099 Hose .............. N 1
32 290-12 | Union Adapter - 90° ........... et e 1
33 205-12 Adapter ...ttt e e e 1
34 ORZ2-12 | MO RiNe et ittittnsttnennnennneennenneenesneenennns 1
LINE - VALVE TO GAUGE
35 109181 Adapter Union - 90° ... ... ... ..........c0iiiunnn... 1
36 107862 Hose ... .ttt i i ittt i e i, 1
37 115700 {Female Union - 90° ..........coviuiinnninnnnnnn.... 1
38 107860 Pressure Gauge - Hydraulic.........coovvnnvnnennn,. 1
HA-135]1 |Clamp...ccvvnrunennnn. e Pressure Gauge 1
134053 Clamp......cviiveennnnnnn. } and Lines 1
116983 Clamp .ottt ittt it e et e e e e 2
S-146 Capscrew - 1/4" NF x 3/4".., Clamp 1
WL-14 Lockwasher - 1/4" std ....... to 1
H- 14 Nut - 1/4"NF.......... ceene L.H. Channel 1

8l




FRONT ————p

Fig. 46
HYDRAULIC DIAGRAM - C

82




HYDRAULIC DIAGRAM - C

First Used On

ITEM PART Serial
NO. NO. PART N Qty. erial Numbers
FROM THRU
INNERLINE - STEERING GEAR TO CYL.
1 OR2-8  [MO" RING +vvreteterneeee e eneeeeernannaennns 1
2 150872 Hose ...... it et e ee et et et eae e 1
3 150171 Tubing ... iviiiiiiiiiiiennnnennns Checetet e 1
149925 Clamp ... iiiiii ittt ettt etenenensnanns Cereeaaes 2
S-148 Capscrew - 1/4" NF x 1" ... 2
WL-14 |Lockwasher - 1/4" std ....... Tubing to Frame 2
H - 14 Nut - 1/4"'"NF .....co0vvennn. 2
149924 [Clamp.....ccvvvernenncnenn. 1
S - 166 |Capscrew - 3/8" NF x 3/4"...q Tubing to 1
WL-16 Lockwasher - 3/8" std ....... Frame 1
H-16 Nut - 3/8"NF ......co00nn.. 1
150889 Clip.u ittt ittt e Tubing to 2
S-145 Capscrew - 1/4" NF x 5/16"..| Rear Axle 2
WL-14 | Lockwasher - 1/4" std ....... Swivel 2
H- 14 Nut - 1/4"NF ....eoveeiunnn, Support 2
4 150873 Hose - ToLeftCylinder........oiviiviernraneencnnn 1
5 153285 | Hose - ToRightCylinder...........civvvueninnnnnn. 1
6 OR2-6 MO"RING vivvntiinininnnaans R T R R e, 2
OUTERLINE - STEERING GEAR TO CYLINDERS
7 OR2-8 |"O"Ring ...... e, s e 1
8 150872 [ Hose ........ovviennnnnnn. PN e 1
9 150172 Tubing.......oovnnnn. Cerreeer e . N 1
10 150873 Hose .. .ii ittt iiiti i ienettnenanssonennonnnn 1
11 150874 Hose .......... C et eie ettt 1
12 OR2-6 | MO RING trvevveeateeeeteeeen e eennenennennns 2
LINE - PUMP TO RELIEF VALVE TEE - PRESSURE

Pump - See Pump Group .......cievtnenececssancnan 1
13 OR2-8 MOM RING tiivsieesiiennossonessssosassesassnnenans 1
14 205-8 Adapter .......iiii ittt e 1
15 150875 HoSe . ittt it iiiiesneisesinasonosnnnonas 1
16 150879 Tee - Male. ..ottt eeesnnns 1
17 * 130167 Relief Valve .......ccciiiiiiiiiiiiiiennnnnnnnnnnnn, 1
18 150881 Clamp Assembly.....cciveeeineinnnns Chereee e 1
LINE - RELIEF VALVE TEE TO STRG. GEAR - PRESSURE
19 150876 2 o 1
20 OR2-10 | "O'" Ring ...... e e e et 1

LINE - STEERING GEAR TO RESERVOIR - RETURN
21 OR2-10 | MO RINE «vvevenensanenrnreneerenenneneneononeonas 1
22 150877 Hose ........... ettt e iiee et e 1
23 150880 Tee oo niniennnonennn Creescescconrsassasnens .o 1
24 150878 Hose ........ Ceereesrteaceenaas 1
25 205-8 Adapter .. ..iiitiittriiietti ittt ataesaans 1
26 OR2-8 | "O" Ring .......... e 1

LINE - RELIEF VALVE TO TEE - RETURN LINE
27 208-8 Adapter. i iviiererssiisttestsarsrssersistssnennses 1
28 150878 Hose ....... e ettt aiesccesesenea e 1

* RELIEF VALVE

29 132633 HOUBING .o vviititttinteeenneononnasensnnssenonnnns 1
30 132634 MOM RINE vt vivinetinnnneseensncenenessscncassonns 1

(Continued on next page)

83




HYDRAULIC DIAGRAM - C (Continued)

First Used On
IggM PI?g,T PART NAME Qty. Serial Numberg
- FROM THRU
31 132635 Seat - Relief Valve ............ L e ieet it 1
32 132636 Ball..ovrerueeeennessoescosossssssasoaaonassonenss 1
33 134461 Spacer - SPTINg ...vievecernntrontataiiiiinatan 1
34 132637 S 2T S R R 1
35 132638 Gasket - Relief Valve Body ....cvvieveencnnanssnnen 1
36 132639 Body - Relief Valve .......ccuiiiiniiennnennnn. 1
37 132640 "O" Ring - Adjusting Screw..........cciiitiieannnnn 1
38 132641 Screw - Adjusting .....c.c.ittiiiiiiiiiiiiiaiiieannn 1
39 132642 JamM NUE o oo vt vverenoecnesasssnoesaasanssesesasanas 1
40 132643 ACOTN NUL «vvvtvrerenueennsonannonsaaonsonnoasosss 1
41 Steering Cyl.- See Steering Cylinder Group ..........

Fig. 47
HYDRAULIC PUMP GROUP

84

v



PUMP GROUP

First Used On
II:II‘(};JM P;\]AOPTT PART NAME Qty. Serial Numbers
FROM THRU
140379 Pump Complete - Includes the following....... Ceeeea
1 109633 L8 o 4
2 143094 Cover. .. ittt ittt e i, Ceteerieb et ieaaan 1
3 109637 MO RINg ittt ittt tteetenennennanneenneenn 2
4 109635 o - 1
5 143091 Plate. . ..o i it e e e e 1
6 143082 Ring - 5GPM ...t iiiiiiiiiitettearennnennennas 1
7 143090 2 1
8 109649 L 12
9 125583 Pin - 3/16 x 1-7/16........ et aee ettt 2
10 140380 Capscrew - Socket Hd........coiiiiinnnnnnnnnnnnn, 4
11 143099 BOAY = INNeT .+t tteeeeeeeree e ieerieetrae e 1
12 143085 MO RING ¢ vttttint ittt et e toneannennanennnnenas 2
13 109643 Bearing - Rea@r.......ittiiitttnnntinnnnnnnnnnennnns 1
14 143100 CRINgG - 36 GPM ..t i it et e 1
15 143101 Y 2 1
16 143092 L 12
17 143095 Plate . ..ottt it i i ittt et e 1
18 143096 Spring - Wave Washer ........cciiiiinrnnnnnnnnnnnn 1
19 108573 B O 2 B - A 1
20 143081 Pin - 1/4x2-1/2....... e e 2
21 143097 Body - Outer ..........covivievnnnnnn. et 1
22 143084 B O G 2
23 143093 Shaft Drive. .. vttt tiiietinnnnereineneeenenennnns 1
24 143088 Seal - Shaft .......iiiiniitiiiiiiiiiniiiinannan, 1
25 143089 T X o3 1
26 117610 Bearing - Front ......uiiiiiiieinnecennnesennnennns 1
27 143087 Seal - Front .....ciueieeineereneeeeneennnneeennens 1
28 143083 B 2 O 1
29 143086 Retainer - Seal.........iiiiiiiiiiininnenennannns. 1
30 118871 Ring - Retainer........oiiiiiiieiininennnncannnnens 1
143098 Fitting - Lubrication Relief................cccuu.... 1
31 140378° Adapter .......iiiiiiieieaaeaaaa 1
Capscrew - 3/8 NC x 1-3/4'" Socket Hd.| Pump . 6
§-2811 Capscrew - 1/2x1-3/8" . ........... t Mounting 4
WL-18 Lockwasher ........................ 4
85




33

32

31

30

28 29

27

26

22 2324 25

2]

34

o T
T—p
=—o k,\,a\\\;mix
—

b7

IO N\N

i

0

9
18
17
16
15
14
13

12

39

8 7654

9

Fig. 48
HYDRAULIC VALVE GROUP

86




VALVE GROUP

ITEM First Used On
NG, PI?(I)(.T PART NAME Qty. Serial Numbers
FROM THRU
149160 Valve - Includes Items 1 thru43 .................... 1
1 Housing -~ NSS . ...ttt ittt iiineineainennnns 1
2 144601 D 1
3 OR2-24 | MO RiNg. .ttt ittt ittt itetsiteinenaasanananans 1
4 149946 Plate - S@al .. ..ttt ittt it i e it it e 4
5 Capscrew - 3/8" « 16 NC x 1" Socket Head ........... 4
6 129646 Ball - 5/16" Dia..uueniinininininneenenenennnnnnss 3
7 111387 Ball - 3/8" Did..uvuterriieronnerensenenssnenanennns 1
8 141011 Ring - Snap ...... ..ttt ittt i caana 1
9 144592 | Spring ... ... .ottt ittt ittt e 1
10 144582 Cap - Detent Plunger ............citiuiiiirvivnnnnn. 1
11 140800 Pin - Drive ...ttt i ittt e et i 2
12 144583 Pin - Detent Plunger ........ ..o iiiiiiininineenannn 1
13 144595 Guide - Spring ... ... i i e 1
14 144581 Cap-Plunger.......cciiiiiiiieninnann [P e 1
15 144594 Capscrew - Special .....iviiiitiiiiiinniieeerennns 1
16 144593 Pin - Plunger . ... iiiiittiiiiirenininneacaeenanann 1
17 Lockwasher - #l10 Heavy ......cviiiiniieenirenncenns 1
18 144596 L Y e 1
19 144597 Washer - Spring Stop. . . e v v vttt iininnneeeennns 1
20 144590 13 Y N 1
21 111392 Nut - CaBtle ... ..ot iiiiiiiiitiinrinineerneneennnns 1
22 144591 Screw - Adjust ... ... i e e e 1
23 144598 NUt ittt ittt tnaet e enanananns i
24 144587 Plug ottt it i et it e 1
25 144588 PIug ittt e e e e ‘/ 1
26 144605 | Spring ... ..ottt i i e, 1
27 144606 2T = - 1
28 149947 Ring - Back-up .. ..iitrinrinniniienrennannnanans 1
29 OR4-13 | MO RINg. ..vviiiiiii ittt Vi 1
30 144585 PoPPet .ttt i i e ettt 1
31 144584 S 1
32 144586 ] o3 V- S 1
33 OR2-20 | "O" RiNg. ..t tvinerrnosonnnenennsennnesaneeeannnsss 5
34 144589 2 R 1
35 149948 Ring - Seal Support. .. ...ttt 4
36 129629 Oil Seal & Wiper.....oviiitiviinernnneennnennnnens 4
37 Plunger - Double Acting - NSS ............... ... ... 1
38 Plunger - Double Acting Float - NSS................. 1
39 Screw - Rd. Hd. Mach. - 3/8" NC x 1/2" ............ 4
40 144600 Poppet..... et 3
41 144604 | Spring......... oo, Check Valve 3
42 144599 Plug .o.iitiiiiiiiiiiininnnnen 3
43 OR3-2 MOM RINE ot iviitiiiieiiieenneeioaneansesannnnss 3
136084 Relief Valve - (1250 psi) - Port "B'" - Includes
OR4-17 "O" Ring ...... ettt e e e 1
OR4-17 | "O" Ring - Ports "A" and "B"....................... 2
149477 Plug - Port "A .. i
S-21042 | Capscrew - 5/8" x 5-1/4" ..... Valve 4
WL-110 | Lockwasher - 5/8" ........... Mounting 4

87




Fig. 49
VALVE CONTROL GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU

1 HS-430 26 4T o P 2
2 149961 Bucket Lever ............... Includes (1) 1
3 149960 Boom Lever...........euv... } of Item 4 1
4 102092 Bushing - Lever Hub ......... ... ... i, 2
5 Capscrew - 5/8" NF x 7" lg tiiinrinrnnnnnennnnnn 1
6 Lockwasher - 5/8" std .. .vviviiiinininnnnnnnnnensn 1
7 NUt = 5/8 7 NE ot iiinttnnneiennnneesnnnssenneesens 1
118491 Grease Fitting - Bucket Lever ............c.......... 1

118492 Grease Fitting - Boom Lever ..........cocvvnuvnnn.. 1
8 149962 Valve Control Rod - Bucket .........cvvvennnunnnnn, 1
9 146673 Valve Control Rod - BOOM . .o v vt ininnee e ennennnnnnn 1
10 H - 38 Jam Nut - 1/2"NF.......coevnunnn. PR e 2
11 GH-211 | Yoke - Adjustable ........couvnenennrnnnnnnnnnnnnns 2
12 GH-212 |Pin & Cotter .......... L 4
13 127926 Sleeve.......o0uun. Gt erteeansr et ecsnenacnenan 1

88




16 15

14

|
B
9—l
IO\‘% -
Fig. 50
HYDRAULIC RESERVOIR GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 152600 Oil REBEIVOIL. « i ittt eeeeneesnannneasssonnaaenennns 1
2 S-1814 | Capscrew - Tank to Frame - 1/2" NF x 1-3/4" 1g..... 4
Nut & Lockwasher - 1/2" NF std .....covvvennernnnn. 4
3 148534 Hand Hole COovVer. . i iiiiiiiiinnrtnessnnesnnseonsonns 1
4 . S-265 Capscrew - Cover to Reservoir - 3/8" NC x 5/8" 1g...] 12
WL-16 Lockwasher - 3/8" std ........ et 12
5 151418 Gasket .. ...ttt it it i ettt e it 1
6 138954 Cap & DipAssembly .......iiiiiiiiiiiiienenenns 1
7 147652 Screen Assembly .. .iiiiiniiiiiii ittt it 2
- OR3-2 "O" Ring - Screen Assembly.......iiiiiiiiiinaeins 2
8 P-116 Drain Plug ...iiiiniiniiiiiiniieetionnaerennnnns 1
9 138782 7 (0T 1
10 138793 L - T o o 1
11 144497 Vacuum Breaker & Check .......... .o iiiiriieinnsn 1
12 131154 Filter Assembly .. ... ..ttt ennnnennsns 1
13 134045 S = ) 2
14 138778 Check Valve ... ..t ittt iti e 1
15 139188 Ball... o' iiiiiiiiinnennenns 1
16 iggigg ;[if;?gseal ................... Included in 138778 i.
139191 | Cap vvvrrnennnnenninnannns. Check Valve 1
133785 | "O" RiNg..useverenrenennnnns 1
17 146694 Filter . oi ittt ittt it iseonnnnosnenneasnsencnes 1
18 - 146840 Gasket . ..iiiiininiint it eotaoranerrenonenss 1
S-166 CapSCTreW . .vuevueenrooennnsns . ) 8
WL-16 Lockwasher........co0vveees }Fﬂter to Reservoir 8
19 149532 HOB@ 4 oiiviniie e eieneasessosenssseansonaennanasnns 1
20 149533 Check Valve, 900 . ... . .. it iiiiiitientrnannnennnas 1
21 147033 HOSE i v ittt iennssenessosesasssesssasseancnnesssons 1
C - 16 (0 T oY - 1

89




WSy v Iv OV

€S 6¢ 8¢

6 ! ol 1l

e €€ 2¢ IE 0 62

4

Fig. 51
CYLINDER GROUP

90



CYLINDER GROUP

ITEM

PART

First Used On
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
128096 Boom Cylinder Assembly (Includes Item 1 thru 19) .... 2
1 128097 Cylinder with Cap....vvvivtriiiinneneenananans . e 2
2 128107 Bushing «~ ... ..ttt iiiiiiiinererinannons .. 2
3 123236 Nut - Elastic Stop ................................. 2
4 128108 B 7 2
5 123156 Wear RIng .covviiinninneennannnnnns e 2
6 139004 | Piston Packing ....coviitrineneinneerieennconannns 2
7 OR4-23 | MOM RINE v vvevnnrveenneeennnnneaaseeeenneeeannnns 2
8 128109 Adapter Sleeve . .....citiittiinetitieten it 2
9 128102 Piston Rod Assembly ............iievvinineanan. 2
10 OR4-60 | MO RANG v v envnenenenenenenenanenenenanenanenennss 2 |
11 123627 Cylinder Cap...vccvviiiiinereeennnroneaasannnannas 2 |
12 136667 PackingGland .........c..ttiiiieenennncnnnannsnn 2 |
13 Capscrew - 3/8" NC x 1-3/8" Socket Head ........... 12 ‘
14 103355 S o =T 2 2,
15 144187 Chevron Packing ........c.ciiiiiiiiiirnnnnnneeen, 2
16 109035 - | Split Wiper .¥.......ccuvevennennnnn e 2
17 136669 Wiper Retainer ... 7 .. .ciiiiitrierinnnrenenenaroansns 2
18 143438 Shim - Packing Gland .............ciiiiiiiiennanes 8
Capscrew - 1/4" NC x3/4"....... Wiper 6
Lockwasher - 1/4" std ...... ceees Retainer 6 |
19 S-11234 | Capscrew - 3/4" NF x 4-1/4" . ... iiueennrennnnnnns 8 |
E-112 Nut - 3/4" NF ( Elastic Stop) ................ .. 8
20 128111 Trunnion ........c0eievinnnnnn et et . 2
21 Capscrew - 3/4" NF x 5 1[2" Nut & L/W...oovieeenn. 8
Capscrew - 1/2" NF x 2-1/4" Nut & L/W............. 8
22 118491 Grease Fitting - 1/4" St. Alemite 1610-B ............ 4
23 118492 Grease Fitting - 1/8" - 900 .. ... .....ciivieiennne. 2
24 Setscrew - 1/4' NC x 1-1/4" Slotted Headless ........ 2
H - 44 Jam Nut - 1/4" NC ... tiiiiniennneennnnesnnansanns 2
25 141543 Backing Ring .. ..ottt ensnescsnnaansae 2
128255 Bucket Cyl. Assy. - R.H. Includes Items 26, 28 thru
36, 38thru 48, 50thru54 .......coivivevvnnnnnn, 1
128256 Bucket Cyl. Assy. - L.H. Includes Items 27 thru 35,
37thru 47, 50thru 54 ........ .0t innenns 1
26 140470 Cylinder with End - R.H. - Includes Item 28 ......... 1
27 140471 Cylinder with End - L.H. - Includes Item 28 ......... 1
28 128302 Bushing.....ooiiiiiieniinnneriiinrionneesennenans 2
29 E-116 | NUtiioeieeeeeeeoersesoresonsssssesassanaanassosss 2
30 139297 Washer .vvt ittt iitietinnnnannennaseessosoeenannsons 2 ;
31 140677 | Piston Head......oouvurinonenneronenransnnanesones 2 !
31A 140678 Piston Retainer............ teasetenserasarasescsaas 2
32 126393 Wear Ring «.vo oV eveieieinnennneescannsas Ceerieenas 2
33 138779 Pressure Barrier ........ccieuineettcncscnnsanaans 2
33A 138777 Piston Packing .. ceeiieriennnneeesctenansssnnnssns 4
34 128282 Piston Rod with Bushing ... ...... ..o cievieeeiiinnes 2
35 128271 Bushing ....oviiieiienininennneenrnnnnas e 2
36 128263 Packing Retainer - R.H. .......cc..... e, 1
37 128264 | Packing Retainer - L.H. ............... Cheeeeeaeas 1
38 Capscrew - 5/8" NF x 3-3/4" Nut & L/W .......... . 8
39 OR4-45 | "O" RiNG +ivovvinennorenessssnanssonanssosasanosnnns 2
40 103355 S T Y - T T T TN 2
41 144187 | Chevron Packing Set .." .. .. .ttt erenennennnnn. 2
42 135980 PackingGland .........c.ciiiiiietitnrenescrcannns 2
43 - | Capscrew - 3/8'" NF x 1-1/2" Socket Head ........... 8
44 109035 | Wiper Seal.........ceivvveeennnn e eieeeee e 2 |
45 135979 Wiper Seal Retainer .........covereeectsnosesavenns 2 |
46 Screw - #10 - 24x 1/2" Rd. Hd. L/W #10 ........... 8
47 128265 Bucket Position Indicator - R.H. ......0.veneeen.s 1
48 128266 Bucket Position Indicator - L.H. .......cicvvvennen. 1
49 128176 Bracket - Bucket Position Indicator ................. 2
50 H-16 Nut - 3/8" NF .. iiiiiiiiiieittnnennresoanasoncas 6
51 118491 Grease Fitting - 1/8" Alemite #1610-B .............. 2
52 Capscrew - 1/2"NC x 1-1/2" L/W .........oovvnnnn 2
53 131150 Backing Ring ... .ot iiiiiiienienennnnneenennes 2
143440 Shim - Packing Gland ...... R R T R R TR 12
91 I,




Fig. 52
BOOM - LINKAGE AND BUCKET GROUP

92



BOOM - LINKAGE AND BUCKET GROUP

First Used On

IEgM Pl\?(f){.T PART NAME Qty. Serial Numbers

FROM THRU
1 137820 Boom Complete - Includes Items 2and 3 ............. 1
2 135673 Bushing ....ciiiutiiniuiiniernneanioesonennsanananns 4
3 128243 Bushing ......ivtiiiinieeneennretennonnarassencnans 4
4 139635 Pin - Boom to Lever .. ....vitteenrnninerononennnans 2
5 128244 Pin - Boomto Bucket ........iiitiiiiiineiennanans 2
6 137874 Lock Plate . ... viesiieeensenneseacesssssaasonssnas 4
S5-289 CapPSCIEW i v tiees et tnetoecsernonnsnsnnnocasosassss 4
WL-18 LockWasher . ..ttt iernseneenestnsensseenensnnans 4
7 139624 Skid Shoe Assembly ........citiieiiiniinieneeneans 2
TA 128247 20 T 2
Capscrew - 1" NF x 2-3/4" - w/Nut & Lockwasher.... 8
8 136131 Bucket Lever - R.H. - Includes Item 10 ............. 1
9 136132 Bucket Lever ~ L.H. - Includes Item 10 ............. 1
10 136141 Bushing - Bucket Lever .......ctvivurennennesneness 4
11 130426 Pin - Bucket Lever - Upper .......ccveverenonncennns 2
12 128301 Pin - Bucket Lever - Lower ......covtvrreeneecncsns 2
13 137771 Lock Plate.....iiviiiirineninerosnoenecnenenosasans 4
14 S-2109 CapPSCTEW ot v i it itveeinnannasoneenonnsonensssanass 4
WL-110 [ Lockwasher........couiiiuieineieonencestssasansnases 4
118491 Lube Fitting - #1610B - Alemite ...........cc00vunonn 8
15 128296 Bucket Link - Includes Item 16 ............c.ccvunn. 2
16 128300 Bushing ..vveivuiuinrnneeeennairnennnssercasesnunns 4
17 151093 Bucket - {(90° struck capacity - ,2-1/2 cu. yd.}........ 1
18 151099 Cutting Edge ... ot iiiitininietennecsnnecnsenaascnns 1
151097 Side Cutting Edge - R.H. .. ....... ottt 1
151098 Side Cutting Edge - L. H. ...t 1
19 128197 Bushing ...viuviurerneiieennrnneraeensanseansonsas 4
20 128301 Hinge Pin.......iiitetinne it iritetonnanennns 2
21 137874 Lock Plate . ... iiiiiiiiininrentneneocsnossssnsesns 2
22 S5-289 CapPSCTEW st v e iinreenncsoeneconosessonsssananannans 2
WL-18 LockwaBsher .........iiitiiuieenrnnanennoannensnssns 2
118491 Lube Fitting - #1610B - Alemite ..............000es. 4

93




NVL

13701A

LI-pl ——(%y ]

AOVIe
EEl-p R

ET]
ISNVEO

ILIHM

3Ngx
NMOYe

MOTM3A

MNid

1370iA

62-6¢
)7

AVHO

7 LiIHM

92

3nN9 17

Ly

vc-2c

©
\

197

Avdd

e

3N8Ma

¥NId

GZ

53

Fig.
DIESEL WIRING GROUP

94



N

DIESEL WIRING GROUP

I ol
ITEM PART First Used On
NO. NO. PART NAME Qty. Serial Numbers
FROM THRU
1 128356 Ignition and Starter Switch ................. e 1
2 137011 AMINEter .. . ivtteeneieesrsesonacacsneesonssoesnas 1
3 HL-3153 |Oil Gauge (Dash Unit) ...........ciiiiiiiitiiirocnnn 1
4 HL-3685 | Oil Gauge (Engine Unit)........cvvveriieeennnnns 1
5 109798 Adapter.. . iiiiii ittt innseaaeaaannoanaans 1
6 107197 Temperature Gauge (Dash Unit)..........cooonnen... 1
K 104459 Temperature Gauge (Engine Unit) ................... 1
8 109798 Adapter.. .. ..iiiittininnttiieaa st 1
9 130957 T. C. Temperature Gauge (Dash Unit) ............... 1
10 104459 T.C. Temperature Gauge (Torque Converter)......... 1
11 109798 Adapter ...ttt i 1
12 129327 T.C. Oil Pressure Gauge (See T.C. Lines Group)..... 1
13 107860 Hydraulic Pressure Gauge (See Hydraulic Lines Group) 1
14 107628 Gas Gauge (Dash Unit) .......coviieiiiirnnnns e 1
15 142705 Gas Gauge (Tank Unit) ......oiirarirenriiiiinanns 1
16 107755 GasKet. ..o iviiii ittt ittt e e 1
Screw - 10-32 Rd. Hd. x 1/2" W/Lockwasher ........ 5
17 109798 Adapter ... ...t i e i e 1
18 136382 HOUTINete T ottt ittt iinenannnnsanonsonesssnsoens 1
19 107749 Light Switch ... ... ittt 1
20 130463-B|Dash Light .. .. ...ttt 1
Screw - 8-32 Rd. Hd. x 3/8" Nut & Lockwasher ...... 3
21 128359 Circuit Breaker ... ..ottt eneanns 1
Screw - 8-32 Rd. Hd. x 3/4" Nut & Lockwasher ...... 2
22 HL-329] [ HOTN 4t ittt tiniiennososnssanonnassannnonsonsonans 1
23 HL-3292 |Horn Relay .. ..cutiiernetinnneretianneneoennnnnns 1
24 HS-617 Bracket - HOFnL .. ..tttiiiintrnnnneeerooennncacens 1
S-248 Capscrew, Bracket to Frame - 1/4" NCx 1" ......... 2
Nut & Lockwasher 1/4" .......citeiiitirnnnnernonns 2
25 115602 Comb. Rear Lamp (Tail - Stop and Reverse) ......... 2
26 151961 Door and Sealed Unit Assembly .......cc0vueneenennn. 4
27 Battery - Exide XF-19 (Buy from Local Dealer)....... 4
28 113169 =Y 1
29 112339 Stop Light Switch ... ittt 2
30 149567 Wire - Pressure Switch to Fuel Pump Solenoid ....... 1
31 126287 Pressure SWitCh.... ...t viiiiinnnnnnnecseoonceenss 1
32 113169 - -3 1
33 149602 Main Wiring Harness .........ccevcieesocronccncsns 1
34 132980 Battery JUMPeT ....veeveroesrsanscessnnnnnanansannss 2
35 137526 Cable - Solenocidto Battery .....vouvuennnereoeacenens 1
36 129325 Cable - Solenoidto Starter .........ccevevcoenoncnns 1
37 130365 Jumper - (Comb. Lights - Rear) .......covuvuvninnnnn 1
38 130366 Jumper - (Stop Light to Stop Light) .........covvnvnnn 1
39 137535 Wire - Gen. to Volt. Reg. A-l......... 0o, 1
40 137535 Wire - Gen. to Volt. Reg. "F" . .......ootiiivenn, 1
41 109201 Ground Cable - Starter ................. e 1
42 116760 Ground Strap - Batteries ........cvueerviiiion. 2
43 130367 Jumper - Lamp to Lamp (Rear) ........cvvvennn e 1
44 142807 Jumper - Lamp to Lamp (Front) .......oooveinnannn. 1
45 134319 Wire - Cir. Br. to Ignition switch and ammeter ..... . 2
46 HA-1000 | Wire - Horn Relay to Stop Light Switch .............. 1
47 HA-1000 | Wire - Hornto Horn Relay .............ciiinnt. 1
48 132101 Wire - Horn Relay to Steering Column ............... 1
49 130371 Instrument JUMpPET. . ... .ovtrereevensscssoronssoeseens 1
50 137546 Wire - Switchto Glow Plug .. ..oiiveeeieenennnnnnnn 1
51 103816 Ground Wire - Starter Solenoid .............cvoituns 1
52 134319 Wire - Cir. Bkr. to Resistor - Resistor to Switch .... 2
WF-16 Flatwasher - 3/8" std ...iiuiiiinnrenneerennneeenn, 4
107544 Rubber Grommet - Rear Hood ............cvennn, 2
HL-3550 | Clip (Jumper Wires to Rear Hood)............. .. ... 1
S-146 Capscrew ( Solenoid to Bracket) 1/4 NF x 3/4" ....... 4
WwWL-14 Lockwasher = 1/4" std ... iiiiinnnnnerononnceeenans 4
H- 14 Nut - 1/4" NE ...ttt ittt iieeescsstncssnonnsnns 4

(Continued on next page)

95




DIESEL WIRING GROUP - (Continued)

First Used On

ng‘gM PI\?(I){.T PART NAME Qty. Serial Numbers
FROM THRU

120622 ClamP . vttt iinninrnntenosioesosessssssessonennnnns 1

116983 Clamp ittt ittt iietnnneoeenoesottoseneneennennnns 2

129668 10 -+ o 2 1

HL-3550 [Clamip .t toeiiieeneneseeaotioeeeensnnnnnnnnnnnnnas 2

135106 Wire - Instrument Panel Ground .................... 1

S-145 Capscrew - Panel Ground ..........0oivttiennnnnna. 1

WL-14 Liockwasher.......iiiiiiiiiiiiinnentnnnnnneeenenns 7
H- 14 Nut - Horn to Brkt & Tail Lamp to Brkt & Instrument

panel ground ......... ... i ittt i e 7

Screw - #8-32 Rd. Hd. x 3/8" lg ..7] Tail & Stop 4

104469 Lockwasher - #8-32std .......... } Terminals 4

96



DECAL & TOOL GROUP

First Used On

IggM P]\?(l;.T PART NAME Qty. Serial Numbers
FROM THRU
DECALS
112365 Decal (Gasoline)....c.vuiverrirenensocoseencossnenns 1
127607 Serial No. Plate .......ccvovevreeunneessensnnosennss 1
127515 Decal (Patent NO.) ... ivvirtnscnnesnvoannssencnons 1
105898 Self Tapping SCrew. .. .. vivieereroeateacnnanassaces 8
126881 Decal (Hough) . viviriinneiineneinsnneenenacansons 1
112364 Decal (Water) ¢« e enivieennesnsosnesonesnossnnna 1
131007 Decal (TransmisSsion) «..cveveinevrveenceseonnesnsos 1
$-256 Capscrews - 5/16" NC x3/4"1g ..cvvvrvreinnnnnnnons 4
|H - 25 Nut - 5/16" NC Reg. Hex .....vuivvntnrannenoaanss - 4
WL-15 Lockwasher - 5/16" std ........... et eeennas cene 4
131850 Decal (Safety Instructions).......oevieiveneueannaass 1
131293 Decal (Steering Knuckle Grease)..........cceeueeeea. 2
147548 Name Plate (H-90) .......citittrinetnenrnnnannonns 1
102252 Decal Instruction Plate Reservoir ........cccevivnnan. 1
141565 Decal (Diesel Fuel) ...i v iiiiiiiriineeinoeannsnenes 1
149540 Decal (Starting Instructions) .........ccvutianeaensn 1
TOOL GROUP
143950 Grease GUI ... vttt iniinenenenesostonnnnssnnasns 1
143951 Flexible Nozzle Assembly .......oovveeeenannnnanas 1
138554 Wrench - Wheel Bearing Nut....... e eeaiereea s 1
143952 Clamp - Grease GUN ... .ttt e i reninnnennssanananes 1

97




EXTRA EQUIPMENT GROUP

First Used On
Serial Numbers

ITEM | PART PART NAME Qty.
NO. NO.
FROM THRU
152836 Bucket .
96'' Wide, Sq. Nose, 1-1/8 cu. yd. Struck Capacity -
1-1/2 cu. yd. Rated Capacity - With Cutting Edge .. 1
151099 Cutting Edge - Front........ciiititiiinitiinnrnnnnns 1
152949 Cutting Edge - Side - R.H. ........iiiiiiinninnnnnn. 1
152950 Cutting Edge - Side -~ L. H. ... iiiiiniiiinnrnnnnnns 1
151109 Bucket
96'" Wide, Sq. Nose, 1-2/3 cu. yd. Struck Capacity -
2 cu. yd. Rated Capacity - With Cutting Edge ...... 1
151099 Cutting Edge - Front .......coiiinernnnreennannnns 1
151113 Cutting Edge - Side - R.H. ..........iivtiininneenn. 1
151114 Cutting Edge - Side - L.H. ....iiviitiernenennennnn. 1
151083 Bucket
96" Wide, Sq. Nose, 2-1/2 cu. yd. Struck Capacity -
3 cu. yd. Rated Capacity - With Cutting Edge ...... 1
141663 Cutting Edge - Front.......couieereecreereanennnns . 1
151088 Cutting Edge - Side - R.H. ....oviiiiiniiinnnnannnn. 1
151089 Cutting Edge - Side - L.H. ......oiiiiiinernnnnnn., 1
151093 Bucket
96'* Wide, Sq. Nose, 2-1/2 cu. yd. Struck Capacity -
3 cau. yd. Rated Capacity - With Cutting Edge ...... 1
151099 Cutting Edge - Front .......oiiuieiinennennnnnnnenns 1
151097 Cutting Edge - Side - R.H. ............oiiiinnnin.n, 1
151098 Cutting Edge - Side - L. H. ...ciittiniinnnnnnnnenn. 1
151117 Bucket
100" Wide, Sq. Nose, 2-2/3 cu. yd. Struck Capacity -
3 cu. yd. Rated Capacity - With Cutting Edge ...... 1
146416 Cutting Edge - Front......o.uueeineeennennenneeesennn 1
151088 Cutting Edge - Side - R.H. .......coviiiiinnennnnnn.. 1
151089 Cutting Edge - Side - LL.H. ....iitinineneninnnennnn. 1
151101 Bucket )
100" Wide, Sq. Nose, 2-2/3 cu. yd. Struck Capacity -
4 cu. yd. Rated Capacity - With Cutting Edge ...... 1
146416 Cutting Eldge - Front . ......ouitinenennnnennenenennn 1
151105 Cutting Edge - Side - R.H. .........0iovvuinnnnnn.n.. 1
151106 Cutting Edge - Side - L. H. ...t iititnnnnnnnanenenn. 1
152184 Bucket
120" Wide, Sq. Nose, 4-1/2 cu. yd. Struck Capacity -
5 cu. yd. Rated Capacity - With Cutting Edge ...... 1
152188 Cutting Edge - Front.........oivunnennnnnnnennn.nn, 1
151105 Cutting Edge - Side - R.H. .........cviiiunninnnan.. 1
151106 Cutting Edge - Side - L.H. .. .viveintnnnninnnnnnnn.. 1
132210 Bucket Teeth, Weldon Type .....covvvirnnnnrnnnnnn.
147615 Bucket Teeth, Bolt on Type - Replaceable Tip ........
141833 Backrip Scarifier Attachment ............c00vuuenn..
132198 Angling Backfiller Blade Attachment........ et
132192 Fork Lift Attachment .............. et
132195 Crane Boom Attachment .............. Ceeereeeieas
144777 High Lift Boom Attachment - Factory Installation .....
151456 High Lift Boom Attachment - Field Installation .......
135833 Winch Mounting Kit - Factory Installation ............
140182 Winch Mounting Kit - Field Installation...............
134500 Rear Mounted Bumper - Pusher Plate - Factory
Installation.........coiitiininnnnnnnnneennnnnn..
151457 Rear Mounted Bumper - Pusher Plate - Field
Installation........oiiiiiuiinnnnnnininennnnnnnn.
134498 Rail Car Coupler Mounting Attachment...............
127445 Rail Car Coupler - To Be Used with 134498 Mounting
Attachment..........iiiiiiniinnnnnnnnnnnnn...
116493 Fire Proof Fuel Tank Cap «vvvvivneninenennnnnnn...
132182 Muffler Attachment (Gas) Factory Installation ........
151489 Muffler Attachment (Gas) Field Installation...........
143036 Muffler Attachment (Diesel - Cummins JN-6-Bl)
Factory Installation ............cc0viinennnnnn...

(Continued on next page)

98

v



EXTRA EQUIPMENT GROUP - Continued

ITEM
NO.

PART
NO.

PART NAME

Qty.

First Used On
Serial Numbers

FROM

THRU

151490
152956

152957

152954

1562955

142796
135214
135215
135464
153347

153350

Muffler Attachment (Diesel - Cummins JN-6-B1l)
FieldInstallation .........ciivvnerenrnscansoanens

Muffler Attachment (Diesel - GM-4-71) Factory
Installation..veee e i einenorenocennoenesoanass

Muffler Attachment (Diesel - GM-4-71) Field
Installation.........ciiiinieineneenieonnonansanans

Hydraulic Shock Absorber & Linkage - Factory
Installation - See Pages 106 & 107.................

Hydraulic Shock Absorber & Linkage - Field
Installation......ooutiiiiniiiieiiieneeenennnnnns

Alternate Tire Equipment - (Available in sets of 4 for
factory installation only, in lieu of regular tire
EqUIPIMIENt) . vt vt ittt ittt s it

14:00 x 24, 12 Ply Grader Tires....cevveeeneeecennss

14:00 x 24, 16 Ply Rock Grader Tires.......c.c..00....

14:00 x 24, 20 Ply Rock Grader Tires..........covuunn

16:00 x 24, 12 Ply Tube Type Grader Tires...........

16:00 x 24, 16 Ply Rock Grader Tires................

20.5 x 24, 12 Ply High Flotation Tubeless Tires ......

20.5 x 25, 20 Ply High Flotation Tubeless Tires ......

Carburetor Heater - Gas Engine................00..
High Altitude Head (4000 - 6000 ft.) Gas Engine.......
High Altitude Head (Over 6000 ft.) Gas Engine ........
Solder Coated Radiator - Gas Engine.................
Solder Coated Radiator - Cummins Diesel Engines

(JN & JT Series) ... vt e cnenesnenncnsosonnonans
Solder Coated Radiator - GM-4-71 Diesel Engines.....

Allied Equipment ... ... iiveit it ersnrsseanananans
Snow Plows - "V" Type, One Way and Rotary.........
Hydraulic Pick-Up Sweeper ........coiitiieennrncnns
L O 1 - 7
5 + T < T
LPG Device for Gas Engines ...t iveennoeeneennns
Blacktop Spreader ..........0iiiiiiiiiiiiiiiiiaans
4in ] Bucket.....o.tiiiintiien et nnattatenanan
Hydraulic Side Boom . ....coiiviiiiiiininneernnnnnns
Back Hoe ... ottt it ittt ittt nnnaens
Electric Vibrator Compactor .........ceveuenncnsann

99



NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
Cc-8 14 HS-858 75 207-10 81 107687 70
C - 16 89 HS-859 75 207-12 79 107734 10
C -20 70 HS-865 76 107749 95
C -22 17 HS-898 69 107755 95
C - 40 13 HS-972 9 107860 81-95
C - 44 13 208-8 83 107861 17
C - 48 11 107862 81
C - 64 11
LW-166 51-53 210-16 79
LW-1612 51
LW-1615 51 108474 13
CP-28 13-75 LW-1650 53 108573 85
CP-34 13 240-20 79 108775 9
CP-36 13
CP-37 15
CP-38 10 OR2-6 83
CP-48 3-45 OR2-8 83 290-12 81 109035 91
CP-412 60 OR2-10 81-83 290-20 79 109181 81
CF-418 51-58 OR2-12 81 109201 95
CP-820 6 OR2-16 79 109309 53
OR2-20 79-87 109377 60
OR2-24 87 102092 43-88 109384 60
102252 97 109385 60
E-112 91 102430 53-60 109386 60
E-116 91 102818 17 109430 60
E-316 73 OR3-2 87-89 109494 60
OR3-6 78 109495 60
OR3-10 78 109505 49
GH-211 41-43- OR3-18 60 103355 91 109538 54
45-88 OR3-24 9 103440 17 109539 54
GH-212 41-43-88 OR3-26 53 103487 17 109540 54
OR3-47 59 103489 9-71 109541 54-62
103496 17 109543 62
103508 14-71 109633 85
103732 19 109635 85
HA-790 19 OR4-13 87 103816 95 109637 85
HA-791 7 OR4-17 87 103902 44-45 109643 85
HA-800 10 OR4-19 76 109649 85
HA-882 69 OR4-23 91 109666 73
HA-883 54-62-69 OR4-24 79 109667 73
HA-884 54-62- OR4-27 79 104349 19 109668 73
69-70 OR4-45 91 104359 95 109669 73
HA-1000 95 OR4-60 91 104469 96 109670 73
HA-1274 13 104607 47 109671 73
HA-1279 9 104655 62 109672 73
HA-1351 81 104695 62 109673 73
P-12 69-75 104696 62 109674 73
P- 14 17 104706 25 109676 73
P - 16 75 104891 43 109798 95
HL-1235 10 P - 24 53-59 109822 17
HL-1241 10 P - 32 53-59
HL-1263 10-44 P-116 89
HI.-1264 10-44 P-212 51-57 105068 10-13
HL-3153 95 105750 54 110182 43
HL-3291 95 105898 97 110352 3
HL-3292 95 105907 69 110389 5
HL-3543 70 X-134 41
HL-3550 . 69-70-
95-96 111274 9
HL-3553 69 107197 95 111387 87
HL-3635 3 205-8 83 107501 73 111392 87
HL-3685 95 205-10 81 107544 95 111428 6
HL-3753 69 205-12 81 107587 54 111493 13
205-16 79 107589 54 111516 5
205-20 79 107591 54
107606 72-73
HS-282 60 107628 95
HS-430 41-88 107655 43 112002 17
HS-617 95 207-4 81 107677 3 112007 11

100



NUMERICAL INDEX - Continued

PAGE " PART NO.

PART NO. PAGE PART NO. PAGE PART NO. PAGE
112008 11 120679 61 121310 65 12701 77
112277 61 120689 62 121311 66 1273k 73
112339 95 120737 70 121312 66 127487 7
112364 97 120876 69 121313 66 127515 97
112365 97 121451 45 127555 75
112911 69 121495 45 127557 75
121683 45 127564 76
121083 54-61 121725 54 127568 76
121113 65 121726 62 127583 76
113081 69 121161 65 127584 76
113169 69-95 121234 65 127585 76
113204 43 121235 65 127607 97
121238 65 122057 67 127673 73
121239 65 122058 67 127674 73
114193 65 121241 65 122061 67 127675 73
114198 3 121242 65 122063 67 127676 73
114654 11 121243 65 122064 67 127727 47
121244 65 122065 67 127821 5
121245 65 122066 67 127867 75
121246 65 122070 67 127926 88
115086 15 121247 66 122071 67
115353 9 121249 66 122072 67
115602 95 121251 66 122073 67
115700 81, 121252 65-66 122074 67 128096 91
115706 79 121256 65 122075 67 128097 91
116278 54 121257 65 122077 67 128102 91
116584 49-55 121258 65 122078 67 128107 91
116760 95 121259 65 122079 67 128108 91
116983 9-14- 121260 65 122080 67 128109 91
81-96 121262 65 122081 67 128111 91
121263 65 122944 44-45 128176 91
121264 65 128197 93
117384 7 121265 65 128243 93
117610 25-85 121269 65 128244 93
121270 65 123156 91 128247 93
121271 65 123236 91 128253 9
118046 36-37 121272 65 123311 3 128255 91
118491 5-43-73 121273 65 123413 7 128256 91
88-91-93 121274 65 123627 91 128263 91
118492 5-44-45 121275 65 123834 63 128264 91
73-88-91 121276 65 128265 91
118494 10 121277 65 128266 91
118871 85 121279 65 128271 91
121280 65 124149 72 128282 91
121281 65 124152 72 128296 93
121282 65 124200 72 128300 93
119224 13 121283 65 124227 72 128301 93
119582 10 121286 65 124242 54 128302 91
119692 60-77 121287 65 128331 45
121288 65 128356 95
121289 65 128359 95
121290 65 125039 76 128496 75
120065 75 121291 65 125059 76 128498 75
120067 76 121292 65 125089 3 128500 75
120069 75 121293 65 125583 85 128509 3
120076 75 121294 65 125815 76 128533 47
120077 76 121295 65 125942 13 128534 5
120079 76 121296 65 128535 5
120081 76 121298 65 128536 5
120086 76 121299 65 128542 79
120093 76 121300 65 126287 95 128547 78
120094 76 121301 65 126309 75 128576 75
120098 76 121302 65 126393 91 128618 3
120099 76 121303 65 126559 14-71 128624 3
120584 13 121304 65 126717 73 128746 5
120604 63 121305 65 126788 69 128841 81
120605 70-71 121306 65 126881 97 128892 6
120622 17-70-96 121308 65 128935 75
120675 62 121309 65 128975 5

101




NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
129028 81 131569 39 131717 39 132640 84
129029 81 131575 37-39 131718 39 132641 84
129130 17 131576 39 131719 27 132642 84
129255 70 131578 25 131720 39 132643 84
129325 95 131580 33 131722 25 132776 53-59
129327 17-95 131581 35 131724 35 132780 51.57
129355 9 131582 33 131725 35 132783 49-55
129487 5 131583 39 131728 35 132786 51-57
129497 5 131584 39 131730 40 132787 51-57
129589 17 131585 39 131732 35 132793 51-57
129629 87 131586 29 131736 39 132804 51-57
129646 87 131587 25 131738 25 132830 54
129668 96 131589 23-35-37 131740 25 132862 50-57
129702 5 131591 25 131741 21 132863 50-57
129721 5 131592 33 131850 97 132864 51.57
129836 3 131593 33 131904 70 132866 51-57
129905 5 131595 21 131912 4 132871 51-57
129960 5 131596 21 132876 51-57
129995 17 131599 25 132885 51-57
131601 25 132892 50-57
131603 21 132074 17 132893 51-57
131605 21 132101 95 132894 51-57
130127 76 131607 21 132137 3 132900 51-57
130128 76 131608 21 132159 17 132901 51-57
130165 43 131609 21 132161 17 132902 51-57
130167 83 131610 21 132278 57 132903 51-57
130207 3! 131611 27 132279 57 132904 51-57
130216 3 131613 27 132280 57 132908 51-55
130227 3 131616 33-39 132281 57 132910 51-57
130228 3 131618 39 132282 57 132911 50-57
130289 43 131621 36 132283 57 132912 50-57
130293 43 131626 27 132284 57 132913 50-57
130294 43 131628 33 132285 57 132929 51-57
130299 43 131631 25 132286 57 132980 95
130301 43 131632 27 132287 57
130341 73 131633 27 132288 57
130365 95 131634 27 132538 23
130366 95 131646 29 132541 35 133566 41
130367 95 131648 37 132542 31 133569 41
130371 95 131651 33 132545 36 133571 41
130395 41 131655 39 132547 31-33 133696 5
130426 93 131666 35 132548 31-33 133715 41
130463-B 95 131668 35 132549 31-33 133785 89
130745 44-45 131669 29 132550 25 133911 41
130857 15 131670 21 132551 31 133913 41
130957 95 131673 37 132552 31 133914 41
131675 33 132554 31 133934 4]
131676 37 132555 31
131677 33-35 132556 31
131007 97 131678 21-23 132557 31 134045 89
131045 63 131679 33 132558 36 134053 9-81
131059 5 131681 35 132559 31 134054 17
131099 81 131685 37 132562 31 134074 15
131150 91 131686 37 132570 31 134151 81
131154 89 131687 37 132571 31 134319 7-95
131293 97 131688 37 132572 31 134461 84
131512 39 131692 37 132576 31-33 134638 5
131517 39 131693 39 132577 31-33 134639 5
131520 39 131696 23 132578 33 134658 5
131523 39 131697 23 132585 37 134704 15
131526 37-39 131700 39 132588 36 134726 25
131527 39 131701 39 132616 63 134775 70
131528 27 131703 39 132633 83 134797 70
131550 33 131704 39 132634 83.
131552 39 131707 33 132635 84
131556 26 131708 33 132636 84
131557 23 131712 27 132637 84 135006 78
131558 36 131715 39 132638 84 135106 96
131560 36 131716 39 132639 84 135120 47

102



NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
135257 21 136245 60 137569 7 140036 33
135366 17 136250 59 137753 1 140037 39
135408 36 136251 53-59 137755 7 140038 33
135409 36 136275 51-57 137771 5-93 140039 26
135410 37 136276 51-57 137820 93 140040 35
135518 37-47 136277 51-57 137874 93 140041 33
135521 37-47 136278 51 137881 72 140042 33
135534 47 136379 51 137886 71 140043 33
135535 47 136280 51 137919 5 140044 26
135566 5 136281 51 137920 5 140046 33
135667 17 136282 51 140048 33
135669 17 136283 51 140050 39
135673 93 136284 51 140051 .31-33
135687 4 136285 51 138365 23 140052 33
135754 47 136286 51 138366 21 140053 33
135755 47 136287 51 138367 23 140054 29
135768 47 136288 51 138426 10 140055 33
135765 47 136290 50-57 138445 75 140056 33
135826 47 136291 51-57 138453 75 140057 35
135827 47 136292 51-57 138455 76 140058 33
135912 47 136294 50-57 138458 76 140061 36
135913 47 136296 50-57 138460 75 140062 35
135914 47 136297 51-57 138461 75 140063 36
135915 47 136298 47-57 138475 76 140064 25
135916 47 136299 51-57 138542 53-60 140065 39
135917 47 136321 14-69 138546 53-60 140066 39
135919 47 136382 95 138547 53-60 140071 36
135920 47 136413 47 138548 53-60 140072 21
135979 91 136420 35 138552 59 140073 21
135980 91 136654 1 138554 97 140074 33
135990 49-55 136667 91 138705 81 140075 31-33
135993 49-55 136669 91 138706 81 140076 31
135995 53-59 136692 11 138777 91 140078 31-33
135996 53-60 136776 11 138778 89 140079 31

136816 3 138779 91 140080 31

136860 7 138782 89 140081 31

136912 11 138793 70-89 140087 33
136001 53 136936 13 138799 25 140088 19
136002 53 136987 43 138816 62 140089 19
136003 53-59 136989 43 138818 62 140188 76
136004 53-59 136999 51-57 138925 73 140378 85
136005 53-59 138926 73 140379 85
136006 53-59 138954 89 140380 85
136007 53-59 140470 91
136009 53-59 137000 50-57 140471 91
136010 59 137001 51-57 140538 76
136012 53-59 137011 95 139004 91 140672 19
136013 53-59 137058 51-57 139057 25 140677 91
136016 53-59 137066 9 139058 25 140678 91
136019 53 137283 11 139063 25 140709 53
136022 53-59 137285 11 139064 25 140738 73
136023 53-59 137287 17 139188 89 140773 19
136024 53-59 137288 17 139189 89 140774 19
136025 53-59 137289 17 139190 89 140775 19
136026 53-59 137334 9 139191 89 140776 19
136030 53 137336 10 139297 91 140777 19
136031 53-59 137346 10 139422 10 140800 87
136032 53-59 137347 10 139502 5 140826 62
136084 87 137465 10 139503 5 140829 31
136131 93 137467 7 139624 93 140883 70
136132 93 137486 7 139635 93 140923 70
136141 93 137487 7 139748 75 140924 70
136142 47 137488 7 140925 70
136234 59 137489 7 140955 44
136237 59 137497 11 140964 45
136239 53-.59 137526 95 140024 35 140965 44
136240 59 137535 95 140025 31-33 140967 45
136241 59 137546 95 140030 31-33 140968 44
136242 59 137568 7 140035 33

103




NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
141011 87 143008 13 144353 59 146380 75
141020 66 143081 85 144497 89 146398 75
141025 41 143082 85 144501 79 146408 77
141035 44 143083 85 144504 39 146409 7
141058 19 143084 85 144581 87 146410 77
141081 19 143085 85 144582 87 146411 77
141083 19 143086 85 144583 87 146412 77
141088 5 143087 85 144584 87 146664 7
141102 3 143088 85 144585 87 146673 88
141103 3 143089 85 144586 87 146680 79
141126 40 143090 85 144587 87 146681 79
141127 40 143091 85 144588 87 146685 5
141128 40 143092 85 144589 87 146694 89
141129 40 143093 85 144590 87 146840 89
141130 40 143094 85 144591 87 146962 69
141131 40 143095 85 144592 87 146964 69
141132 40 143096 85 144593 87 146965 70
141194 5 143097 85 144594 87 146966 69
141291 41 143098 85 144595 87
141308 9 143099 85 144596 87
141455 15 143100 85 144597 87
141456 65 143101 85 144598 87 147033 89
141486 44 143116 69 144599 87 147089 17
141487 44 143119 7 144600 87 147548 97
141488 44 143206 40 144601 87 147554 25
141489 44 143256 7 144604 87 147652 89
141490 44 143262 47 144605 87 147681 62
141496 65 143263 10 144606 87 147805 29
141538 59 143414 47 144678 14 147806 31
141543 91 143416 47 144680 14 147823 9
141565 97 143417 47 144681 13 147826 39
141842 53 143418 47 144682 13 147829 39
141843 53 143438 91 144683 13 147830 39
141874 44 143440 91 144684 14 147911 39
141933 59 143541 59 144685 13

143950 97 144686 13

143951 97 144687 13

143952 97 144688 13 148114 13
142600 9 144689 13 148375 77
142601 9 144690 13 148415 21
142603 3 144691 13 148420 77
‘142604 3 144000 59 144692 13 148424 13
142605 3 144002 55 144693 13 148425 13
142606 3 144003 59 144694 13 148426 13
142608 4 144004 59 144695 13 148427 13
142692 69 144005 59 144696 14 148428 13
142705 95 144006 59 144804 55 148429 13
142706 69 144009 60 148432 77
142723 9 144010 59 148435 55
142774 35 144011 59 145590 62 148438 69
142775 21 144013 59 145591 62 148514 77
142807 95 144014 59 145592 62 148516 77
142887 5 144015 59 145593 62 148527 59
142890 78 144016 62 145594 62 148528 59
142975 13 144019 55 145857 39 148533 77
142976 13 144020 59 145934 60 148534 89
142977 13 144022 60 145936 60 148650 73
142978 13 144024 53-59 145938 62
142979 13 144025 59 -
142983 14 144026 59
142984 14 144028 62 149160 87
142985 14 144029 53-59 146225 3 149371 5
142986 14 144030 60 146226 3 149447 53
142988 14 144036 60 146228 3 149448 53
142991 14 144062 77 146230 3 149477 87

144082 53-59 146232 3 149488 53

144084 59 146233 3 149449 49

144187 91 146371 75 149532 89

144352 53-59 146372 75 149533 89

104



NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
149540 97 150772 76 152189 4
149567 95 150773 75 152210 31-33
149602 95 150774 76 152211 31
149619 62 150775 75 152212 33
149621 62 150776 76 152584 5
149637 5 150777 75 152600 89
149648 69-70 150778 75 152871 54
149666 6 150779 75
149680 3 150780 76
149728 5 150781 75
149759 25 150782 75 153006 49
149924 83 150783 75 153238 69
149925 83 150784 75 153239 69
149946 87 150785 75 153322 54
149947 87 150786 15 153370 76
149948 87 150787 76
149960 88 150788 76
149961 88 150789 76
149962 88 150790 76
149965 26 150791 75
149966 25 150792 75
149994 54 150793 76
149995 54 150794 75
150796 76
150797 75
150799 75
150801 76
150040 21 150826 59
150041 25 150841 59
150093 54 150842 59
150098 54 150872 83
150099 54 150873 83
150100 54 150874 83
150101 54 150875 83
150102 54 150876 83
510116 6 150877 83
150121 25 150878 83
150171 83 150879 83
150172 83 150880 83
150176 54 150881 83
150177 54 150886 75
150179 54 150889 83
150180 54 150915 62
150219 73 150916 61
150258 41 150917 61
150259 41 150972 67
. 150365 54 150973 67
150367 54 150974 67
150660 9 151010 67
150661 9 151049 79
150671 9 151075 79
150742 15 151093 93
150743 15 151097 93
150744 15 151098 93
150756 76 151099 93
150758 76 151182 53
150759 75 151357 60
150760 75 151418 89
150761 76 151427 39
150762 75 151435 25
150763 75 151445 62
150764 75 151455 25
150765 75 151629 67
150766 75 151961 95
150767 75
150768 76
150769 75
150770 76 152152 77
150771 75 152163 53

105




©O
a /
% - 4 /]
3 Y
EE ‘ i'.'_.'.'f.”/}. .
.l.\ SIS ™

,,,,, \
Z "/'//,

I
f"/
%
o/ a7

SISO
20

106



ACCUMULATOR, VALVE AND CONNECTIONS GROUP

ITEM PART First Used On
NO. NO. PART NAME Qty. Serial Numbers
FROM THRU
LINE - COUPLING BLOCK TO ACCUMULATOR VALVE
1 OR2-16 J"O" RINE .t vvvvrrinnnnronnesnnosesesnosennnnceoans 1
2 205-16 Adapter - Straight .. ....coivirieinereneieeeesssenns 1
3 290-16 Adapter - 900 ... .. it it e, 1
4 147047 HOBE tovivees i tntssseeesesnenosannosassesassssnans 1
5 240-16 | Adapter - 450 ... .. it i ittt a e 1
6 205-16 Adapter - Straight ........ciiiiiiiiiiiiiiiiinoann. 1
7 OR2-16 ["O" RiNG +iiiirnneneronerennnsesssenssonanossnns 1
LINE - VALVE TO ACCUMULATOR
8 OR2-16 ["O" RiNg..uuuvneeeeeeeonnnaressnsossnnnnannnananas 1
9 205-16 Adapter - Stra.lght ................................. 1
10 290-16 Adapter - 900 L .. i e 1
11 147048 2 e - 1 1
12 205-16 Adapter - Straight ........ciiiiiiirninrennnrannn 1
13 OR2-16 |"OM RING tuotivererenonnneesoansosesesasinsnassanss 1l
LINE - ACCUMULATOR TO BULKHEAD FITTING

14 OR2-5 MOM RINE tovveveieiteeosootoesanonsennantonnannnsas 1
15 126676 HOBE v ivtvnenietiesoesessosaseenasannnsnannannnns 1
16 134163 Fitting - Bulkhead - Includes next 3 items............ 1
OR2-5 "O"Ring ........n. et e 1

128035 Valve ........... s etesteseessecarreercare s 1

137180 LoCKAUL: ¢t v vttt i e s neesnsentononeennoenenasnsanans 1

17 WF-314 | Washer - Flat - 7/8" SAE ......voiiriintrennnecenns 1
137192 Cover - Bulkhead Fitting .. ....covtiiinnnennnnnnennn 1

18 140493 Valve - Accumulator - Includes items 19 thru 27...... 1
19 Housing ......ocvvveeeerannnnn } Order 1
20 Plunger ........ccveveunnnons Item 18 1
21 140791 Oil Seal Assembly .. ..ot eeeesonenas 2
22 134518 MO RIME voveevnerononneansessocnosenssasanssnnans 2
23 140806 = - 5 3
24 140808 Cam - Ball ... ittt ieetitcanaans 1
25 140793 Spring - Detent......coviiirennrrnnannononncnsaonnns 1
26 140807 Plunger End.....iiititiiiternnnernoneeroenansaans 1
27 OR4-9 MOM RING tittteenetvennnseannenosnnrseenansasannss 1
§-2524 |Capscrew - 5/16 NC x3"...... 4

WL-15 | Lockwasher - 5/16" .......... } Valve Mounting 4

H - 25 Nut - 5/16 NC....oovvenvnnnnn. 4

28 134248 Pedal....cvveriniineet ittt 1
29 133394 5 < 1
CP-37 Cotter - 3/32" X T/8" ittt ittt itrennenannseeannnnnas 2

30 HL-1264 |Pin & Cotter Assembly. ... ...oititiiterienrneeaeennas 1
31 HL-1263 | YOke ENd ...t i viiinonnetnnsnnesonoenannosesnansnns 1
H-15 Nttt ottt ie e ttssecesenossusesoseosssonsensononsns 1

32 134244 Rod Assembly............. et er e e 1
33 HL-1264 | Pin & Cotter Assembly .........cctiiiiinnnnnn. e 1
34 143587 Accumulator - Includes items 35 thru 41 . s 1
35 135388 Air End Port.....iiiiitiiieieninrorsenessssasanasnns 1
36 143588 Nut - Retainer ........viieeinnonennnnnonennsnnnnes 2
37 OR3-26 |"O" RiINE 4o vevnerinnneesnnneennanesssnnnsannnassnns 2
38 OR4-53 ["O" RINE «tvvvvennnetronutsenennnennsasssenneennns 2
39 135390 PiStOM e et et et esenecnnneecsnneoeoannsennnnsnens 1
40 135391 Cylinder ... ..ottt ioonenesnenecnnsassonas 1
41 135389 Hydraulic Port End .. .. ..ot eeenrsnenorosonnnenns 1
42 144872 HUY Bolt..veiieeinenenonenas 2
43 H=16 |NUt.owooeenieenieinennnns, Accumulator 4
44 WL-16 Lockwasher......ooceueunne. Mounting 4
45 290-5 Adapter - 907 ...t it 1

107




